9500TF SERIES SPRAYER
PARTS MANUAL - 2022

fasT

820084 9500TF Sprayer Parts Manual 2023-12-07

®



st

820084 9500TF Sprayer Parts Manual 2023-12-07



fA%L WARRANTY

Limited Warranty
Fast Ag Solutions warrants to the buyer that the new machinery is free from defects in material and workmanship.

This warranty is only effective as to any new machinery which has not been altered, changed, repaired or
treated since its delivery to the buyer, other than by Fast Ag Solutions or its authorized dealers or employees,
and does not apply to accessories, attachments, tools or parts, sold or operated with the new machinery, if
they have not been manufactured by Fast Ag Solutions.

Fast Ag Solutions shall only be liable for defects in the materials or workmanship attributable to faulty material
or bad workmanship that can be proved by the buyer, and specifically excludes liability for repairs arising as a
result of normal wear and tear of the new machinery or in any other manner whatsoever, and without limiting
the generality of the foregoing, excludes application or installation of parts not completed in accordance with
this operator’s manual, specifications, or printed instructions.

Written notice shall be given by registered mail, to the Manufacturer within seven (7) days after the defect shall
have become apparent or the repairs shall have become necessary, addressed as follows:

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101
This warranty shall expire one (1) year after the date of delivery of the new machinery.
If these conditions are fulfilled, Fast Ag Solutions shall at its own cost and at its own option either repair or
replace any defective parts provided that the buyer shall be responsible for all expenses incurred as a result
of repairs, labor, parts, transportation or any other work, unless Fast Ag Solutions has authorized such

expenses in advance.

The warranty shall not extend to any repairs, changes, alterations, or replacements made to the new equipment
other than by Fast Ag Solutions or its authorized dealers or employees.

This warranty extends only to the original owner of the new equipment.

Rubber parts (including tires, hoses, grommets) are not warranted.

This warranty is limited to the terms stated herein and is in lieu of any other warranties whether express or
implied, and without limiting the generality of the foregoing, excluded all warranties, express or implied or
conditions whether statutory or otherwise as to quality and fitness for any purpose of the new equipment. the
Manufacturer disclaims all liability for incidental or consequential damages.

This Applicator is subject to design changes and Fast Ag Solutions shall not be required to retrofit or exchange

items on previously sold units except at its own option.

Warranty void if not registered.

9500 | Page 1



f &r REGISTRATION
AhH

FAST 9500TF SPRAYER

Warranty Registration Form & Inspection Report

Warranty Registration

This form must be filled out by the dealer and signed by both the dealer and the customer at the time of delivery.
Customer Name

Address
City \ State ] ’Zip ]
Phone

Dealer Name

Address
City \ State \ \ Zip ]

Applicator Model

Serial Number

Delivery Date

DEALER INSPECTION REPORT SAFETY

___All Fasteners Tight ___ Safety Chain Installed

__Wheel Bolts Torqued Al Guards Installed

__ Hydraulic Hoses and Fittings Free and Tight __ All Safety Signs Installed

__ Fertilizer Hoses and Fittings Free and Tight __ Reflectors, SMV, and Lights Clean
__ Wheel Drive Turns Freely __ Review Operating and

__ Lubricate Machine Safety Instructions

__ Check Tire Pressure

__ Frame and Wings Level

__ Monitors and Controllers Function

__ Wiring Harness Connected
| have thoroughly instructed the buyer on the above-described equipment which review included the Operator’'s Manual content,
equipment care, adjustments, safe operation, and applicable warranty policy.

Date
Dealer’'s Rep. Signature

The above equipment and Operator's Manual have been received by me and | have been thoroughly instructed as to care,
adjustments, safe operation, and applicable warranty policy.

Date
Owner’s Signature

White - FAST
Yellow - Dealer
Pink - Customer

9500TF Sprayer | Page 2



fﬂr ILLUSTRATED PARTS LIST
o,

FAST 9500TF SPRAYER

APPLICATOR SERIAL NUMBER

DATE PURCHASED / /

TANK SIZE

BOOM LENGTH

PUMP MANUFACTURER: (CIRCLE ONE)

ACE FMC-150-HYD-206

ACE FMCSC-205F-HYD-304 ACE FMCSC-205F-HYD-304 PWM
ACE 255F-304 WET SEAL ACE 255F-304 PWM WET SEAL
ACE FMC-750-HYD OASIS ACE FMC-750 OASIS PWM

HYPRO 9306C-HM1C

9500TF Sprayer | Page 3



f&r ILLUSTRATED PARTS LIST
o,

General Information

All rights, especially copying and distribution rights are reserved. No part of this publication may be reproduced in
any form or by any means, electronic or mechanical, including photocopying, without express written permission from
Fast Ag Solutions.

Parts information in this manual represents components installed when product was manufactured based upon the
best available information. Modifications made subsequent to initial delivery are not included. Always verify the parts
and color required when ordering parts.

If you have any questions, please contact your Fast Ag Solutions Parts and Service Department.

Explanation of Parts Lists

The parts lists are broken down into sub-assemblies and listed in 4 columns:

« ITEM - These numbers are found on the illustration associated with the parts list.
*NS- This item is NOT SHOWN, included for reference.

+ QTY. - This is the quantity of parts needed in an assembly.
*AR- The quantity of this item is AS REQUIRED for the location.

* PART NO.- These are the part numbers associated to the ITEM.

+ DESCRIPTION - This is the description of the part.

9500TF Sprayer | Page 4



f&r ILLUSTRATED PARTS LIST
oo Y

®

Table of Contents

Section Page
LI 10 (=30 0o T (=T g | S 5
LI c= 11 = e 1 0 14
Parts List: Trailer — 9500 ......cc.uiiiiiiiiieeeiiteeeeette e e eeitte e e e etteeeeetteeeeetteeeeebteeesebaseesaseaeesanssaeesanstasesassaeeessssesesanssenasanns 15
Trailer & Tank — 9500........cccuiiieiirerrrrremcmcesssssrrrrrrnmmmssssssssrrrrenmmmsssssssrerrrmnmmmsssssssesemmnnmmmnsssssssesnnnnnmmnnnsnnns 16
Parts List: Trailer & Tank — 9500 .......ccccciiiiiieeeeeeiiiiiieee e e eeeeetrreeeeeeeeesstraaaeeeeeeeesasasssasesasesasasnsssassseesseasssssassesessannanns 17
Steerable Traller — 9500 .......coiiieciiiiririrreccces e rrrrrnmmcesssseerrrrrnmmssssssrerrrrnnmmssssssseesrsnnmmnsssssssessnsnnmnnnnnnnns 18
Parts List: Steerable Trailer — 9500.........uuiiiiiiiieiiiiiiieiee e e eccirree e e e e e e eesrraeeeeeeeseseattsaseeeeessassssssaeeseessesssssssssesessennnses 19
Trailer Decals & MiSC. — 9500.........cciiiimiiiiiece e rrecc s rrsecs e rrmms s rrnmssssrrnmnssssrsmmsssrrnmmssssrsnmnssssnnmnssnsnnmnssnnes 20
Steerable Hitch COMPONENTS.......ccciiiiiiir i as s s e e e e ammnnnn e e 21
Parts List 35762: Steerable HItCh COMPONENTS........cciiiiiiie ittt e e et e e e et e e e e ebte e e s ebteeeeeastaeeeeseaeaeanns 25
4= 26
Y T VLTSRN 27
L= 29
e L IR s 4= 30
[0 15 Lo T I T 1 31
Y T 0T o Yo T I = Vol 1< PSPPI 31
Parallel Link & Interior Pivot (H-BracCe).......cccccc s 32
Parts List: Parallel Link & INTerior PIVOL (H-BraCe) .......ccoviiiierreeeiiitieeeeeiieeeeeetveeeeeetteeeeestreeeeentseeeesnsreeeessnseeeessnreeeesnns 33
Parallel Link Assembly (Macho LinK).......ccooo s 34
Parts List: Parallel Link Assembly (Macho LiNK).........coooviiiiiiiiiiiieec ettt ettt etvee e eetreeeestveeeesnraeeeenns 35
12’ Center Section (Dry BOOM)....... s nan 36
Parts List: 12’ Center SECtion (Dry BOOMY) .....uiiiiiiiiee ettt e ettt e e ettt e e e ettt e e e etteeeeesttaeeeebsaeaeesseeeessseeaesassanaeanns 37
12’ Center Section, 60-100" BOOIM .....iieccuiiiiemmeuirirnmeserremmsserrnmsssrrennsssrrenmsssrrnmsssssenmnssssrsnnsssssennnsssssnnnssseen 38
Parts List: 12’ Center Section, 60-100" BOOM ...uuuuuuuee s snsasasssannnn 39
Wings — 60 & 66 FOOt BOOM ........coiiiiiiieeimnnrr i s s e s mn e e e e e e n e nmmnnnn e e 41
Parts List: Wings — 60 & 66 FOOT BOOM ....cciiiiiiiiiiiiiiiiie ettt ettt e e e s s s s saitree e e e s s sssaaabaaaeeeeessnsssssenneeeesssnssnens 43
Wings — Tri-Fold 40/80 FOOt BOOM........ccuuiiiimieiimiisiissssssssssssssssssssssssssssssssssssssssssssssssssssssnssssssnnnnsnssnnnnnnnnnns 45

9500TF Sprayer | Page 5



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Wings — Tri-FOId 40/80 FOOt BOOM ....c.vieiviiitieetieitieeie et eereeeteeeteeeteeeteeereeveeveesteesaeestsesaveebeenbeebeenseesanas 47
Wings — Tri-Fold 60/88 FOOt BOOM........uuemmiiiiiiiiiinmmessn s rsnssssss s ssss s s s e anmmnn e e 48
Parts List: Wings — Tri-FOId 60/88 FOOt BOOM .......ccueiiiuiiiitieccteeeeteeceteeeeeteeeetee e et e eeteeeenteeesteeeebeseesesenseeeesesesnreeennes 50
Wings — Tri-Fold 60/90 FOOt BOOM........cummiiiiiiiiiiieemrsr s s e nmmnn e e 51
Parts List: Wings — Tri-FOId 60/90 FOOt BOOM ......cccueiiiuiiiiiieceteeeereeceeeeeeteeeeteeeeteeeeteeeesteeeeteeeeteseeseeenseeesresesnseeennes 53
Wings — Tri-Fold 100 FOOt BOOM........coiiiiiiiiiiicemss s s s s e e ammnnn e 54
Parts List: WINgs — Tri-FOId 100 BOOM .....cciiiiuiiiiiiiiieeiiiieeeseiteeesstteeesstee e e ssbeeeessbeeeessbeaeesssseaeessssaeessasseeessnsseeesanns 56
[T =T 1= 1= 1 o L 57
Parts List: BreaKaway PiVOT.........o ittt e et e e e et e e e e e tte e e e eabteeeeeabtaeesenbtaeesenseseeesnssneasasseeaeanns 58
LI LG =TT 1 1 o 59
Parts List: TanK ASSEMDIY ... ..ueiii ittt et e e et e e e et e e e e ebte e e e ebeeeeeeasteeeeenseaeesanseaaeeanstaeeeassseesanssanananns 60
Rinse Tank, Plumbing & Sight Gauge.......ccccccerrriimiiiiiismmsrsrrrnnnssssssss s s s snnnes 61
Parts List: Rinse Tank, Plumbing & Sight GAUEGE ......cccivcuiiiiiiiiie ettt e e e st e e s saae e e e sbeeeeeeans 62
Bottom ASSemDbIly Fitlings ... s 64
Parts List: BOttom AsSEMDBIY FIttiNgS .....vveiiiiiiiie it e e e s bee e e e sbte e e e sataeessnraeeeeans 64
Quick Fill & Pump Feed — 60-66 Ft. Boom with Ace 150-206 PUMP .......ccccmmiririiiiissnmmmnnnrssnnssssssnnnnseeas 65
Parts List: Quick Fill & Pump Feed — 60-66 Ft. Boom with Ace 150-206 PUMP......uvvveeeeeeiiiiirrreeeeeeeeeeiiireeeeeeeeeenanns 66
Quick Fill & Pump Feed — 80-90-100 Ft. Boom with HYPRO PUMP ......ccoomriririiiceeeeee e 67
Parts List: Quick Fill & Pump Feed — 80-90-100 Ft. Boom with HYPRO PUMP ......oviiiiiiiiiecciiee ettt 68
B 0= = 11T 69
o [ S R ) 1 - 11 1= (P PP O PPRPPPPPTTRNt 70
ACE 150-206 Pump, 60 & 66 Ft. BOOM ........coiiiiiiiemmmmerr s e 71
Parts List: ACE 150-206 Pump, 60 & 66 FL. BOOM ....cciiiiiiiiiiiiiieie e ecciiite e e e e e e s seiteee e e e e s eseanbaeeeeesessesnnbtaneeeeessnnnnens 71
ACE 150-206 Pump Hydraulic Motor, 60 & 66 Ft. BOOM ........ccmiiiiiiiiiiinmessrs s 72
Parts List 550000: ACE 150-206 Pump Hydraulic Motor, 60 & 66 Ft. BOOM ......ccccuvveiiiiiieeeciieee e ereee e eireee e 72
ACE 205-304 PUMP OPLION ...uueiiiiiiimsnriiisssriissss s s s s s sss s s s sssss s e sss s s sassasms s sassnns s sssssnnsssnnssnnnnes 73
Parts List: ACE 205-304 PUMP OPtioN BOOM ....uuuuiiiiii s 73
ACE 205-304 PUMP OPLION ...uueiiiiiiiessiiiissssiissssssssssssss s sassss s s s ssss s s ssssssss s e sasss s sessasms s saasanms s nesssnnssnnssnnnns 74
Parts List 550025: ACE 205-304 PUMP OPTION ..uuuuiiiiiii s s 75
ACE 205-304 PWM PUMP OPiON....cceeiiriiiiiiniiissssnnssssssssssssssssss s ssssssssssssssss s s ssssssssssssssss s s sssssssssssnsnsssnns 76

9500TF Sprayer | Page 6



f&r ILLUSTRATED PARTS LIST
o,

Parts List : ACE 205-304 PWM PUMP OPiON. ..uuuuiiiiii s s 76
ACE 205-304 PWM Pump, 80-90-100 Ft. BOOM......ccouiiiiiiiiiinnmmnnnnsissssssssssssssss s sssssssssssssssssssssssssssssnsnsssses 77
Parts List 550035: ACE 205-304 PWM Pump, 80-90-100 Ft. BOOM ......uuitiiiiiiiiiiiiiieeeeeeesiireeeee e e s eeireeeeeee s s s 78
ACE 255F-304 (PWM) PUMIP..ciitiititittsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssmmsmsmmsssmmsssmssssssnnnnnns 79
Parts List 550055 (550056): ACE 255F-304 (PWM) PUMP.....c.vrvuireeieeeseieseeeeeeseeseeessesesessesesessesssssessssessssesesessssesens 79
X 0 T =TT 3 2 81
Parts List 550050: ACE 750 PUMI ..ttt ettt e e e e ettt et e e e e s s sttt eeeeeesessaastraeeeesseasnnseaaeeaeessasanseneaaeesssanannns 81
X 0 T 00 o TN U g o 83
Parts List 550044 : ACE 750 PWIM PUMID ..uuuuiiii e e snan 83
HYPRO 9306 PUMP OPLIiON ....coueeiiiiinnnssnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnns 85
Parts List: HYPRO 9306 PUMP OPTiON .. .uuuiiiiii e snan 85
HYPRO 9306 Pump 550045, 80-90-100 Ft. BOOM.......ccocmmmmirriiniiissssnss s ssssssssssss s s s ssssss s s s s sssnssssnnnes 86
LN o (o T 0o 1 o] 87
Parts List: RAVEN FIOW CONTIOIS ....uuiiiiiiiiiiiiiiiie ettt sttt e e sttt e e s sttt e e e s bte e e s sbteeeesbeeeessabeaeessstaeeesnsaeessnsseeasanns 88
8 e T o3 Q| | 89
Parts List: 3”7 QUICK Fill ....eeeiiiiees ittt ettt et e e sttt e e e st e e e e sbee e e e sabeeeeesabeaeessastaeesanstaeeesstaeasansseeasanns 90
Quick Fill — Optional 3 iNCh........coiiiiiir s s mmmnn e n e 91
Parts List: QUIck Fill = Optional 3 INCH ...uvviiiiiii et e e e ee e e e e e e e se s abraseeeeeesennnnes 91
2” Banjo Full Port FIOWMEter ........cuuuiiiiiimmisssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnnnns 92
Parts List: 2” Banjo FUIl POt FIOWMETEN.........uiii e ceciieee ettt ettt e ettt e e ettt e e e ette e e e ebteeeeebtaeeeeastaeeesntaeaesnsanaeanns 92
Agitation & RiNS@ CONEIOl.........ciiiiiiiiiieir i s s e e e mnn e e n e e 93
Parts List: Agitation & RINSE CONTIOL .......ciiiiiiiie ettt e e et e e e tte e e e e tte e e e ebteeeeebteeeseastaeaesstaeaesnsanaeanns 94
Agitation Shut-Off, EIeCtriC OPUiON .......coeiiiiiiiiiiierrr s 95
(=TT o4 T o ¥ Ty ] o 3V 96
o T S = To o o 0 1 0 o1 o] 1 o =PRI 97
L= Lo T 1= 0 o o 99
Parts LiSt: FENCE LINE O PTiON e s 99
Single Fence Line, Display CONIOl.......cccciiiiiiiinsmmmmnniinninssssssss s ssssssssss s s sssssssss s s s s sssssssssssnnssses 100
Parts List 27360: Single Fence Line, Display CONtrol ........coicciiiiiiiiiieecciiee ettt e e e s e e s saaeee s 100
Dual Fence Line, Display CONtrol.........ccccuuiimmimiiimsnmnisssninssss s sssssss s s sssss s s s ssssssss s sesssassssnss 101

9500TF Sprayer | Page 7



f&r ILLUSTRATED PARTS LIST
o,

Parts List 27361: Dual Fence Line, Display CONTIOl .....ccuuviiieiiiieicciiie ettt e e e e et e e s aae e e s eaneee s 101
Single Fence Line, Toggle SWitch CONtrol.........cc.coccciiiiiimmrinss s s s 102
Parts List 27362: Single Fence Line, Toggle SWitch CONtrol........cccuviiiiiiiiiiiie e 102
Dual Fence Line, Toggle SWitCh CONIIol ... 103
Parts List 27363: Dual Fence Line, Toggle SWItch CONtrol.........covcuiiiiiiiiiiiciiie e e 103
[ LU T T o T 1A= 104
o T S o [0 o1 o 1T =AY = | LY USRI 105
NOZZIE BOIES .....uuuuueennnnnnnnnnnnnnnssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnssnssssssnnnnns 106
Delivery TUDES.. ... R e SRR e anRnnerrrnna 107
Y T S DT 1YYV WU o1 108
60-80" Side FOld Fitting -.......cccirmemmmmiiisririremccme s ssss s rrrrssmmmssssss s s e e s snmmmsssssssserrssnmmmssssssssssnnnnmmnnssssssessnnnnnnnns 110
Parts List: 60-80" Sid@ FOIA FILLING ....cceecuiieieciiiie ettt e e e e ettt e e e ettt e e e ettt e e e e asaee e s asaeeesanssaeesansseeesannseeens 110
L Y0 L= LU T oY) (=T 111
e T S o Yo [ YU ol V] Yo SR 112
Hydraulic Control Valve Harness — 60-66 Ft. BOOM ........cccciiiiiiiiiiemmmmnnr s 113
Parts List: Hydraulic Control Valve Harness — 60-66 Ft. BOOM .........coiiiiiiiiiiiiieeeiiieececieee e esreeessvre e e ssereeessnneee s 113
Hydraulic Control Valve — 60-66 Ft. BOOM..........ciiiiiiiimmrrriiinnssss s sss s s 114
Parts List: Hydraulic Control Valve — 60-66 Ft. BOOM .......ccicciiiiiiiiiieeciiie ettt e sttt e e e e esvae e e sssae e e esebeeessnreee s 115
Hydraulic Control Valve Harness — 60-66 Ft. BOOM ........cccciiiiiiiiiiemmmnni s 116
Parts List: Hydraulic Control Valve Harness — 60-66 Ft. BOOM .........cccocuiiiieiiiieeeiiieeeecieeeeecteeeeestreeeesnae e e e snaeea s 117
Control Console — 60-66 Ft. BOOM .......cccciiiiimiiiimss s 118
Parts List: Control Console — 60-66 FL. BOOM ......cccciiiiiieiiieeitieeeeesste e st e ssrte e steeeteeesateesbeeessseesseeesneessseessnsenans 119
Control Console — 60-66 Ft. BOOM .......ccciiiiiiiiimnssssss s 120
Wiring Harness — 60-66 Ft. BOOM........cccommmiiiiiniiiieene s e nnnns 121
Control Console Decal — 60-66 Ft. BOOM........ccccciiiiiiiiiirirrrrrr s s s s s s s s s s s s s s s s s s e 122
Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. BOOM .........coccimimniinmmsmnnnsss s ssssssns s 123
Parts List: Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. BOOM .......ccccciiiiiiiieeeeiiieee e e 123
Hydraulic Control Valve — 80-90-100 Ft. BOOM......ccccuiimmimiiinmsriinssss s snsssss s ssss s s sssss s s sssss s 124
Parts List: Hydraulic Control Valve — 80-90-100 Ft. BOOM .....cciiiiiiiiiciiiiieie e e e eccirteee e e e e eeeciteeee e e e e s e eenrraneeeeessenannns 125
Hydraulic Control Valve Wiring Harness .......ccccuiiiiiiiiimmmmmnminnnsssssss s ssssssssssssssss s ssssssss s s sssnsses 126

9500TF Sprayer | Page 8



f&r ILLUSTRATED PARTS LIST
o,

Control Console — 80-90-100 Ft. BOOM ........cccciiiiiimeriiisese s sssssss s s s s s sme s e am s e e 127
Control Console SWitCh Diagram ..........cccuiicmmmmiiiiissss s s asm s s s e s e s ansas 128
Wiring Harness — 80-90-100 Ft. BOOM.......ccuuiiiiiiiiiisnmmmnnn s rrnsssssssssss s s s ss s s ssmmn s s s e e s n s s nnnnnns 129
Parts List: Wiring Harness — 80-90-100 Ft. BOOM ....cciiiiiiiiiiiiieeee ettt e e e et e e e e s e e s saareaaeeeesssssannns 129
Control Console Decal — 80-90-100 Ft. BOOM.........cciiiiiiiemmmmiriiniissssn s s 130
NORAC Auto Height Boom CoNtrol UCA+ ........cceiiiiiiiiemmmrnrirssssssssssss s ssssssssssssss s sssssss s s s ssssnses 131
Parts List: NORAC Auto Height BOOm CONtrol UCA ........ooiiiiiieiciiie ettt et e e e e et e e s saae e e sentaa e e eeanneee s 132
NORAC Hydraulic Valve BIOCK ..........coccuiiiiimmiiiimsrinscsss s snsssssss s s s s sssss s s sssms s s ssmns s 133
Parts List: NORAC Hydraulic ValVe BIOCK ..........eiieuiiiieciiee ettt e et e e et e e e etae e e eensaeeeennaaeesennneee s 134
NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS........cccccmmiiiinnniirinmmmnensennnnnns 135
NORAC Auto Height Boom Control Brackets............ccoevmmmmmmmmmmnnssssssssnnssssssss s ssssssssssssssss s s sssnnsas 136
Parts List: NORAC Auto Height BOOmM CoNtrol Brackets .......cuuiiiiciiiiiiiiiieeciieee et ecvee e sseee s e e e s snnee s 136
NORAC Auto Height Boom Control Harness............ccccmmmmmniiinnsssssss s s sssssssss s sssssnses 137
NORAC Auto Height Boom Control Extension Harness.........cccccccvmmmmmninnninisssssnsnsssssssssssssssss s esnnsnes 138
NORAC Auto Height Boom Control Sensor Cables.........cccciiiiiiiiiemmmmnnminnnsssss s 139
NORAC Auto Height Boom Control Valve Cable........ccccccciiiiiiiiiiiemrniinnssessns s 140
NORAC Auto Height Boom Control Main Interface Cable ..........ccoooommiiiiinniiinser s 141
Severe Terrain Cable UCA+.........cccciemmiiiiiiiiissss s s e s s e e n s ammnn e e e e 143
Parts List: Severe Terrain Cable UCAH ...ttt e stee e ste e s tee e s te e ste e esate e sbaeessseesnseeesntessseessnseeans 143
110 27 O L) I | T 144
Parts List: NORAC Kit LAYOUL....uuiiiiiiiiiiiiiiteee e e eiiiiiteeee e e s s ettt e e e e s s sssattbeeeeeesssssssssseaeeeesssssssssseeeessssssssssssaeeessssnsssnns 145
Item CO1:43220-10a — Cable UC5 Network 14 AWG — 10M ....ooiriiiiiiiienieeeiteenieeeiteesireesieeesibeesseesssseesneeesaseenas 146
Item C02:43220-01a — Cable UC5 Network 14 AWG — 1M ..cccuuiiiiiiiiieeiieeeiteesieeeiteesiteesieeesireesbeessaseesneeesaseenns 146
Item C03:43210-03a — Cable UC5 Network 18 AWG — 3M ..cocuiiiiiiiiiiieiiee ettt esieeeiteesiteesieeesireesteessaseesnaeesareenns 147
Item C04: 43210-01a — Cable UC5 Network 18 AWG — 3M ..occuiiiiiiiiiieeiieeeiteesieeeieeesiteesieeesireesbeessateesvseesaseenas 147
Item CO05: 43210-02a — Cable UC5 Network T8AWG — 20M .....uiiriiiiiiiiiieeiiieeenieeenieeesiteesieeesiveesseesssseesssseesaseenns 148
Item C10: 43230-04a — Cable UC5 Valve DT 10 DT ...uiiiiieiiiieiiieeriee et esiee st et e et site e svaeesibeesbaessateessnaeesaseenns 148
Item C20: 43240-01b — Cable UC5 INterface Tilt DT...cccueiriieeiieeriee et estee st siee st site e svee e b e sbaeesateesbeeesaneenas 149
ltem C21: 43240-07b — Cable UCS5 interface Main DT (With AUX 1 & 2) .ueeiiiiuviiiiiiiieeeiieeeeeerreeecetreeeeerreeeeeaneee s 150
9500TF — 80 Hydraulic Fitting LOCAtiONS ........ccceemmmmmimiiniiissesee s ssss s s s 151
Parts List: 9500TF - 80 Hydraulic Fitting LOCAtiONS....cccci ittt e e et e e e e e e e nrraee e e e e e e e eannes 152
9500TF — 80 Hydraulic Fitting Locations (CONT.) .......ccuuiiirismmmmmmminninsssssss s rssssssssssssss s ssssssns s s 153

9500TF Sprayer | Page 9



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: 9500TF-80 Hydraulic Fitting Locations (CONT.) .....uiiiiiiiiieeeiiieeeecitee e estree e cee e e e svre e e esarae e e sssaeeessnreea s 154
Fold Block Hydraulic HOS@ ROULING ....ccciiiiiuemmmenrrriniisisssss s snssssss s s sss s s s sssss s s s s e 155

Parts List: Fold Block Hydraulic HOSE ROULING ...ccc.vviiiiiiiiiiieiiiie ettt sttt e st a e s e e sntae e e snanaeee s 155
Main Lift Hydraulic HOSe ROULING .......coiiiiiimisii i s e 156

Parts List: Main Lift Hydraulic HOSE@ ROULING ....ceivuiiiiiiiiiie ittt sttt e e s e e s e e snsae e e ssanneee s 156
Tilt Cylinder Hydraulic HOS@ ROULING......cuuumimimmmmmmmmmemmsmsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnnnns 157

Parts List: Tilt Cylinder Hydraulic HOSE ROULING ......vviiiiiiiie ettt e e e st e e s aae e e ssanaeee s 157
Main Hydraulic HOSE ROULING ......ceemiiiiiiiiiiiieemnniriinisismms s s s s e 158

Parts List: Main Hydraulic HOSE ROULING ..ccccveiiieiiieiieccieestee ettt sste st e sstte e ve e et e e sate e sveeesaseesnsesenneessneessnseenns 159
Flip Wing Hydraulic HOSE@ ROULING .......cccii s s s s ssnssssnnnes 160

Parts List: Flip Wing Hydraulic HOSE ROULING......cccuviiiieiiiii ettt e ettt e e et e e e e stae e e esasaeeeensaeeessnnneeeas 161
Breakaway Wing Hydraulic HoSe ROULINGS.........cciiiiiiiimmmmmsiinnnissssss s s e 162

Parts List: Breakaway Wing Hydraulic HOSE ROULING........ceivciiiiiiiiiieecciiee ettt e s e e e e s sane e s 163
Hydraulic PUmMP HOSE ROUTING .....uuui s s 164

e e T S o Yo [ YU ol a0 o o I o 1Y TSR 164
Raven 450 Controller Kit with Skytrak, Up To 6 SeCtions..........cccerrmmmmmrimniiiinssesmnsssssssssssssssssss s esnsssns 165
Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT Console.........cccccceercnnnnnnnes 165
Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No VT Console................... 165
47 Pin Product Control Cable — Customer Supplied JDRC2000 Rate Controller / Raven RCM ......... 166
47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller................. 166
47 Pin To 16 Pin Product Control Cable — Customer Supplied Raven 450..........cccccccerrrrnnnnisssnnnnnnnnnns 166
47 Pin Product Control Cable — Customer Supplied Rate Controller ...........ccoovivimmmmnrinnnnsccseeeeeenens 166
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller) .........cccovvmmmiiiinniicssssmennnnnnnnnnns 167
Raven CR7 ISO Display With Harness (Non-Deere ISO Controller) .........ccccmvvmmniemnisennisssnssenennanes 167
Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor) .......cccceveeeemrrrssssmmerssssmnennans 167
Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch ........ccocvermmriiiiiiiicccerrenes 167
Control Console Wiring Harness...........iiuuiemmmmrmimniisssssss s ssssssssssssss s ssssssssssss s s s s ssssssssssssssss s sssnnses 168
Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)..........cccuuummmmmmmmmmmmmmmmmmmmmmmmssmsmsssssssnnnn 170

9500TF Sprayer | Page 10



fﬂr ILLUSTRATED PARTS LIST
o,

Cable, 81 Pin ECU, 47 Pin Rate Control INterface ......cccccccccvvvvrrimmremmmmeeiirsrresssmmmssssssssessssmmssssssssessssnnnnns 171
Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029) .........ccuummmmmmmmmmmmmmmmmsmmmsssssssssssssssssssssssssssssnss 172
Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035) ....ccceuuiiiiimmmmmmmmmeinnnsrnnsnsssssssssssssnsnnnases 173
Adapter Cable, 17’ 9 Pin IBIC / 3 Pin Master to Gen 1 ISOBUS (632031) .......ccccurerummrrssssmmsrssssmsssssssnns 174
Cable, FOOt SWitCh, 127 (632061) .......cccceoerrrrrsmerrrsrsmerrassssnsrrsssssms s ssssssms s sassssma s eaasssmn s se s s nmn s e e s s amnenennnmnnes 175
Cable, Raven ISO/Power With IBBC Connector (632064) ............ucersmmmmrmrmrmsssssssmmsssssssssssssssnsssssssssssssss 176
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065) .........ccccuuseumesrmsssmmsmmssssmsssssssnssssssssnnes 177
Cable, CR7, ISO VT ONIY (632066)........cccuurrrsrsummrmssssmermssssnssmsssssssssssssssssssssssssssssssssssasssnssssassssnnsssssssnnnns 178
Cable, Display Port, Y Adapter (632067) ........ccoceeerrrrmmmsssssnmmmsssrmmmssssssssssssssmssssssssssssssssssssssssssssssssssssnssnsas 179
Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)........ccceuurmmmmmmmmmmmmsmmsssssssssssssssssssssssnnns 180
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (32077) .......cccccersssnnnnsnssssssnssssssssssnsnns 181
Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077) ........ccccerrrrrsnnnnnsnnssnssnsssnnnnns 182
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078) ........ccecsrrsrrammrrsssssmmsrsssssmssssssssmsssssssmsssanss 183
Product Cable, 47 Pin, 10 Section, Liquid, FAST 6(632078) ........ccecsrrsrsmmsrmssssmnsrmssssmsssssssmssssssssnnssnnss 184
9500TF Harness Identification & LOCAtioN.......ccccccmeiiiiiiiiiiimern s 185

Parts List: 9500TF Harness Identification & LOCAtION .........cocuiiiiiiiieiiiiiie ettt 186
Lighting Harness ROULING ......cccveemmmmiiiiiniiiismmss s s s s s mmm s e e 187

Parts List: Lighting Harn@ss ROULING .......uviiiiiiiii ettt e ettt e e ettt e e ettt e e e e ata e e e e ataeeesabaeseeanssaeesansaeeesannsneens 188
=TT L= I T |0 189

Parts List 28750: BIUE LIt Kit ...ccccuieiiiiiiiieeiiiee ettt e s e e et e e et e e e e e b e e e eaaaeeessassaeessnsraeessnnseeens 189
Product Control Harness ROULING........ccciiiimmmmmiiiininiiemsns s ssssssssss s s ssssss s s ssmmmnn e s s nas 190

Parts List: Product Control Harn@ss ROULING ....ccccuviiiiiiiiieiciiie et ettee sttt et e s e sta e e e ata e e e s snsaeeesnnsaeeessanneees 191
Fold Harness ROUTING ....uuuueee s 192

Parts List: FOId Harn@Ss ROULING ...ccc.eeeiiiiiiiii ettt ettt e e e s ettt e e e e e e e et ee e e e e e e s esanbsaaeeeeeeessnnstanneaeessnnnnnns 192
Pressure TransducCer Kit.........ccooemmiiiiiiiiisss s s s nn e e e 193

Parts List: Pressure TranSAUCET Kit.......oo i iieiiiieeeee ettt ettt e s ee e s e sbe e e smeeesaneeesnneenas 193
Powerglide Wiring SChemMatiC.......cccuiiiiiiiiiiiemensrirnssscs s s s s 194
Powerglide Hydraulic BIOCK ........cccuiiiiiiiiiiieemmsss s s s s e 195

9500TF Sprayer | Page 11


file://///fastpfs01/data/Manf/Drawings/MANUALS/Manual%20Update%20Project%20MY'21%20and%20'22/9500/820084,%209500TF%20-%20Parts%20Manual.docx%23_Toc152855929

f&r ILLUSTRATED PARTS LIST
o,

Powerglide SOlid AXIE ......ceeiiiiiiir i s e e n e n s 195
Powerglide & Powerglide Plus Mounting Brackets.........ccccciiiiiiiiismmmmnnninnnnssssns s 196
Parts List: Powerglide & Powerglide Plus Mounting Brackets .........cuivciiiiiiiiiiiiiiiiiec e svee e 196
Powerglide Plus Wiring SChematicC ..........ccoimmiiiiiiiiiemses s s 197
Powerglide Plus HydrauliC BIOCK ..........cciiiiemmmmmiiiiniisisemsns s ssss s s s s ssn s s s sssmms s s s s nnnnses 198
Powerglide Plus CUShioned AXIe.........couiiiimmmmiiiiiiiiismsns s s n s e n s s e 198
Raven SeNSOr MOUNTS........ccciiiiiiemmrnrrriinsssssssmssss s ssssssssssmms s s s s s s s s s s s s smms s s s s e e s s s s nmmnn e s s e nnsssssssnnnnnnsnnnnsnssns 199
Parts List: RAVEN SENSON IMIOUNTS ....uuiiiiiiii s aan 200
Raven Sensor Mounts (CONT.).....cccciiiirrrrsnnsssssssssssssssssssssss s s s ssssssssssssssssssssssnsssssnssssnnnnn 201
Parts List: Raven Sensor MoUNES (CONT.) coouiiiii e ccieee ettt e ettt e e e etee e e e eatee e e esatae e e esataeeessasaeeeeansaeeesnsaaeesansneens 202
Raven Sensor Mounts (CONT.).....cccciriirrrrrrnnsnsnsssssssssssssssssssssssssssssssssssssssssssssssssssssssssssssnnsssnnnns 203
Parts List: Raven SENSor MOUNES (CONT.) .ouiiiiiieiciieeiieecieeestteeeteeesteeesteeetaeesbeeetaeesaseesasaeesaseessasensseesnssessasanans 204
Raven Sensor MoUNtS (CONT.)....coiiiiiiiiiiiirec e sss s e s rrrsemees s e e s e s s s nmmassssss s e s e s snmmmnsssssssessnnnmnnnsssnsnennnns 205
Parts List: Raven SENSor MOUNES (CONT.) .ouiiiiiieeiieeiieecieeestte e e teeestteesteeesteeesbeeetaeesareesnsaeesaseesnsaeensseessseesasenans 206
Raven UltraGlide Gen | WiriNg......ccccuiiiiiiiiiemmmnrniisnissssssssss s ssssssssssssssss s s sssssssss s s s sssssssssssssnss s ssssnnses 207
Raven UltraGlide Gen Il WiKiNg......cccuiiiiiiiiiemmnnnrississsssssssss s sssssssssssssss s s s sssssssss s s s ssssssssssssssss s ssssnsses 208
R T o I L0 J o1 0 209
Y T V1oV W1 Ll @] o) d o] o LRSS 209
RAVEN HAWKEYE ......ueeeeeieeiiiiiiiiismss s rnnss s n s e e e e e e e e m R R e e e R R R e aa e anmmnn e e e Ennnnnan 210
Parts List: RAVEN HAWKEYE.......cooieiiieeceiiee ettt e ettt e e ettt e e e tta e e e e ata e e e e ataee e e asaeeeesssaeeeessaesesansseeesansseeesannseeens 211
Electronic Sight GaUQe .......ccccci s s nnnnnnn 212
o T S [Vt o) a1 Tol Y F=d o A C - LU - U SR 212
Electronic Sight Gauge — SeNSOr TUDE ... e 213
Electronic Sight Gauge — Power Cable (632150)........ccceammrrrrrmmmmsssssmmmnnrsssssssssssssssssssssssssssssssssssssssssssss 214
HYPRO Cleanload Eductor & Mounting, 5.8 Gallon...........ccceeeiminimimnniss s sse s 215
Parts List: HYPRO Cleanload Eductor & Mouting, 5.8 GalloN .......c.ueiiiiiiiiiiiiiieccciee e e 216
HYPRO Cleanload EAUctor, 5.8 GallON .........cccceecceeeiiiriimireccmsssssssrrrssssmssssssssssssssnmmssssssssssssssnmmnsssssssssenes 217
Parts List: HYPRO Cleanload EAUCLOr, 5.8 GallON ....ccouuuuuiiiiiiieieeeee ettt e e e et e e s e e e e e e e eaees 218
HYPRO Cleanload Eductor & Mounting, 7.5 GalloN ... ssssssssssssss s s 219

9500TF Sprayer | Page 12



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: HYPRO Cleanload Eductor & Mouting, 7.5 GalloN ..........ueeeiiiiiiiciiiiec e 220
HYPRO Cleanload EAUCOr, 7.5 GAlON .......ccuuiieemmmeeiiirrrirreeemessssserrsssnmmnssssssessmsenmmsssssssssessssnmmnnssssssseenes 221

Parts List: HYPRO Cleanload EAUCIOr, 7.5 GallON ....cciiiiiieeeee ettt e e ectraee e e e e e e e earraee e e e e e e annns 222
Richway Direct Injection Foamer & MoUNting ........cciiciimmmmmmiininismsns s s 223

Parts List: Richway Direct Injection FOamer & MOULING.......cuuiiiiiiiiiiiiiiie et esree e e e s saae e e s snneee s 224
Richway Foam Marker 1 Gallon Tank & SWItChDOX ... s 225
Richway Foam Marker Liquid FIOW .......ccccceiii i s s 226
Richway Foam Marker COMPIESSOL ......cuiuimrrrmiismnsrisssnssssssssssssssssssssssssssssssaasssmsssesssssss sesssnnsssasssnnnnsnnss 227
Richway Foam Marker Foamhead ............ccoommmmmimiiniiiisssss s e ssss s s e 228
Richway Foam Marker Foam Head ASSembly ..........ccccommmmmmimmininisssss s s 229
Richway Foam Marker Collector DefleCtor ...........couuiimmmmmmiinnninsssss s s 230
Richway Foam Marker Wiring HarnNess..... .. 231
Remote Boom Shutoff Kit (6 Section ShOWN) ... s sssssssssns 232

9500TF Sprayer | Page 13



ILLUSTRATED PARTS LIST

fos1

Trailer — 9500

18 19 20 21

48 34 33 32 31 30 29 28 27

9500TF Sprayer | Page 14



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Trailer — 9500

ITEM VENDOR PART # FAST PART # DESCRIPTION

1 PPSC21A 790015 SAFETY CHAIN 20,200# 1

2 199 BOLT HH 1 X 2-1/2 GR5 ZP 1

3 PPI-301V3-10 790003 HITCH CAT 3 1

4 PP1-208-VR-10 790002 CLEVIS FOR HITCH 1

5 233 NUT HH 3/4" NYLOCK ZP 1

6 390 BOLT HH 3/4 X 5-1/2 GR8 ZP 1

7 218 NUT HH 1" ZP 5

8 255 WASHER 1" LOCK 5

9 564 BOLT HH SPECIAL 1 X 6-1/2 GR 5 ZP 2
10 FASTHD800 790005 JACK 8000# SIDE WIND 1
11 21251 FAST TRAILER 9500 BOLT TOGETHER FRAME 1
12 22011A3 590010 EASYLIFT CYLINDER (FOR USE WITH LADDER 10620 ITEM 11) 1
13 855 NUT HH M8 ZP (FOR USE WITH LADDER 10620 ITEM 11) 1
14 10620 LADDER 3 STEP S/N 9430-3026-77 TO CURRENT 1
15 4192 PLASTIC PLUG 1.5" TUBE 4
16 231 NUT HH 1/2" CENTERLOCK ZP 2
17 260 WASHER FLAT 1/2" 2
18 155 BOLT HH 1/2 X 2-1/2" GR5 ZP 2
19 13512 AXLE HOUSING RECEIVER 1
20 262 WASHER FLAT 3/4 ZP 4
21 241 NUT HH 3/4 CENTERLOCK ZP 4
22 488 BOLT HH 3/4 X 8.5 GR5 ZP 4
23 187 BOLT HH 3/4 X 3-1/2" GR5 ZP 2
24 240 NUT HH 5/8 CENTERLOCK ZP 6
25 261 WASHER FLAT 5/8 ZP 12
26 170 BOLT HH 5/8 X 2.5 GR5 ZP 6
27 10244 POLY HOLDDOWN TAB 2
28 261 WASHER FLAT 5/8" ZP 2
29 253 WASHER LOCK 5/8" ZP 2
30 170 BOLT HH 5/8 X 2 GR5 ZP 2
31 7618 SAFETY LATCH PIN 2
32 715300927 720001 KWIK CLIP PIN 2
33 671 BOLT HH 1/4 X 5/8" BLACK 8
NS 11050R VERTICAL STOP CHAMFERED PLASTIC RIGHT 1
34 11050L VERTICAL STOP CHAMFERED PLASTIC LEFT 1
35 581 RIVET 1/4" DRIVE IN 12
36 7781 WEAR PAD PLASTIC TRANSPORT SADDLE BASE 2
37 13246 BOLT-ON TRANSPORT SUPPORT 1
38 239 NUT 1/2" CENTERLOCK 2
39 260 WASHER FLAT 1/2" 4
40 155 BOLT HEX HEAD 1/2 X 2-1/2" 2

9500TF Sprayer | Page 15



ILLUSTRATED PARTS LIST

fos1

Trailer & Tank — 9500

9500TF Sprayer | Page 16



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: Trailer & Tank — 9500

ITEM PART NO. ‘ QTy. DESCRIPTION
1 21251 1 9500 BOLT TOGETHER TRAILER
2 21182 1 TUBE, BRACE
3 21255 1 TUBE WITH HANDWASH
4 18350 1 REST, WING BOLT-ON
5 18183 2 TUBE, SUPPORT, FENDER
6 18184 2 TUBE, SUPPORT, FENDER
7 18185 2 TUBE, SUPPORT, FENDER
8 222421 1 LH WELDMENT, TANK SUPPORT
9 22242R 1 RH WELDMENT, TANK SUPPORT
10 570063* 1 TANK, 1800, AG YELLOW, With Fittings and Lid
10 570064* 1 TANK, 1800, AG WHITE, With Fittings and Lid
10 570066* 1 TANK, 2400, AG WHITE, With Fittings and Lid
10 570067* 1 TANK, 2400, AG YELLOW, With Fittings and Lid
11 570003TNK 1 RINSE TANK, 100 GALLON WHITE
11 570004TNK 1 RINSE TANK, 100 GALLON YELLOW
* SEE TANK ASSEMBLY PAGE

9500TF Sprayer | Page 17



ILLUSTRATED PARTS LIST

[8s1

Steerable Trailer — 9500

9500TF Sprayer | Page 18



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: Steerable Trailer — 9500

ITEM ‘ PART NO. QTy. ‘ DESCRIPTION
1 15277 2 | STAINLESS WASHER
2 18183 2 | TUBE, FENDER SUPPORT, FRONT
3 18184 2 | TUBE, FENDER SUPPORT, MIDDLE
4 18185 2 | TUBE, FENDER SUPPORT, REAR
5 21152 1 | 9500 STEERABLE TRAILER
6 21172 1 | PLATE, PIN CAP
7 21270 1 | PIN, PIVOT
8 21182 1 | TUBE, BRACE
9 21205 1 | PLATE, SIGHT GAUGE BRACKET BLACK
10 21193 1 | MOUNT, SENSOR
11 21198 1 | WING REST, 80-90, BOLT ON
12 21199 2 | ANGLE, LOCK
13 21255 1 | LEG, TRANSPORT RACK
14 222421 1 | LH TANK SUPPORT
15 22242R 1 | RH TANK SUPPORT
16 26060 1 | STEERABLE HITCH TONGUE
17 631920 1 | ROTARY SENSOR, RAVEN
NS 620028 1 | CYLINDER, STEERABLE HITCH - SINGLE CYLINDER VERSION
NS 21207 2 | PINS, STEERABLE HITCH CYLINDER - SINGLE CYLINDER VERSION
NS 21199 1 | ANGLE LOCK, STEERABLE HITCH - SINGLE CYLINDER VERSION
NS 620103 2 | CYLINDER, STEERABLE HITCH - DUAL CYLINDER VERSION
NS 28927 1 | PINS, STEERABLE HITCH CYLINDER - DUAL CYLINDER VERSION
NS 28926 2 | CYLINDER STOP - STEERABLE HITCH
NS 720001 4 | QUICK CLIP PIN FOR CYLINDER STOP
NS 600116 1 | HOSE KIT, STEERABLE HITCH, DUAL CYLINDER UPDATE

9500TF Sprayer | Page 19



/5218

ILLUSTRATED PARTS LIST

Trailer Decals & Misc. — 9500

PART NO. QTY.

DESCRIPTION

‘ PART NO. QTY.

DESCRIPTION

13508 1 |VALVE EXTENSION HANDLE ARROW 800003 1 |DECAL, WARNING FALLING HAZARD
15829 1 [WASHER, SAFETY CHAIN 800004 1 |DECAL, WARNING HIGH PRESSURE
15835 1 |DOM, SAFETY CHAIN SPACER
800005 1 |DECAL, UPENDING HAZARD
21188
L ! |PLATE FORMED, STEP MOUNT 800006 , |DECAL DANGER ELECTROGUTION
21188R 1 |PLATE, FORMED, STEP MOUNT HAZZARD
530026 . |1 EPDM BOLTED FLANGE GASKET 800007 1 | DECAL, DANGER CHEMICAL HAZARD
530036 1 |3/4" MPT X 1" HOSE SHANK-90° 800008 1 | DECAL, WARNING TOXIC CHEMICAL
530050 1 [2" MPT X 1-1/2" HOSE SHANK 800009 o |DECAL, WARNING OVERHEAD
HAZARD
530101 2 |2"FP FLANGE X 1-1/2" HB-90° 800010 2 |DECAL, WARNING INSTALL PIN
530110 2 |2" MANIFOLD TEE - 220 SERIE
© 0 SERIES 800013 1 | DECAL, DANGER CRUSHING HAZARD
530221 1 |TEE, 3/4" X 3/4" MPT BY HB
800014 2 |DECAL, GREASE PIVOT POINTS
530256 1 |1-1/4" MPT X 1-1/2" HOSE BARB
800017 ,  |DECAL MAIN TANK VALVE
530358 1 | QUICK CONNECT, 3/4" HB, 90° OPERATION
540020 > | GLAMP, STAINLESS 3-1/2" #56 800018 1 | DECAL RINSE TANK OPERATION SUC
590001 4 |3/8 X 3/4 PHILLIPS PAN HEAD SMS 800016 1 |DECAL, ELECTRIC AGITATION
590024 ) SADDLE BASE PAD 800021 5 DECAL FAST SPARYERS LOGO
BLACK/GREEN
590113 1 |BUMP PLATE LH 800023 , |DEGAL POWDER GOAT /WHITE
BACKGROUND
590114 1 |BUMP PLATE RH
800024 1 | DECAL REAR LIFT CYLINDER VALVE
590127 4  |PLUG 1-1/4" PLASTIC SQUARE TUBE
Q 800026 , |DECAL VALVE OPERATION FOR
590137 3 |NUT HH CENTERLOCK 1" NC ZP HYPRO
800029 , |DEGAL 62" WHEEL TRACK LUG NUT
590153 2 |BOLT 1 X 6-3/4,1-1/4 TRD MAGNI TORQUE
590156 1 U-BOLT 2 X 3 X 1/4" SS 800031 1 DECAL, AXLE POSTION
590226 1 |BOLTHH 1 X 3-1/4 GR5 ZP 800057 1 |DECAL US PATENT 7585000
720001 2 |PIN, SNAP 800042 2 |DECAL 9518
750048 1 |MANUAL HOLDER
800047 2 | DECAL 9524
790008 3 |WASHER, THRUST 1-5/8" I.D.
800208 1 |DECAL, HYDRAULIC HOSE KEY
790049 1 |CHAIN, SAFETY 20,000 LB

9500TF Sprayer | Page 20




fﬂ_sr ILLUSTRATED PARTS LIST
v .

Steerable Hitch Components

MAGNETIC
' MOUNT PLATES \

" SENSOR MOUNT

N\,

PRESSURE ~1ILT SENSOR
TRANSDUCER

9500TF Sprayer | Page 21



ILLUSTRATED PARTS LIST

ASSEMBLED VIEW

EXPLODED VIEW

ALTERNATE

& BOLT THROUGH

DRILL HOLE

|

A o | ! iy
\_/ i L\ O ”~ y 1
| T
3 'II x ; - \ ""
> 4, j:;..-""r "..-'.. .‘f_; : .
(% IS L
(K = ASSEMBLED VIEW -\:’._ A7

MAGNETIC BOLTS

POLARITY ON

N&S

PLATES
il
Z{;
.Lﬁ

- -
~ .
i 7 A"‘-\ =
i - e
"y, i
%
[ { /
\."‘ #
.

EXPLODED VIEW

9500TF Sprayer | Page 22



fﬂ_sr ILLUSTRATED PARTS LIST

DETAIL B

9500TF Sprayer | Page 23



ILLUSTRATED PARTS LIST

DETAIL D-A

DETAIL E

DETAIL A

9500TF Sprayer | Page 24



fos1

ILLUSTRATED PARTS LIST

Parts List 35762: Steerable Hitch Components

ITEM  PARTNO. DESCRIPTION QTyY. |
1 21273 INDICATOR, STEERABLE HITCH 1
2 21495 180 ROTARY SENSOR 1
3 22906 ROD, ROTARY SENSOR LEVER 1
4 26190 MOUNT, SENSOR 1
5 26327 MOUNT, RAVEN NODE 1
6 26494 PLATE, PROX MOUNT 1
7 530019 GASKET, 2.00 EPDM 2
8 530110 MANIFOLD TEE, 2" 1
9 530451 2" MANIFOLD PLUG W/ 3/8" PORT 1
10 530460 FITTING. 3/8INCHMPT X 1/4INCHFPT REDUCER 1
11 540002 CLAMP, FP WORM SCREW, 2.00 2
12 590272 WASHER SAE #10 SS18-8 2
13 590273 SCREW PHIL 10-24 X 1.75 S518-8 2
14 590274 NUT NYLON 10-24 SS18-8 2
15 590275 SCREW PHIL 3-48 X .625 S518-8 1
16 590276 NUT NYLON 3-48 SS18-8 1
17 590414 CYLINDER STOP, 2" 2
18 590415 CYLINDER STOP, 4.25" 2
19 596102M BOLT, HH 1/4-20 X 1 GR5 MAGNI 6
20 596114M BOLT, HH 5/16-18X3/4 GR5 MAGNI 4
21 596120M BOLT, HH 5/16-18X3.5 GR5 MAGNI 2
22 596128M BOLT, HH 3/8-16 X 1 GR5 MAGNI 3
23 596153M BOLT, HH 1/2-13X1-1/2 GR5 MAGNI 1
24 596235M NUT, CENTERLOCK, 1/4-20 MAGNI 6
25 596236M NUT, CENTERLOCK, 5/16-18 MAGNI 2
26 596237M NUT, CENTERLOCK 3/8-16 MAGNI 3
27 596239M NUT, CENTERLOCK, 1/2-13 MAGNI 1
28 596249M LOCKWASHER 5/16 MAGNI 4
29 596257M WASHER, FLAT 5/16 USS MAGNI 4
30 600116 HOSE KIT, STEERABLE HITCH DUAL CYL UPDATE 1
31 610095 .093 ORIFICE FITTING 2
32 620103 2

9500TF Sprayer | Page 25



f&’ ILLUSTRATED PARTS LIST
o,

Axles

9500TF Sprayer | Page 26



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Axles

ITEM | VENDOR PART # ‘ PART # DESCRIPTION QTy.
1 13586 AXLE ASSEMBLY 10 BOLT (INC 2 - 16) 15,000#
2 13518 TRAILER NARROW AXLE SUB WELD 3-3/8" SPINDLE | 2
3 946275 730013 |SEAL 873 SERIES HUB 15,000# 9/64 2
4 NI-910398/332752 730011 CONE INNER 873 SERIES HUB 2
5 NI-910397/133462 CUP INNER 873 SERIES HUB 2
6 NI-953033 1683 STUD WHEEL 20
7 NI-289121 730002 |HUB 10 BOLT W/CUPS 873 SERIES HUBS 15,000# 2
8 NI-913571 730051 NUT WHEEL 20
9 NI-910332/453A 1679 CUP OUTER 2

10 NI-910334/460 1681 CONE OUTER 2
11 NI-913632 1688 WASHER SPINDLE 2
12 NI-912969 730014 |NUT SPINDLE 1.25-12 TPI 2
13 NI-9052148 113 BOLT HH 5/16 X 1/2 GR5 ZP 8
14 1682 730072 |HUB CAP Q-871 HUB 2
15 1686 730016 |GASKET HUB CAP 2
16 NI-905944 1690 COTTER PIN 2
17 10900 AXLE ASSEMBLY 2400 GALLON TANK (INC 18 - 33) 5
19,000#
18 10901 AXLE, SINGLE 2400 GALLON TANK 2
19 513-0541 730051 SEAL GREASE CR40108 2
20 501-0663 730047 |BEARING, INNER 663 2
21 511-0653 CUP, INNER 653 2
22 54101216 WHEEL STUD 20
23 51001900 730071 HUB 10 BOLT 19,000 LB 2
24 55001216 730049 |WHEEL NUT 20
25 511-2011 CUP, OUTER HM212011 2
26 512-2049 730064 |BEARING, OUTER HM212049 2
27 515-1918 730063 |INNER LOCK NUT 2
28 514-1900 730062 |INNER LOCK WASHER 2

9500TF Sprayer | Page 27



fBs]

T

ILLUSTRATED PARTS LIST

A D,

514-1884 OUTER LOCK WASHER 2
30 515-1892 OUTER LOCK NUT 2
31 563-3600-HG GASKET, HUB CAP 2
32 113 |BOLT HH 5/16 X 1/2 GR5 ZP 12
33 563-3600 730046 |HUB CAP 2
o (0913 |AXLE ASSEMBLY 10 BOLT DUALS 60"-120" TW 1

(INC 33 - 45) 20,0004

34 | NOTILLUSTRATED | 10907 ﬁﬁé%é?i;’v'z%':goég BOLT DUALS 80™-132" TW 1
34 | NOTILLUSTRATED | 10910 ﬁﬁé%é?i;’v'z%':goég BOLT DUALS 80™-120" TW 1
35 10917 |TRAILER AXLE 30" ROW 1
35 | NOTILLUSTRATED | 10908 |TRAILER AXLE 22" ROW 1
35 | NOTILLUSTRATED | 10911 |TRAILER AXLE 20" ROW 1
36 NI-906979 730041 |SEAL 2
37 NI-910346 730043  |CONE INNER 2
38 NI-910334 730012 |CUP INNER 2
39 NI-953035 STUD WHEEL 20
40 NI-281171 730060  |HUB 10 BOLT 20,0003 2
41 NI-913571 730051  |NUT WHEEL 20
42 NI-910384 1679 |CUP OUTER 2
43 NI-910347 730037 |CONE OUTER 2
44 NI-913632 730040 |WASHER SPINDLE 2
45 NI-913571 730051  [NUT 2
46 NI-909921 730038 |HUB CAP 2
47 NI-9052148 113 |BOLT HH 5/16 X 1/2 GR5 ZP 8
48 NI-905944 730042 |COTTER PIN 2
49 710030 |SPACER 30" ROW 13.75" OAL 2
49 | NOTILLUSTRATED | 710032 |SPACER 22" ROW 7" OAL 2
49 | NOTILLUSTRATED | 710031 |SPACER 20" ROW 5" OAL 2
50 21370  |AXLE, TRACKS 1

9500TF Sprayer | Page 28




f&’ ILLUSTRATED PARTS LIST

9500TF Sprayer | Page 29



/5218

ILLUSTRATED PARTS LIST

Parts List: Tires

ITEM VENDOR PART # FAST PART # ‘ DESCRIPTION 9518 9524
1 TT-512318057201R 700002 380/90R46 YELLOW RH 1
1 TT-512318057201L 700003 380/90R46 YELLOW LH 1
1 TT-5123180040701L 700001 380/90R46 SILVER LH 1 OPT/RED
1 TT-5123180040701R 700000 380/90R46 SILVER RH 1 OPT/RED
2 TT-05190210057201L 700018 W /480/80R42 162A 8 R1 1
2 TT-05190210057201R 700019 W /480/80R42 162A 8 R1 1
2 TT-05190210040701L 700016 480/80R42 LOAD R A 162 1 OPT/RED
2 TT-05190210040701R 700017 480/80R42 LOAD R A 162 1 OPT/RED
3 TT05197700040701L 700040 TIRE L 320/90R46 148 S ILVER DUAL 2 OPT/RED | 2 OPT/RED
3 TT05197700040701R 700041 TIRE R 320/90R46 148 S ILVER DUAL 2 OPT/RED | 2 OPT/RED
3 TT05197700057201R 700032 TIRE R 320/90R46 148 Y ELLOW DUAL 2 OPT. 2 OPT.
3 TT05197700057201L 700033 TIRE L 320/90R46 148 Y ELLOW DUAL 2 OPT. 2 OPT.
3 TT-5193450057201L 700020 380/90R46 YELLOW LH DUAL 2 OPT. 2 OPT.
3 TT-5193450057201R 700021 380/90R46 YELLOW RH DUAL 2 OPT. 2 OPT.
3 TT-5193450040701L 700034 380/90R46 SILVER LH DUAL 2 OPT/RED | 2 OPT/RED
3 TT-5193450040701R 700035 380/90R46 SILVER RH DUAL 2 OPT/RED | 2 OPT/RED

9500TF Sprayer | Page 30




f&r ILLUSTRATED PARTS LIST
o,

Camso Tracks

Parts List: Camso Tracks

ITEM PART NO. QTy. DESCRIPTION
1 700206 AR [CAMSO TTS 40-1511, GREY
1 700202 AR |[CAMSO TTS 40-1511, YELLOW
1 800259 1 [DECAL, CAUTION - TRACK FIRE

9500TF Sprayer | Page 31




f&r ILLUSTRATED PARTS LIST
o,

Parallel Link & Interior Pivot (H-Brace)

9500TF Sprayer | Page 32



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Parallel Link & Interior Pivot (H-Brace)

VENDOR
PART NO.

DESCRIPTION

1 13806 1 INTERIOR PIVOT

2 13803 2 |UPPER LINK WELDMENT

3 14790 1 H BRACE

4 14795 2 |LOWER LINK WELDMENT

5 13871 1 PIN TRAILER PIVOT

6 239 12 |INUT HEX 1/2" CENTERLOCK

7 154 12 |BOLT HEX HEAD 1/2 X2 GR5 ZP
8 671 8 |BOLT FLAT HEAD 1/4 X 5/8 BLACK
9 590097 4 |RUB PLATE

10 237 6 |NUT HEXHEAD 3/8" CENTERLOCK
11 13872 4 |CRADLE PIN

12 129 8 |BOLTHH3/8 1-1/2 GR5 ZP

13 235 8 |NUT HEX 1/4" CENTERLOCK ZP
14 13883 2 |TUBE INTERIOR PIVOT LOCK

15 160 8 |BOLT HEXHEAD 1/2 X5 GR5 ZP
16 237 10 |NUT HEX HEAD 3/8" CENTERLOCK
17 B1 59026 2 |RUBBER BUMPER

18 258 2 |WASHER FLAT 3/8" ZP

19 129 2 |BOLTHH3/8 1-1/2 GR5 ZP

20 11265 AR |[SHIM RUB PLATE 12 GA

21 11266 AR |[SHIM RUB PLATE 10 GA

22 11267 AR |[SHIM RUB PLATE 7 GA

23 11942 AR |[SHIM RUB PLATE 14 GA

24 239 8 |INUT HEX 1/2" CENTERLOCK

25 13870 1 PIN CENTER INTERIOR PIVOT

NS 759 10 |GREASE ZERK 1/4-28 TPI ZP

9500TF Sprayer | Page 33



f&r ILLUSTRATED PARTS LIST
v .

Parallel Link Assembly (Macho Link)

f /Y
C Q\ i e
\ _ CENTER
1 - SECTION PIN
4X

RS o P P il
; N = o
2 7 = TN
' < ‘\\ , -
' \\ \\\\ /
\ ; /
UPPER . / SN 5
CYLINDERPIN ~._ / .- N TRt
2X STD.CYL.” -~ L
(10) BASE PIN

2X

PARALLEL LINK
ASSEMBLY PARTS

9500TF Sprayer | Page 34



fos1

ILLUSTRATED PARTS LIST

Parts List: Parallel Link Assembly (Macho Link)

ITEM‘ PART NO. ‘ QrTy.

1

761

8

DESCRIPTION
ZERK, 90, 1/4” STRAIGHT PIPE

2

11629

2

CRADLE CYLINDER PIN

3

13871

4

PIN

13872

PIN

14790

LITE MACHO UPPER LINK

14795

LITE LINK, LOWER

530309

WASHER, FLAT HEADY 13/32 X 1

8 596237M 8 NUT, CENTERLOCK 3/8 MAGNI

9 596635M 8 BOLT, HH 3/8-16 X 1-1/4 MAGNI

10 596746M 2 SPRING PIN 5X50mm MAGNI

11 620019 2 CYLINDER 20TD16-112 MAIN LIFT

9500TF Sprayer | Page 35




AST
f_ | ILLUSTRATED PARTS LIST

12’ Center Section (Dry Boom)

2 WHITE WIRES B - Green RH Light

Yellow LH Light

LEFT TURN C - Brown

YELLOW WIRE
26

25

—RIGHT TURN
GREEN WIRE

CLEARANCE
2 BROWN WIRES

DETAIL A LOOKING
INTO WIRE SOCKETS

9500TF Sprayer | Page 36



f&r ILLUSTRATED PARTS LIST
oo Y

Parts List: 12’ Center Section (Dry Boom)

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 128 4 |BOLTHH 3/8 X1 GR5 ZP

2 226 2 |NUT HEX HEAD JAM 1" ZP

3 198 2 |BOLT HEXHEAD 1 X2 GR5 ZP

4 13886 4 |WING PIVOT PIN

5 21353L 1 |WING PIVOT LEFT
5A 21353R 1 |WING PIVOT RIGHT

6 13891 2 |WASHER UHMW POLY

7 13875 2 |SPRING ADJUSTMENT EYEBOLT
8 217 4 |NUT HH 3/4" ZP

9 7442 2 |OUTER SPRING MOUNT

10 FX-FV0006656 590011 2 |SPRING CENTER SECTION

11 13876 2 |INNER SPRING MOUNT

12 66833 790011 2 |SHOCK CENTER SECTION

13 187 8 |BOLT HH 3/4 X 3-1/2" GR5 ZP

14 241 8 |NUT HH 3/4" CENTERLOCK ZP
15 237 2 |NUT 3/8 CENTER LOCK ZP

16 14296 2 |COLLAR, PIN RETAINER

17 131 2 |BOLT HH 3/8 X 2-1/2” GR5 ZP

18 14300 2 |MAIN WING PIVOT PIN

19 13801 1 |CENTER SECTION, 12' WIDE, DRY BOOM
20 790017 1 |SMV

21 740001 1 |LIGHTS LEFT SIDE

22 102 8 |BOLTHH 1/4 X 1" GR5 ZP

23 767 8 |NUT HH 1/4" WHIZLOCK

24 740002 1 |LIGHTS RIGHT SIDE
NS 256 8 |1/4" FLAT WASHER USED ON #22
25 WA-37678 1 |SPRING CABLE GUIDE

26 WA-37673 1 |7-PIN ELECTRICAL CONNECTOR
27 DA-1528 740007 1 |WARNING LIGHT HARNESS

28 WA-38044 2 |WEATHER PACK 3-PIN SHROUD

9500TF Sprayer | Page 37



ILLUSTRATED PARTS LIST

fﬂS Tm

12’ Center Section, 60-100° Boom

FRONT EXPLODED VIEW

9500TF Sprayer | Page 38



/5218

ILLUSTRATED PARTS LIST

Parts List: 12’ Center Section, 60-100° Boom

‘ ITEM PARTNO. QTY. DESCRIPTION
1 759 6 ZERK, 1/4-28 STRAIGHT
2 28111 2 1" CYLINDER PIN
3 7442 2 OUTER SPRING GUIDE
4 11265 2 SHIM, RUB PLATE 12 Ga
S 11266 2 SHIM, RUB PLATE 10 Ga
6 11267 2 SHIM, RUB PLATE 7Ga
7 13304 1 PIN, CENTER PIVOT
8 13806 1 CRADLE, WELDMENT
9 13874 4 PIN, WING PIVOT
10 13875 2 ADJUSTER, SPRING
11 13876 2 BASE, SPRING MT
12 13883 2 TUBE, CRADLE LOCK
13 14200 1 CENTER SECTION, 12' WIDE, STANDARD WET BOOM
14 14296 2 BUSHING WITH HOLE
15 14300 2 PIN, MAIN WING
16 18267 2 BOLT ON HOSE HOLDER
17 21353L 1 PIVOT, WING LH
18 21353R 1 PIVOT, WING, RH
19 530308 4 WASHER, HEAVY 13/32 X 1 5/8
20 590011 2 CENTER SECTION SPRING
21 590026 2 BUMPER, 1X2-1/2 RUBBER ROUND
22 590042 2 WASHER, 2 1/8" ID THRUST
23 590097 4 RUB PLATE
24 596104M 1 BOLT, HH 1/4-20X1-3/4 GR5 MAGNI
25 596105M 4 BOLT, HH 1/4-20X2-1/2 GR5 MAGNI
26 596131M 2 BOLT, HH 3/8-16X2-1/2 GR5 MAGNI
27 596157M 1 BOLT, HH 1/2X3-1/2 GR5 MAGNI

9500TF Sprayer | Page 39



fﬂS T

ILLUSTRATED PARTS LIST

28 596160M 8 BOLT, HH 1/2X5 GR5 MAGNI

29 596187M 4 BOLT, HH 3/4-10X3-1/2 GR5 MAGNI
30 596192M 4 BOLT, HH 3/4-10X6 GR5 MAGNI

31 596199M 2 BOLT, HH 1-8X2-1/2 GR5 MAGNI

32 596217M 2 NUT, HEX 3/4-10 G5 MAGNI

33 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGNI
34 596226M 2 NUT, HEX JAM 1-8 MAGNI

35 596231M 1 NUT, HEX NYLOCK 1/2-13 MAGNI
36 596237M 2 NUT, CENTERLOCK 3/8-16 MAGNI
37 596239M 8 NUT, CENTERLOCK, 1/2-13 MAGNI
38 596250M 4 LOCKWASHER 3/8 MAGNI

39 596256M 2 WASHER, FLAT 1/4 USS MAGNI

40 596622M 9 NUT, TOPLOCK 1/4-20 MAGNI

41 596624M 2 NUT, TOPLOCK 3/8-16 MAGNI

42 596626M 8 NUT, TOPLOCK 3/4-10 G5 MAGNI

43 596631M 8 FHSCS 1/4-20X1-1/4 MAGNI

44 596634M 6 BOLT, HH 3/8-16X1-1/4 GR8 MAGNI
45 596728M 4 LOCKWASHER 8MM MAGNI

46 596737M 4 BOLT, HH 8-1.25 X 20MM 8.8 MAGNI
47 596767M 4 NUT, HEX FLANGE 1/4-20 MAGNI

48 620057 2 CYLINDER, 30THC16.00-150

49 740024 2 LIGHT, AMBER, PEDESTAL. MOUNT
50 740025 2 LIGHT, RED SURFACE MOUNT ASSEMBLY
51 740031 1 LIGHT MODULE

52 790010 2 SHOCK, YELLOW 7400 120' CENTER
53 800014 7 DECAL, GREASE PIVOT POINTS

54 800109 4 DECAL, RED REFLECTOR

55 800110 2 DECAL, AMBER REFLECTOR

56 800111 2 DECAL, ORANGE REFLECTOR

9500TF Sprayer | Page 40




ILLUSTRATED PARTS LIST

fos1

Wings — 60 & 66 Foot Boom

-

3|_0||

3!_7" ___l_

26'_8"

7'-91/2" ——————st=—

12'-4"

= 33' NOM.

W/ 12'CS

& BOM

K
D=
< W
=3
&
=
MO
EC
SZ
o<
=

9500TF Sprayer | Page 41



f&’ ILLUSTRATED PARTS LIST
o,

MAIN WING

FLIP WING &
WING REST

BREAKAWAY

EXPLODED PARTS VIEWS

9500TF Sprayer | Page 42



5218

ILLUSTRATED PARTS LIST

Parts List: Wings — 60 & 66 Foot Boom

ITEM PARTNO.  QTY. | DESCRIPTION
1 759 5  |ZERK, 1/4-28 STRAIGHT
2 7668 2 |ROLLER, WING, MACHINED
3 7669 1 |PIN, ROLLER, 1"
4 9468 1 |PIN, FLIP WING
5 9514 1 |ARM, FLIP WING
6 14013 1 |SPRING GUIDE
7 14146 1 |BRACKET, HOSE RING
8 14149 1 |LINK, WING TILT
9 14205 1 |WING, MAIN 60'
10 14215 1 |60' & 66' WING, FLIP
10 14660 1 |60' WING, FLIP, 9600N
10 14666 1 |66' WING, FLIP, 9600N
11 14575 1 |BALL JOINT, ADJUSTMENT
12 14627 1 |3 ALUMINUM EXTENSION
13 14725 1 |FLIP WING STOP MOUNT
14 18300 1 |WLDMNT, 93" BREAKAWAY
15 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
16 590006 1 |SPRING, COMPRESSION
19 590099 1 |REST, WING
20 590112 1 |BOLT, BREAKAWAY
21 590180 2 |SNAP RING 1" EXTERNAL
22 596117M 1 |BOLT, HH 5/16-18X2 GR5 MAGNI
24 596142M 2 |BOLT, HH 7/16X2 GR5 MAGNI
25 596154M 4  |BOLT, HH 1/2-13X2 GR5 MAGNI
26 596209M 1 |BOLT, HH 1-8X7-1/2 GR5 MAGNI
27 596217M 1 |NUT, HEX 3/4-10 G5 MAGNI
28 596218M 3 |NUT, HEX 1-8 MAGNI

9500TF Sprayer | Page 43




&T ILLUSTRATED PARTS LIST
o,

29 596223M 3 NUT, HEX JAM 1/2-13 MAGNI

30 596225M 1 NUT, HEX JAM 3/4-10 GR8 MAGNI
31 596226M 2 NUT, HEX JAM 1-8 MAGNI

32 596229M 2 NUT, HEX NYLOCK 3/8-16 MAGNI
33 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI

34 596232M

—

NUT, HEX NYLOCK 5/8-11 MAGNI

35 596236M

—

NUT, CENTERLOCK, 5/16-18 MAGNI

36 596260M 2 WASHER, FLAT 1/2 MAGNI

37 596625M 2 NUT, TOPLOCK 7/16-14 MAGNI

38 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI

39 620023 1 CYLINDER, 25TD08-112 WING TILT

40 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

41 790028 1 SHOCK, BREAKAWAY, HEAVY
800014 4 DECAL, GREASE PIVOT POINTS
800020 1 DECAL, FAST LOGO BLACK/GRAY
800106 2 DECAL, DANGER-STAND CLEAR
800110 3 DECAL, AMBER REFLECTOR

9500TF Sprayer | Page 44




ILLUSTRATED PARTS LIST

fos1

Wings - Tri-Fold 40/80 Foot Boom

{1-101/2")

33'-8 1/2"

-

= 20" NOM.

14:_4"

W/ 12'CS

=40' NOM.

W/ 12' CS

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

9500TF Sprayer | Page 45



f&r ILLUSTRATED PARTS LIST

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

) swiNG WING

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

9500TF Sprayer | Page 46



/5218

ILLUSTRATED PARTS LIST

Parts List: Wings — Tri-Fold 40/80 Foot Boom

ITEM | PARTNO. | QTY. DESCRIPTION
1 568 4 BUSHING, MACHINED
2 759 5 ZERK, 1/4-28 STRAIGHT
3 7668 2 ROLLER, WING, MACHINED
4 7669 1 PIN, ROLLER, 1"
5 9468 1 PIN, FLIP WING
6 9514 1 ARM, FLIP WING
7 14013 1 SPRING GUIDE
8 14146 2 BRACKET, HOSE RING
9 14149 1 LINK, WING TILT
10 14575 1 BALL JOINT, ADUUSTMENT
11 14642 1 LINK, MIDDLE SCISSORS
12 14643 2 LINK, OUTSIDE SANDWICH
13 14746 1 LOCK, SWING WING
14 14747 1 SWING WING BUMP BUSHING
19 530307 4 BUSHING, CONEX
20 530309 6 WASHER, FLAT HEAVY 13/32 X 1
21 540052 1 P-CLAMP, 3" W/3/8" HOLE
22 590006 1 SPRING, COMPRESSION
25 590099 1 REST, WING
26 590112 1 BOLT, BREAKAWAY
27 590405 1 BUMP, SWING WING
28 590180 2 SNAP RING 1" EXTERNAL
29 596846M 4 BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596154M 4 BOLT, HH 1/2-13X2 GR5 MAGNI
32 596155M 3 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
33 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI
34 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
35 596213M 1 NUT, HEX 3/8-16 MAGNI
36 596217M 2 NUT, HEX 3/4-10 G5 MAGNI
37 596218M 3 NUT, HEX 1-8 MAGNI
38 596223M 4 NUT, HEX JAM 1/2-13 MAGNI
39 596225M 2 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 NUT, HEX JAM 1-8 MAGNI
41 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI
42 596232M 3 NUT, HEX NYLOCK 5/8-11 MAGNI
43 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
44 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
45 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
46 596250M 1 LOCKWASHER 3/8 MAGNI
47 596260M 8 WASHER, FLAT 1/2 MAGNI
48 596592M 1 BOLT, CARRIAGE 3/8-16 X 1 MAGNI
49 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
50 620023 1 CYLINDER, 25TD08-112 WING TILT
51 620034 1 CYLINDER, 20TD10.00-112
52 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

9500TF Sprayer | Page 47




f&r ILLUSTRATED PARTS LIST
o,

Wings - Tri-Fold 60/88 Foot Boom

17 19 14 18

2-3" /] _—

; \

12'-4" 11'-8 1/2" 6'-5"

24'-0 1/2"
W/ 12' CS = 30' NOM.

7l-5ll

37'-10"

W/ 12' CS = 44' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

9500TF Sprayer | Page 48



f&r ILLUSTRATED PARTS LIST

MAIN WING
& BOOM REST

2X SWING
WING HARDWARE

SWING WING

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

9500TF Sprayer | Page 49



fﬂ_sr ILLUSTRATED PARTS LIST
Fv ..
Parts List: Wings — Tri-Fold 60/88 Foot Boom

ITEM PARTNO. QTY. DESCRIPTION
568 4

1 BUSHING, MACHINED

2 759 5 ZERK, 1/4-28 STRAIGHT

3 7668 2 ROLLER, WING, MACHINED

4 7669 1 PIN, ROLLER, 1"

5 9468 1 PIN, FLIP WING

6 9514 1 ARM, FLIP WING

7 12206 1 BRACKET, BOLT ON WING REST

8 14013 1 SPRING GUIDE

9 14146 3 BRACKET, HOSE RING

10 14149 1 LINK, WING TILT

11 14575 1 BALL JOINT, ADJUSTMENT

12 14642 1 LINK, MIDDLE SCISSORS

13 14643 2 LINK, OUTSIDE SANDWICH

15 14746 1 LOCK, SWING WING

16 14747 1 SWING WING BUMP BUSHING

20 530307 4 BUSHING, CONEX

21 530309 6 WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 SPRING, COMPRESSION

25 590099 1 REST, WING

26 590112 1 BOLT, BREAKAWAY

27 590405 1 BUMP, SWING WING

28 590180 2 SNAP RING 1" EXTERNAL

29 596846M 4 BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 NUT, HEX 3/4-10 G5 MAGNI

37 596218M 3 NUT, HEX 1-8 MAGNI

38 596223M 5 NUT, HEX JAM 1/2-13 MAGNI

39 596225M 3 NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 NUT, HEX JAM 1-8 MAGNI

41 596229M 2 NUT, HEX NYLOCK 3/8-16 MAGNI
42 596231M 2 NUT, HEX NYLOCK 1/2-13 MAGNI
43 596232M 3 NUT, HEX NYLOCK 5/8-11 MAGNI
44 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 WASHER, FLAT 1/2 MAGNI

48 596633M 6 BOLT, HH 3/8-24X1-1/4 GR8 MAGNI
49 620023 1 CYLINDER, 25TD08-112

50 620034 1 CYLINDER, 20TD10.00-112

51 620057 1 CYLINDER, 30THC16.00-150

9500TF Sprayer | Page 50



ILLUSTRATED PARTS LIST

fos1

Wings - Tri-Fold 60/90 Foot Boom

38'-8 1/2"

W/ 12' CS = 45' NOM.

24'-01/2
W/ 12' CS = 30' NOM.

OVERALL VIEWS,
MAIN COMPONENTS
& BOM

9500TF Sprayer | Page 51



f&r ILLUSTRATED PARTS LIST

MAIN WING
& BOOM REST

=T
2X SWING
WING HARDWARE

5)

SWING WING
BUMP

EXPLODED
PARTS VIEWS
AT HINGE AREAS

BREAKAWAY

9500TF Sprayer | Page 52



/5218

ILLUSTRATED PARTS LIST

Parts List: Wings Tri-Fold 60/90 Foot Boom

1 568 BUSHING MACHINED

2 759 5 ZERK, 1/4-28 STRAIGHT

3 7668 2 |ROLLER, WING, MACHINED

4 7669 1 PIN, ROLLER, 1"

5 9468 1 PIN, FLIP WING

6 9514 1 ARM, FLIP WING

7 12206 1 BRACKET, BOLT ON WING REST

8 14013 1 GUIDE, SPRING WELDMENT

9 14146 3 |BRACKET, HOSE RING

10 14149 1 LINK, WING TILT

11 14575 1 BALL JOINT, ADJUSTMENT

12 14642 1 LINK, MIDDLE SCISSORS

13 14643 2 |LINK, OUTSIDE SANDWICH

15 14746 1 LOCK, SWING WING

16 14747 1 SWING WING BUMP BUSHING

20 530307 4 |BUSHING, CONEX

21 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
22 590006 1 SPRING, COMPRESSION

25 590099 1 REST, WING

26 590112 1 BOLT, BREAKAWAY

27 590405 1 BUMP, SWING WING

28 590180 2 |SNAP RING, 1" EXTERNAL

29 596846M 4 |BOLT, SHOULDER, 5/8 X 1.25" MAGNI
29 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63" MAGNI
30 596117M 1 BOLT, HH 5/16-18X2 GR5 MAGNI
31 596138M 2 |BOLT, HH 3/8-16X6 GR5 MAGNI

32 596154M 6 |BOLT, HH 1/2-13X2 GR5 MAGNI

33 596155M 1 BOLT, HH 1/2-13X2-1/2 GR5 MAGNI
34 596185M 1 BOLT, HH 3/4-10X2-1/2 MAGNI

35 596209M 1 BOLT, HH 1-8X7-1/2 GR5 MAGNI
36 596217M 1 NUT, HEX 3/4-10 MAGNI

37 596218M 3 |NUT, HEX 1-8 MAGNI

38 596223M 5 |NUT, HEX JAM 1/2-13 MAGNI

39 596225M 3 |NUT, HEX JAM 3/4-10 GR8 MAGNI
40 596226M 2 |NUT, HEX JAM 1-8 MAGNI

41 596229M 2 |NUT, HEX NYLOCK 3/8-16 MAGNI
42 596231M 2 |NUT, HEX NYLOCK 1/2-13 MAGNI
43 596232M 3 |[NUT, HEX NYLOCK 5/8-11 MAGNI
44 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
45 596239M 3 |[NUT, CENTERLOCK, 1/2-13 MAGNI
46 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
47 596260M 8 |WASHER, FLAT 1/2 MAGNI

48 596633M 6 |BOLT, HH 3/8-24X1-1/4 GR8 MAGN!I
49 620023 1 CYLINDER, 25TD08-112

50 620034 1 CYLINDER, 20TD10.00-112

51 620057 1 CYLINDER, 30THC16.00-150

9500TF Sprayer | Page 53



ILLUSTRATED PARTS LIST

fos1

Wings — Tri-Fold 100 Foot Boom

o

TH /[ — = |
A—L—r-ng"——

6'-10 1/2"

14'-8 1/2"

o

14!_4"

43'-8 1/2"

W/ 12'CS

50' NOM.

& BOM

OVERALL VIEWS,
MAIN COMPONENTS

9500TF Sprayer | Page 54



ILLUSTRATED PARTS LIST

81

BUMP
EXPLODED
PARTS VIEWS
AT HINGE AREAS

SWING WING

2X SWING
WING HARDWARE

MAIN WING
& BOOM REST

FLIP WING

BREAKAWAY

9500TF Sprayer | Page 55



fos1

ILLUSTRATED PARTS LIST

Parts List: Wings — Tri-Fold 100 Boom

ITEM PARTNO. QTY. DESCRIPTION
1 568 4 |BUSHING, MACHINED
2 759 5 |ZERK, 1/4-28 STRAIGHT
3 7668 2 |ROLLER, WING, MACHINED
4 7669 1 PIN, ROLLER, 1”
5 9468 1 PIN, FLIP WING
6 9514 1 ARM, FLIP WING
7 14013 1 SPRING GUIDE
8 14146 3 |BRACKET, HOSE RING
9 14149 1 LINK, WING TILT
10 14575 1 BALL JOINT, ADJUSTMENT
11 14642 1 LINK, MIDDLE SCISSORS
12 14643 2 |LINK, OUTSIDE DANSWICH
14 14746 1 LOCK, SWING WING
15 14747 1 SWING WING BUMP BUSHING
19 530307 4 [BUSHING, CONEX
20 530309 6 |WASHER, FLAT HEAVY 13/32 X 1
21 590006 1 SPRING, COMPRESSION
24 590099 1 REST, WING
25 590112 1 BOLT, BREAKAWAY
26 590405 1 BUMP, SWING WING
27 590180 2 |SNAP RING 1" EXTERNAL
28 596846M 4 [BOLT, SHOULDER, 5/8 X 1.25” MAGNI
28 596845M 4 |BOLT, SHOULDER, 5/8 X 1.63” MAGNI
29 596117M 1 BOLT, HH 5/16-18 X 2 GR5 MAGNI
30 596154M 6 |BOLT, HH 1/2-13 X2 GR5 MAGNI
31 596155M 1 BOLT, HH 1/2-13 X 2-1/2 GR5 MAGNI
32 596185M 1 BOLT, HH 3/4-10 X 2-1/2 MAGNI
33 596209M 1 BOLT, HH 1-8 X 7-1/2 GR5 MAGNI
34 596217M 1 NUT, HEX 3/4-10 G5 MAGNI
35 596218M 3 |NUT, HEX 1-8 MAGNI
36 596223M 5 |NUT, HEX JAM 1/2-13 MAGNI
37 596225M 3 |NUT, HEX JAM 3/4-10 GR8 MAGNI
38 596226M 2 |NUT, HEX JAM 1-8 MAGNI
40 596232M 3 |NUT, HEX NYLOCK 5/8-11 MAGNI
41 596236M 1 NUT, CENTERLOCK, 5/16-18 MAGNI
42 596239M 3 |NUT, CENTERLOCK, 1/2-13 MAGNI
43 596240M 2 |NUT, CENTERLOCK, 5/8-11 MAGNI
44 596260M 8 |WASHER, FLAT 1/2 MAGNI
45 596633M 6 |BOLT, HH 3/8-24 X 1-1/4 GR8 MAGNI
46 620023 1 CYLINDER, 25TD08-112 WING TILT
47 620034 1 CYLINDER, 20TD10.00-112
48 620057 1 CYLINDER, 30THC16.00-150 FLIP WING

9500TF Sprayer | Page 56




f&’ ILLUSTRATED PARTS LIST
o,

Breakaway Pivot

-
-

"
-

GREASE BETWEEN 14
CLUTCH DOGS DAILY

SET SPRING TENSION

AND ROTATE BREAKAWAY 12
TO GET GREASE BETWEEN

SURFACES

3 ! !

MAX DEFLECTION

Ger—T= 3.500
e | 3.150
-y - PRELOAD
L — 3.150 GIVES
— |

I

9500TF Sprayer | Page 57



/5218

ILLUSTRATED PARTS LIST

Parts List: Breakaway Pivot

VENDOR PART

ITEM NO. PART NO. QTy. DESCRIPTION
1 596633M 6 BOLT HEX HEAD 3/8-24 X 1-1/4 GR8 MAGNI
2 590112 1 BOLT HEX HEAD BREAKAWAY PIVOT
3 14457 590074 1 20° CLUTCH MALE HALF
4 14458 590073 1 20° CLUTCH FEMALE HALF
5 EL-2X3X2-046 790028 1 SHOCK BREAKAWAY, HEAVY
6 14013 1 GUIDE, SPRING BREAKAWAY
7 590006 1 SPRING, BREAKAWAY
14013 1 GUIDE, SPRING BREAKAWAY
9 217 1 NUT HEX HEAD 3/4” ZP
10 799 2 NUT HEX HEAD 1" ZP
11 226 2 NUT HEX HEAD JAM 1" ZP
12 216 1 NUT HEX HEAD 5/8 ZP
13 14268 1 COLLAR
14 14575 1 BREAKAWAY ADJUSTMENT BOLT
15 250 6 LOCK WASHER 3/8 ZP
16 530309 6 FLAT WASHER HEAVY 3/8
17 368 3 BOLT HEX HEAD 3/8 X 1-1/2 GR8 ZP
18 225 1 NUT HEX HEAD JAM 3/4" ZP
19 12388 1 EARLY UNIT UPDATE - REPLACES 3/4" #14

WHEN PLATE (A) HAS A 3/4 X 1-1/2" SLOT

9500TF Sprayer | Page 58




f&r ILLUSTRATED PARTS LIST
oo Y

Tank Assembly

9500TF Sprayer | Page 59



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Tank Assembly

ITEM VENDOR PART NO. PART NO. QrTy. DESCRIPTION
1 129 4 |BOLT HH 3/8 X 1-1/2 GR5 ZP
2 258 4 |WASHER FLAT 3/8 ZP
3 10522 1 5" VENTED LID
4 570038 1 RINSE TANK 2.5 GALLON, YELLOW
4 SP002-5SYLS 570044 1 RINSE TANK 2.5 GALLON, WHITE
4 SP0005-SQ5 570125 1 RINSE TANK 5 GALLON, YELLOW, 5" SCREW ON LID
5 169 4 |NUT HH 3/8 WHIZLOCK ZP
6 570063 1 TANK, 1800, AG YELLOW, WITH FITTINGS AND LID
570062 1 TANK, 1800, AG WHITE, WITH FITTINGS AND LID
570066 1 TANK, 2400, AG WHITE, WITH FITTINGS AND LID
570067 1 TANK, 2400, AG YELLOW, WITH FITTINGS AND LID
7 14761 570157 1 LID, VENTED
8 - 530040 1 HOSE BARB 3/4" MPT X 3/4" HB X 90°
9 64012H 540013 4 |CLAMP, HOSE 3/4" SS
10 3/4BH200 510012 36" |HOSE 3/4" EDPM
11 - 530221 1 3/4" TEE HB X 3/4" MPT
12 - - - N/A
13-17 90SARNSEBALL| 2 |SUB ASSEMBLY, RINSE BALL
13 67172 530160 2 |BULKHEAD FITTING 3/4"
14 44103211 530004 2 |CONNECTOR 90° 1/4 TUBE X 1/4 NPT
15 TJ-55270-3.4-18-POM 520012 2 |TANK RINSE BALL
17 - 530130 2 |NIPPLE, 3/4” X 6”
18 170 2 |BOLT HH 5/8 X2 GR5 ZP
19 253 2 |WASHER LOCK 5/8" ZP
20 261 2 |WASHER FLAT 5/8" ZP
21 10244 590023 2 |HOLDDOWN TAB POLY
22-25 90SALTRUMPET| 1 SUB ASSEMBLY, AGITATION
22 - 520029 2 |AGITATION NOZZLE
23 - 530156 1 TEE, 3/4” POLY PIPE
24 NIP075-6 530130 1 NIPPLE 3/4" X 6"
25 TF075 530160 1 BULKHEAD FITTING 3/4" BANJO
26 HB075-90 530040 1 HOSE BARB 3/4" X 90°
27 64012H 540013 1 CLAMP HOSE 3/4" SS
28 - - - N/A
29-30 90SASUMP95 1 SUB ASSEMBLY, SUMP FITTING
29 BJMF300 530120 1 BOTTOM DRAIN 3"
NS - 530155 1 3” STREET ELBOW
30 HB300-90 530053 1 HOSE BARB ELBOW 3" 90°
31 MBF200BD 530118 1 BOTTOM DRAIN 2" STANDARD PORT
32 FC200 540001 1 FLANGE CLAMP 2" STANDARD PORT
33 M200PLG 530093 1 PLUG 2" STANDARD PORT
34 150G 530014 1 GASKET 2" STANDARD PORT
35 HBO075 530230 1 HOSE BARB 3/4"
36 TF075 530160 1 BULKHEAD FITTING 3/4" BANJO

9500TF Sprayer | Page 60



f&r ILLUSTRATED PARTS LIST
o,

Rinse Tank, Plumbing & Sight Gauge

9500TF Sprayer | Page 61



fos1

ILLUSTRATED PARTS LIST

Parts List: Rinse Tank, Plumbing & Sight Gauge

DESCRIPTION

1 228 2 NUT, HH 5/16” NYLOCK ZP

2 116 2 BOLT, HH 5/16 X 1-1/2 GR5 ZP

3 10643 590022 2 POLY RINSE TANK HOLDDOWN

4 "0602W 570003 1 TANK RINSE 100 GALLON WHITE
10602Y 570004 1 TANK RINSE 100 GALLON YELLOW
10918 1 ACE FITTING

5 AR-15022 1 5” VENTED LID

6 607 4 BOLT TRUSS HEAD 3/8 X 3/4 ZP

7 10612 1 PLATFORM TOP SAFETY PLATE

8 10669 2 POLY RINSE TANK HOLDDOWN

9 130 2 BOLT, HH 3/8" X 2 GR5 ZP

10 769 2 NUT HH 3/8” WHIZLOCK ZP

11 64012 540013 5 |CLAMP HOSE 3/4”

12 15017503 510008 6” |HOSE EVA 3/4”

13 3T34F 530220 1 TEE HOSE BARB X 3/4 NPTF

14 10921 1 FORMED SIGHT GUAGE SUPPORT 1000 GALLON

10919 1 FORMED SIGHT GUAGE SUPPORT 1250 GALLON

15 3EL34 530210 1 HOSE BARB ELBOW 3/4” HB X 3/4” NPTM

16 15007008 510006 66.5” |[HOSE VINYL CLEAR 3/4” 1000 GALLON

17 13595 800040 1 DECAL GALLON 1000 GALLON TANK

NS 13596 800041 1 DECAL GALLON 1250 GALLON TANK

18 15007008 510006 40" |HOSE VINYL CLEAR 3/4”

19 HB 530230 1 HOSE BARB 3/4”

20 64020H 540015 2 |CLAMP HOSE 1-1/2”

21 CPLGO075 530235 1 COUPLING 3/4” NPT

22 DF-103 510022 1 FLO-RITE FAUCET

23 3EL34HB 530214 1 HOSE BARB 90°

24 15007008 510006 5.8 |HOSE VINYL CLEAR 3/4”

25 768 2 NUT HH 5/16 WHIZLOCK ZP

26 10818 1 SIGHT GUAGE SUPPORT BRACKET

27 115 2 BOLT HH 5/16 X 1 GR5 ZP

28 152 2 BOLT HH 1/2 X 1 GR5 ZP

29 771 2 NUT HH 1/2” WHIZLOCK

30 200CAP 530017 1 2” CAM LOCK CAP W/ 530019 GASKET

31 200G 530019 7 |GASKET 2” STANDARD THICKNESS

9500TF Sprayer | Page 62




75218

ILLUSTRATED PARTS LIST

200GTX SP |GASKET 2” EXTRA THICK
32 HN-79.12 530179 1 LYNARD 127
33 VSF200CF 500037 1 VALVE MANIFOLD X 2" MALE ADAPTER
34 FC200 540001 6 CLAMP MANIFOLD 2" STANDARD PORT
35 150G 530014 1 GASKET 2"
36 M150BRB 530079 2 MANIFOLD 1-1/2” HOSE BARB
37 TC-181 540006 4 |CLAMP T-BOLT 1-1/2”
38 12012800 510002 27" |FERTILIZER SOLUTION HOSE 1-1/2”
39 M220150BRB 530100 1 MANIFOLD 2” FULL PORT X 1-1/2 HOSE BARB
40 FC220 540002 4  |CLAMP MANIFOLD 2” FULL PORT
41 200G 530019 4 |GASKET 2" FULL PORT
42 M220TEE 530097 1 MANIFOLD TEE 2: FULL PORT
43 HB125-125 530045 1 HOS BARB 1-1/2 NPT X 1-1/2 HOSE BARB
44 AR10918 570071 1 BULKHEAD 1/14”
45 M220150BRB90 530100 1 MANIFOLD HOSE BARB ELBOW 90°
46 CVv220 500003 1 MANIFOLD CHECK VALVE
47 10638 1 HANDRAIL RINSE TANK
48 258 5 |WASHER FLAT 3/8”
49 250 5 |WASHER LOCK 3.8”
50 128 5 BOLT HH 3/8 X 17

9500TF Sprayer | Page 63




f&r ILLUSTRATED PARTS LIST
o,

Bottom Assembly Fittings

Parts List: Bottom Assembly Fittings

ITEM PART NO. QTy. DESCRIPTION
1 530024 3 GASKET, 3" EPDM
2 530114 1 FLANGE, 3" X 3" HOSE BARB 90
3 530115 1 MANIFOLD, 3" TEE
4 530448 1 3" FLANGE X 3" FLANGE
5 540003 3 CLAMP, WORM SCREW 3"

9500TF Sprayer | Page 64




f&’ ILLUSTRATED PARTS LIST
o,

Quick Fill & Pump Feed — 60-66 Ft. Boom with Ace 150-206 Pump

To Raven Flow
Meter & MCV

To Rinse Tank

To Agitation
& Rinse Valve

9500TF Sprayer | Page 65



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Quick Fill & Pump Feed - 60-66 Ft. Boom with Ace 150-206 Pump

ITEM VENDOR PARTNO. PARTNO. QTY. DESCRIPTION
i 7236 1 |VALVE HANDLE EXTENSION
2 683 > |PIN, SPRING 1/4 X 2
3 127 1 |BOLT HH 3/8 X 3/4 GR5 ZP
4 258 1 |WASHER, FLAT 3/8” ZP
5 7232 1 |VALVE HANDLE ADAPTER
6 7233 1 |VALVE HANDLE COLLAR
7 MV220BL 500034 | 1 |MANIFOLD VALVE 2 FULL PORT BOTTOM LOAD
8 FC220 530002 | 3 |MANIFOLD CLAMP 2" FULL PORT
9 44103220 530005 | 1 |ADAPTER 1/8 MPT X 1/4 QUICK LOCK
10 200G 530019 | 4 |GASKET 2’ FULL PORT
11 129 > |BOLT HH 3/8 X 1-1/2 GR5 ZP
12 12012800 510002 | 1 |FERTILIZER SOLUTION HOSE
13 769 > |NUT HH 3/8" WHIZLOCK ZP
14 AC'FMC%%OF'HYD' 550000 | 1 |PUMP, ACE 150-260F
15 MLS200-30 530123 | 1 |MANIFOLD Y STRAINER 30 MESH SCREEN
16 M200TEE 530097 | 1 |MANIFOLD TEE 2" PORT
17 | M200150BRB90 | 530080 | 1 |MANIFOLD ELBOW 2° PORT X 1-1/2 HOSE BARB
18 | M200150BRB 530100 | 1 |MANIFOLD HOSE BARB 2 X 1-1/2 HOSE BARB
19|  M220200BRB 530103 | 2 |MANIFOLD 2° FULL PORT X 2" HOSE BARB
20 TC-231 540007 | 4 |T-BOLT CLAMP 2’ HOSE
21 12012800 510002 | 1 |FERTILIZER SOLUTION HOSE
22 M300TEE 530115 | 1 |MANIFOLD TEE 3’
23 | M300200BRB20 | 530112 | 1 |MANIFOLD 3 X 2 HOSE BARB 90°
24 | MVSF220FP 530128 | 1 |MANIFOLD VALVE 2" FULL PORT X MALE ADAPTER
25 200CAP 530017 | 1 |CAP 2 QUICK CAM
26 HN-79-12 530179 | 1 |LANYARD
27 200GXT AR |GASKET 2 EXTRA THICK
28 150G 530014 | 4 |GASKET?2’
29 FC200 540001 | 4 |CLAMP 2’ STD
30 300G 530024 | 3 |GASKETZ’
31 FC300 540003 | 3 |CLAMP3’STD
32 6404-10-08 610019 | 1 |ADAPTER 1/2 NPT X 10 ORD

9500TF Sprayer | Page 66



f&’ ILLUSTRATED PARTS LIST
o,

Quick Fill & Pump Feed - 80-90-100 Ft. Boom with HYPRO Pump

To Agitation
& Rinse Valve

To Rinse Tank

To Raven Flow
Meter & MCV

9500TF Sprayer | Page 67



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Quick Fill & Pump Feed - 80-90-100 Ft. Boom with HYPRO Pump

ITEM | VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 7236 1 VALVE HANDLE EXTENSION

2 683 2 [PIN, SPRING 1/4 X 2

3 127 1 BOLT HH 3/8 X 3/4 GR5 ZP

4 258 1 |WASHER, FLAT 3/8”" ZP

5 7232 1 VALVE HANDLE ADAPTER

6 7233 1 VALVE HANDLE COLLAR

7 MV220BL 500034 1 MANIFOLD VALVE 2” FULL PORT BOTTOM LOAD
8 FC220 530002 7 [MANIFOLD CLAMP 2” FULL PORT

9 44103220 530005 1 |ADAPTER 1/8 MPT X 1/4 QUICK LOCK

10 200G 530019 8 |GASKET 2” FULL PORT

11 129 2 [(BOLT HH 3/8 X 1-1/2 GR5 ZP

12 300G 530024 3 |GASKET 3”

13 769 2 [NUT HH 3/8" WHIZLOCK ZP

14 93079 550011 1 PUMP, HYPRO 9306C-HM1C-UB

15 MLS220-30 530125 1 II;/ISL\{I_II_FOLD Y STRAINER 30 MESH SCREEN 2” FULL
16 M220TEE 530097 1 MANIFOLD TEE 2" PORT

17 M220150BRB90 530080 1 MANIFOLD ELBOW 2” PORT X 1-1/2 HOSE BARB
18 M200150BRB 530100 1 MANIFOLD HOSE BARB 2 X 1-1/2 HOSE BARB

19 M220200BRB 530103 2 |MANIFOLD 2" FULL PORT X 2" HOSE BARB

20 TC-231 540007 4 [T-BOLT CLAMP 2" HOSE

21 12012800 510002 1 FERTILIZER SOLUTION HOSE

22 M300TEE 530115 1 MANIFOLD TEE 3”

23 M300200BRB90 530112 2 [MANIFOLD 3 X 2 HOSE BARB 90°

24 MVSF220FP 530128 1 MANIFOLD VALVE 2” FULL PORT X MALE ADAPTER
25 200CAP 530017 1 CAP 2" QUICK CAM

26 HN-79-12 530179 1 LANYARD

27 200GXT AR |GASKET 2” EXTRA THICK

28 FC300 540003 3 [MANIFOLD CLAMP 3”

9500TF Sprayer | Page 68



fos1

ILLUSTRATED PARTS LIST

Y-Strainer

2\

9500TF Sprayer | Page 69



f&r ILLUSTRATED PARTS LIST
o,

Parts List: Y-Strainer

ITEM PART NO. VENDOR PART NO. QTY. ‘ DESCRIPTION
530125 1 |COMPLETE STRAINER
1 M LS222B 1 |2" FP LINE STRAINER BODY
2 M LS220C1 1 |MLS220 CAP ASSEMBLY
3 M LS220R1 1 |2" FP LS RETAINING RING
4 LST204SS 1 |4 SS MESH SCREEN
4 LST206SS 1 |6 SS MESH SCREEN
4 LST208SS 1 |8 SS MESH SCREEN
4 LST210SS 1 |10 SS MESH SCREEN
4 LST216SS 1 |16 SS MESH SCREEN
4 LST230SS 1 |30H SS MESH SCREEN
4 LST250SS 1 |50 SS MESH SCREEN
4 M LS250SS 1 |50 SS MESH PERFORATED SCREEN
4 LST280SS 1 |80 SS MESH SCREEN
4 M LS280SS 1 |80 SS MESH PERFORATED SCREEN
4 LST2100SS 1 |100 SS MESH SCREEN
4 M LS2100SS 1 |100 SS MESH PERFORATED SCREEN

9500TF Sprayer | Page 70



f&r ILLUSTRATED PARTS LIST
oo Y

®

ACE 150-206 Pump, 60 & 66 Ft. Boom

Parts List: ACE 150-206 Pump, 60 & 66 Ft. Boom

REF. # PART NUMBER EDP # DESCRIPTION REQ.

1 BAC-53 41110 | Pipe plug 4

1 41120 41120 Pipe plug, stainless steel (optional) 4
2 BAC-12-150-FLG 40257 | Volute, castiron, NPT & flanged (for 150F models) 1
2 BAC-12-150-S5 40249 | Volute, 316 stainless steel , NPT & flanged (for 150FS models) 1
3 BAC-23-A 40391 Nut, 3/8" NF, cad plated 1
3 BAC-23-A-88 40392 | Nut, 3/8" NF, stainless stee! (optional) 1
420 | BAC-24-HYD-SS 40400 Washer, 3/8” star, stainless steel 1
5 BAC-26-150-P 40446 Impeller, Valox, keyway 1
5 BAC-26-150-CI 40445 Impeller, cast iron, keyway (optional) 1
6% BAC-7V 40151 Seal, carbonfeeramic/Viton (includes 40160 O-Ring) 1
8@ BAC-78C 40152 Seal, silicon carbide/Viton (includes 40160 O-Ring) (optional) 1
6A02 | 40160 40160 | O-ring, shaft seal 1
72@ | BAC-4-150 40015 | O-ring, body seal 1
8 BAC-14-150-HYD 40305 | Mounting frame, cast iron (for 150F models) 1
8 BAC-14-150-HYD-SS 40318 | Mounting frame, 316 stainless steel (for 150FS models) 1
9 40950 40950 Cap screw, 3/8” NC x 3/4” hex head 4
9 40930 40930 Cap screw, 3/8” NC x 3/4” hex head, stainless steel (opticnal) 4
10 BAC-54 41130 Slinger 1
1 BAC-33 40810 Snap ring, internal, BAC-14 mounting frame 2
12 BAC-37 40870 Ball Bearing, sealed, BAC-€ shaft 2
13 BAC-32 40790 | Snapring, external, BAC-6 shaft 2
14 BAC-32-S 40795 | Spacer for BAC-6 shaft 1
15 BACH-25 40420 | Key, 1/8"x 1/8" x 1/2" 1
16 BAC-6-HYD-SS 40061 Shaft, 5/8" diameter, keyway and tang slot, stainless steel 1
17 BAC-75-HYD-208 41372 | Hydraulic motor, 7 GPM (includes parls 18 - 25) 1
18 5200 40161 Seal support spacer for 200 Series HYD motor 1
19 BAC-75-HYD-208N 41397 | Hydraulic motor, 7 GPM {motor only - no external fittings) 1
20 41255 41255 | Cap screw, 5/16" N. C. x 3-3/4" socket head (for 206N motor) 4
21 41875 41875 | O-ring, #8 SAE fitting 2
22 BAC-78-85AE 41441 Reverse check valve, #8 SAE male x 1/2" NPT female 1
23 BAC-80-8SAE 41455 | Adapter, restrictor body, #8 SAE male x 1/2” NPT female 1
24 41448 41448 | O-ring, orifice insert 1
25 BAC-79-7 41456 | OCrifice, restrictor insert, .109 (206N) 1
26 LS-206N 41418 Flow limiting valve (206N}, #8 SAE male x 1/2” NPT female 1
® RK-FMC-150 52710 | Repair kit for FMC-150 series pump -
@ RK-FMCSC-150 52711 Repair kit for FMC-150 series with silicen carbide shaft seal -
# RK-BAC-75-HYD-L 41374 Repair kit for 200-L Series motor -

9500TF Sprayer | Page 71



fos1

ILLUSTRATED PARTS LIST

ACE 150-206 Pump Hydraulic Motor, 60 & 66 Ft. Boom

Parts List 550000: ACE 150-206 Pump Hydraulic Motor, 60 & 66 Ft. Boom

MODEL | MODEL | MODEL
REF. #| “50aN 206N 510N DESCRIPTION REQUIRED

1" 5200 5200 S200 Seal support spacer 1
2" 40153 40153 40153 Seal cartridge 1
3 41941 41941 41941 Snap ring, bearing 2
4 41961 41961 41961 Ball bearing, 7/16" 1.D. 1
5 41731 41731 41731 Drive plate 1
6 42041 42041 42041 Valve cap, coasting check 1
7 42044 42044 42044 "Q" ring, coasting check 1
8 42042 42042 42042 Spring, coasting check 1
9 42043 42043 42043 Ball, coasting check 1
107 41850 41850 41850 "Q" ring, housing seal 2
11 41720 41721 41725 Gear housing 1
12 41800 41801 41805 Dowel pin, housing 2
13 41742 41742 41742 End plate 1
14 41800 41900 41905 Cap screw, 1/4" N.C. hex head 2
15 42010 42010 42010 Adjusting screw, needle valve 1
16* 42030 42030 42030 Thread seal, 3/8", needle valve 1
17 42040 42040 42040 Washer, flat steel, needle valve 1
18 40960 40960 40960 Nut, 3/8" N.C. jam, needle valve 1
19 41761 41764 41766 Drive shaft 1
20 41920 41921 41925 Dowel pin, drive shaft 1
21 41970 41971 41975 Idler shaft 1
22 41990 41930 41990 Ball, idler shaft 1
23 41980 41980 41980 Retlaining ring, idler gear 2
24 41750 41751 41755 Gear 2
25 41455 41455 41455 Adapter body, #8 SAE male x 1/2" NPT 1
26 41448 41448 41448 "Q" ring, orifice insert (use with 41456 insert) 1
27 41457 41456 41456 Insert, restrictor orifice {use with 41455 body) 1
28 41875 41875 41875 "O" ring, #8 SAE male fitting 2
29 41441 41441 41441 Reverse check, #8 SAE male x 1/2" NPT 1
# 41374 41374 41374 Repair Kit, RK-BAC-75-HYD-L --

9500TF Sprayer | Page 72




[837

ILLUSTRATED PARTS LIST

ACE 205-304 Pump Option

Parts List: ACE 205-304 Pump Option Boom

ITEM PART NO. QTY.

DESCRIPTION

1 530024 1 |[3" EPDM GASKET

2 530316 1 |3" MANIFOLD REDUCER X 2" COUPLER

3 540003 1 [CLAMP, 3" WORM SCREW

4 550025 1 [PUMP, 205-304 FLANGED

5 632079 1 |FLOW CONTROL VALVE, 1.5", Deutsch Connector

9500TF Sprayer | Page 73



f ﬂ_sr ILLUSTRATED PARTS LIST
A D,
ACE 205-304 Pump Option

9500TF Sprayer | Page 74



5218

ILLUSTRATED PARTS LIST

Parts List 550025: ACE 205-304 Pump Option

ITEM PART NO. QTy. DESCRIPTION

0 550025 1 |PUMP, 205-304 FLANGED, COMPLETE PUMP

1 BAC-53 1 |PIPE PLUG

1 41120 1 |PIPE PLUG, STAINLESS STEEL (OPTIONAL)

2 7AC-14-FLG 1 |VOLUTE, 300 STANDARD FLANGE X 220 FULL PORT FLANGE

3 BAC-23-A 1 |NUT, 3/8” NF, CAD PLATED

3 BAC-23-A-SS 1 |NUT, 3/8" NF, STAINLESS STEEL (OPTIONAL)
4 BAC-24-HYD-SS 1 |WASHER, 3/8” STAR, STAINLESS STEEL

5 BAC-26-200-P 1 |IMPELLER, WITH EXTENDED KEYWAY, THERMOPLASTIC

5 BAC-26-200-Cl 1 |IMPELLER, WITH EXTENDED KEYWAY, CAST IRON (OPTIONAL)
5 BAC.26.200-SS 1 zl\gEE%l\EIEL)WlTH EXTENDED KEYWAY, 316 STAINLESS STEEL
6. BAC-4A 1 |O-RING, BODY SEAL

7J BAC-7SC-205V 1 |SEAL, SILICON CARBIDE

8 BAC-14-205-HYD 1 |MOUNTING FRAME FOR 205 PUMP

9 40950 4 |CAP SCREW, 3/8” NC X 3/4” HEX HEAD

10 41330 4 |CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP

11 BAC-54 1 |SLINGER

12 BACH-33 1 |SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME

13 BACH-32-HD 3 |SNAP RING, EXTERNAL, BAC-6-205 SHAFT

14 40880 1 |BALL BEARING, SEALED, BAC-6-205 SHAFT

15 BAC-25 1 |KEY, 1/8" X 1/8” X 13/16", EXTENDED KEYWAY

16 BAC-6-205-HYD-SS 1 |SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL

17 S305 1 |SEAL SUPPORT SPACER FOR 205 SERIES PUMP

18 BAC-75-HYD-304A 1 |HYDRAULIC MOTOR, 13 GPM, 1/2" NPT PORTS

18 | BAC-75-HYD-304A-12SAE| 1 [HYDRAULIC MOTOR, 13 GPM, #12 SAE END PORTS (OPTIONAL)
J RKFMCSC.205 1 SEECIR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT
# | RK-BAC-75-HYD-300-L | 1 [REPAIRKIT FOR 300 SERIES HYDRAULIC MOTOR

9500TF Sprayer | Page 75




/5218

ILLUSTRATED PARTS LIST

ACE 205-304 PWM Pump Option

Parts List : ACE 205-304 PWM Pump Option

ITEM PART NO. QTY.

DESCRIPTION

1 530024 1 3" EPDM GASKET

2 530316 1 3" MANIFOLD REDUCER X 2" COUPLER

3 540003 1 CLAMP, 3" WORM SCREW

4 550035 1 PUMP, 205-304 FLANGED, PWM

5 632079 1 FLOW CONTROL VALVE. 1.5", Deutsch Connector

9500TF Sprayer | Page 76



ILLUSTRATED PARTS LIST

fos1

ACE 205-304 PWM Pump, 80-90-100 Ft. Boom

9500TF Sprayer | Page 77



/5218

ILLUSTRATED PARTS LIST

Parts List 550035: ACE 205-304 PWM Pump, 80-90-100 Ft. Boom

ITEM‘ PART NO. QTY. EDP # DESCRIPTION
0 550035 1 PUMP, 205-304 FLANGED, PWM, COMPLETE PUMP
1 BAC-53 4 41110 |PIPE PLUG
1 41120 4 41120 |PIPE PLUG, STAINLESS STEEL (-FS MODEL) (OPTIONAL)
> ZAC-14-FLG 1 41530 ggg?'ll'go?\?o STANDARD FLANGE X 220 FULL PORT FLANGE,
5 7AC-14-FLG-SS 1 41532 R/AOOIE)UE-I-S 300 FLANGE X 220 FLANGE, 316 STAINLESS STEEL (-FS
3 BAC-23-B-SS 1 40393 |NUT, 3/8" NF, STAINLESS STEEL
4 BAC-24-B-SS 1 42702 |WASHER, 3/8”, STAINLESS STEEL, SELF-LOCKING
5 BAC-26-200-P 1 40434 |IMPELLER, THERMOPLASTIC
5 BAC-26-200-Cl 1 40433 |IMPELLER, CAST IRON (OPTIONAL)
5 BAC-26-200-SS 1 40436 |IMPELLER, 316 STAINLESS STEEL (-FS MODEL) (OPTIONAL)
6 BAC-4A 1 40005 |O-RING, BODY SEAL
7 BAC-7SC-205V 1 40149 |SEAL, SILICON CARBIDE
8 BAC-14-205-HYD 1 40338 |[MOUNTING FRAME FOR 205 PUMP
8 BAC-14-205-HYD-SS 1 40346 mgBEE)ING FRAME FOR 205 PUMP, 316 STAINLESS STEEL (-FS
9 40950 4 40950 |CAP SCREW, 3/8" NC X 3/4” HEX HEAD
9 40930 4 40930 EA?)FE)EE)REW, 3/8” NC X 3/4” HEX HEAD, STAINLESS STEEL (-FS
10 41330 4 41330 |CAP SCREW, 5/16” NC X 3/4” HEX HEAD, MOTOR TO PUMP
11 BAC-54 1 41130 |SLINGER
12 BACH-33 2 40820 |SNAP RING, INTERNAL, BAC-14-205 MOUNTING FRAME
13 BACH-32-HD 3 40385 |SNAP RING, EXTERNAL, BAC-6-205 SHAFT
14 40880 2 40880 |BALL BEARING, SEALED, BAC-6-205 SHAFT
15 BAC-25 1 40425 |KEY, 1/8” X 1/8” X 13/16”, EXTENDED KEYWAY
16 BAC-6-205-HYD-SS 1 40068 |SHAFT, EXTENDED KEYWAY, TANG, STAINLESS STEEL
17 S305 1 40163 |SEAL SUPPORT SPACER FOR 205 SERIES PUMP
18 | BAC-75-HYD-304-PWM 1 41348 |HYDRAULIC MOTOR, 11 GPM, PWM
19 41445 1 41445 |O-RING, #10 SAE FITTING
20 BAC-78-10X10SAE 1 41467 |REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE
NS RK-FMCSC-205 i 52705 SEECIR KIT FOR FMC-205 PUMP WITH SILICON CARBIDE SHAFT
NS | RK-BAC-75-HYD-300-L - 41362 |REPAIR KIT FOR 300 SERIES HYDRAULIC MOTOR

9500TF Sprayer | Page 78




fﬂ_ST ILLUSTRATED PARTS LIST
AP,
ACE 255F-304 (PWM) Pump

Parts List 550055 (550056): ACE 255F-304 (PWM) Pump

EDP

mem SP°  VENDORNO. QTY.| DESCRIPTION
550055
0 : £20080) 1 | PUMP, 255-304 WET SEAL (PWM)
1 |41100| BAC-53 4 | PIPE PLUG
1 |41120| 41120 4 | PIPE PLUG, STAINLESS STEEL (OPTIONAL)
2 | 30149 | BACTIZZ95 | 4| VOLUTE, CAST IRON, 300 X 220 FLANGED, E-COATED
3 | 40393 | BAC-23-B-SS | 1 | NUT, 3/8" NF, SS
4 | 42702 | BAC24-B-SS | 1 | WASHER, 3/8" SS, VIBRATION PROOF
5 | 40434 | BAC-26-200-P | 1 | IMPELLER, THERMOPLASTIC, KEYWAY
5 | 40433 | BACES200- | 4 | |MPELLER, CAST IRON, KEYWAY (OPTIONAL)
5 | 40436 BAC'ég'QOO' 1 | IMPELLER, STAINLESS STEEL, KEYWAY (OPTIONAL)
6 |40015| BAC-4150 | 1 | O-RING, BODY SEAL
I 4orag| BAC7SC- | . |SEAL TYPE 2106 SILICON CARBIDE MECHANICAL
205V SEAL

9500TF Sprayer | Page 79



®

ILLUSTRATED PARTS LIST

fBsT

40288 BASQS'& 1 | MOUNTING FRAME, CAST IRON, E-COATED
9 | 41330 41330 2 | CAP SCREW, 5/16" NC X 3/4"
10 | 40950 40950 4 | CAP SCREW. 3/8’NC X 3/4” HEX HEAD
CAP SCREW. 3/8'NC X 3/4” HEX HEAD, STAINLESS
10 | 40930 40930 4 | STEEL (OPTIONAL)
11 |41130| BAC-54 1 | SLINGER
12 | 40385 | BACH32-HD | 3 | SNAP RING, EXTERNAL, SHAFT
13 | 40820 | BACH-33 2 | SNAP RING, INTERNAL, MOUNTING FRAME
14 | 40880 40880 2 | BEARING
15 | 40425 | BAC-25 1 | KEY, 1/8" X 1/8 X 13/16” SS
BAC-6-255-
16 | 41584 | PAUCES 1 | SHAFT, 625 DIA, 255, SS
17 | 40163 S305 1| SEAL SUPPORT SPACER (304N)
5 | 41343 | BAC75-HYD- | | HYDRAULIC MOTOR, 9 GPM (INCLUDES 17,18,
304 19,20,21,22.23, 24)
s | 41312 | BAC75-HYD- | | HYDRAULIC MOTOR, 16.5 GPM (INCLUDES 17,188,
306 10,20,21,22.23, 24A)
"5A | 41345 | BAC-75-HYD- | | HYDRAULIC MOTOR, INTEGRATED PWM VALVE, 9
304-PWM GPM (INCLUDES 17,18A.20 21A)
19 | 41875 41875 1| O-RING, #8 SAE FITTING
20 | 41445 41445 1| O-RING, #10 SAE FITTING
o1 | 41242 | BACTS: . | REVERSE CHECK ASSEMBLY, #10 SAE X 1/2" NPT, W/
10SAE O-RING
21A | 41467 | BACT78 . | REVERSE CHECK ASSEMBLY, #10 SAE X #10 SAE, W/
10X10SAE O-RING (OPTIONAL)
22 | 41455 | BAC.60.6SAE | 1 g?F%GRESTRlc:TOR ORIFICE. #8 SAE X 12 NPT, W/
23 | 41448 41448 1 | O-RING, RESTRICTOR
o ORIFICE INSERT, RESTRICTOR, W/ O-RING (304) (DO
24 | 41447 | BAG-79-8 ! | NOT USE WITH 304-PWM)
24A | 41449 | BAC-79-9 1| ORIFICE INSERT, RESTRICTOR, W/ O-RING (306)
FLOW LIMITING VALVE, #8 MSAE X 1/2" ENPT (304)
25 | 41429 | LS-304N 1 | (oPTIONAL)
+ | 52717 RK]DFF';"&SC' - | REPAIR KIT, INCLUDES ITEMS 6 AND 7
- 1362 | RKBAC75- | | REPAIR KIT; 300 SERIES HYD MOTOR WITH HIGH
HYD-300-L PRESSURE LIP SEAL

9500TF Sprayer | Page 80




fos1

ILLUSTRATED PARTS LIST

ACE 750 Pump

Parts List 550050: ACE 750 Pump

TEM >  VENDORNO. QTY. DESCRIPTION
0 i 550018 1 | PUMP 750 OASIS ACE (STAINLESS), COMPLETE
(550050) :
1 |41110| BAC-53 4 | PIPE PLUG, 1/8" NPT
> | 30155 | BAC-12750- | | VOLUTE, 300 X 220 FLANGE, GAST IRON, E-
FLG COATED
3 | 40397 40397 1| ACORN NUT, 5/8"-11 STAINLESS STEEL
4 |30009| ACAL-4 2 | O-RING, VOLUTE SEAL
5 | 30182 | BAC-26-750-Cl | 1 | IMPELLER, CAST IRON, E-COATED
5 |so189 | BACZETS0- | 4 |IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 | 45264 | BAC-16-750 | 1 | SEAL PLATE, CAST IRON, E-COATED
1 a1107 41107 | PLUG.# SAE X 4" FNPT, HEX HEAD, WITH O-
8 | 41316 41316 1 | AIR VALVE, 1/4” NPT
9 | 40147 | BAC-7-750V | 1 | DUAL SEAL ASSEMBLY, TYPE 21, 875 SHAFT
10 | 41108 41108 1 | PLUG, SAE #8, HEX HEAD, WITH O-RING
11| 44039 44039 1| BUSHING, #8 SAE X 1/8’ FNPT
1 | 22038 22035 . [BUSHING, 172 NPT X 1/8 FNPT (PRIOR TO

11/11)

9500TF Sprayer | Page 81




ILLUSTRATED PARTS LIST

/5218

50150 50150 1 | PRESSURE GAUGE, 0-60 PSI, 1/8” NPT
13 | 55851 55851 1 | SITE GAUGE, #8 SAE, STEEL
13 | 55850 55850 1| SITE GAUGE, BRASS 1/2” NPT
14 | 45267 45267 4 | SPACER, SEAL PLATE
15 | 42701 42701 3 | WASHER, 3/8”, VOLUTE AND MOTOR MOUNT
16 | 40333 BAC;I1Y4675°' 1 | MOUNTING FRAME, CAST IRON, E-COATED
CAP SCREW, 3/8" NC X 2-1/2. HEX HEAD
17 | 40952 40952 4 | WoLote)
CAP SCREW, 3/8" NC X 1", SOCKET HEAD (SEAL
18 | 41907 41907 4 | PLATE, MOTOR MOUNT)
19 | 41132| BAC-54-650 | 1 | SLINGER, 7/8” SHAFT
20 | 41943 41943 2 | SNAP RING, INTERNAL, FRAME
21 | 30174 | ACAL-32 2 | SNAP RING, EXTERNAL, SHAFT
22 | 40875 40875 2 | BALL BEARING, SEALED
23 | 41085 41085 1 | KEY, .188 X .188 X .875
24 | 40066 BAC-6-750- 1 SHAFT, 11T FEMALE SPLINE, STAINLESS STEEL
HYD-SS-WS ! !
25 | 40793 | BAC-32-750 | 1 | SPACER, SHAFT
26 | 43210 23419 1 8—1R5I)NG, FLANGE, M SERIES MOTOR (EFFECTIVE
PAD, ABSORBENT, M SERIES MOTOR
27 | 43414 43414 1 | (CFFEOTIVE 6/18)
26 | a1355 | BAC-75-HYD- | | HYDRAULIC MOTOR, PRESSURE PLATED GEAR
M22 TYPE, 18 GPM
26 | 41356 | BAC-75-HYD- | | HYDRAULIC MOTOR, PRESSURE PLATED GEAR
M25 TYPE, 20 GPM
29 | 41445 41445 2 | O-RING, #10 SAE FITTING
BAC-78- REVERSE CHECK, #10 SAE MALE X 1/2 NPT
30 | 41442 10SAE 1 | FEMALE
o1 |atasg| BAC-80- .| BODY, ADAPTER/RESTRICTOR, #10 SAE MALE X
10SAE 1/2” NPT FEMALE
NS | 55032 55032 1.32 | BARRIER FLUID, ROYAL PURPLE, QUART
— ~ | REPAIR KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND
NS | 52724 | RK-EMC-750 55 (> QTS

9500TF Sprayer | Page 82




fos1

ILLUSTRATED PARTS LIST

ACE 750 PWM Pump

Parts List 550044: ACE 750 PWM Pump

EDP  VENDOR
TEM S NOOR | QTY. DESCRIPTION
0o | - 550044 | 1 | PUMP ACE OASIS 750, PWM, COMPLETE
1 |41110| BAC-53 | 4 | PIPE PLUG, 1/8" NPT
2 |s0188| BACTI2 | 1 | VOLUTE, 300 X 220 FLANGE, CAST IRON, E-COATED
3 | 40397 | 40397 1| ACORN NUT, 5/8"11 STAINLESS STEEL
4 |30009| ACAL-4 | 2 |O-RING, VOLUTE SEAL
5 |30182| BAC26- | 4 | |MPELLER, CAST IRON, E-COATED
750-Cl
5 [30189| BAC2% | 4 |IMPELLER, 316 STAINLESS STEEL (OPTIONAL)
6 | 45264 | BAC-16-750 | 1 | SEAL PLATE, CAST IRON, E-COATED
7 |a1107| 41107 1| PLUG, #8 SAE X 1/4” FNPT, HEX HEAD, WITH O-RING
8 |41316| 41316 1| AIR VALVE, 1/4” NPT
9 | 40147 | BAC-7-750V | 1 | DUAL SEAL ASSEMBLY
BAC-14-

10 |40333| DACLE |1 | MOUNTING FRAME, CAST IRON, E-COATED
11 |42701| 42701 3 | WASHER, 3/8”, VOLUTE DISCHARGE AND MOTOR MOUNT
12 |40952 | 40952 4 | CAP SCREW, 3/8" NC X 2-1/2", HEX HEAD (VOLUTE)

9500TF Sprayer | Page 83



f ﬂ_sr ILLUSTRATED PARTS LIST
AhH
13

41108 41108 PLUG, SAE #8, HEX HEAD, WITH O-RING

14 | 44039 44039 BUSHING, #8 SAE X 1/8" FNPT

15 | 50150 50150 PRESSURE GAUGE, 0-60 PSI, 1/8” NPT

16 | 55851 55851 SITE GAUGE, #8 SAE, STEEL

A—L_L_L_L

17 | 45267 45267 SPACER, SEAL PLATE

CAP SCREW, 3/8" NC X 17, SOCKET HEAD (SEAL PLATE,
MOTOR MOUNT) 6 19 BAC-54-650 41132 SLINGER, 7/8”
SHAFT

[y

18 | 41907 41907

20 |41943 41943 SNAP RING, INTERNAL, FRAME

21 | 30174 | ACAL-32 SNAP RING, EXTERNAL, SHAFT

22 | 40875 40875 BALL BEARING, SEALED

= (NN

23 | 41085 41085 KEY, .188 X .188 X .875

BAC-6-750-
24 | 40066 HYD-SS-WS 1 SHAFT, 11T FEMALE SPLINE, STAINLESS STEEL
25 | 40793 | BAC-32-750 1 SPACER, SHAFT
26 | 43414 43414 1 PAD, ABSORBENT, M SERIES MOTOR
27 | 43419 43419 1 O-RING, FLANGE, M SERIES MOTOR
BAC-75-
o8 | 41336 | HYD-M22- 1 HYDRAULIC MOTOR, 18 GPM (65.9 LPM), WITH

PWM INTEGRATED VALVE

29 |41445 41445 2 O-RING, #10 SAE FITTING

BAC-78-
30 |[41442 10X10SAE 1 REVERSE CHECK, #10 SAE MALE X #10 SAE FEMALE

31 | 55032 55032 1.32 | 55032 BARRIER FLUID, QUART 1.32 J RK-FMC-750

NS | 52724 ) CR)_IE_SP)\IR KIT, INCLUDES ITEMS 4 (2 PCS.), 9, AND 31 (2

9500TF Sprayer | Page 84



fos1

ILLUSTRATED PARTS LIST

HYPRO 9306 Pump Option

Parts List: HYPRO 9306 Pump Option

ITEM PART NO. QTY. DESCRIPTION

1

550011

1

PUMP, HYPRO

2

632079

1

FLOW CONTROL VALVE, 1.5", Deutsch

Connector

9500TF Sprayer | Page 85



f8s1

ILLUSTRATED PARTS LIST

HYPRO 9306 Pump 550045, 80-90-100 Ft. Boom

Contains:

Conlains:

Silicon Carbide Seal Kit No. 3430-0589

Mechanical seal (Ref .7) and o-ring (Ref. 5).
Repair Parts Kit No. 3430-0332

One mechanical seal (Ref. 7), one o-ring
{Ref. 5) and ane rubber gasket (Ref. 6).

9306C(S)-HM1, 3, 5C and 9306C(S)-HM1, 3, 5C-3U

NOTE: When ordering parts,
give QUANTITY, PART
NUMEBER, DESCRIPTICN, and
COMPLETE MCDEL NUMBER.
Reference number are used
ONLY to identify part in the
drawing and are NOT to be
used as nrder numbers.

Parts Kit No. 3430-0881
Contains: One each ball
bearing (Ref. 133, motor
shaft seal (Ref, 15), thread
seal gasket (Ref. 32),

and washer (Ref 33); two
spacer O-rings (Ref. 20),
and port adapter o-rings
(Ref. 28 & 29).

Hydraulic Motor Part Nos.

2540-0806C (HM1C Models)
2540-16806C (HM3C Models)
2540-1006C (HM5C Models)

Ref.| Qty. |Part Mo Description Ref. | Qllr Part Mo. Description
Mo, | Req'd. Mo
1 4 |24DB-0016 | DrainiVan! Pleg 20 1 34300881 | O-ring
2 1 [0154-9200C1 | Pump Caosing (9306C) 1 1 [1600-0035 | Dowel Pin (HM1G/HMSG)
2 1 [0154-820051 [Pump Casing (33065) 21 | 1 [1800-0086  |Doweal Pin (HM3C)
24 | 1 |0157-8200C |Fump Casing (Universal Flange 2° X 2" Cast) | | 22 i | 1600-0084  |Dowel Fin (HM1CHMSC)
24 | 1 [0157-52005 |Fump Casing (Universal Flange 2" X 2" 5.5) 22 | 1 11600-0085  |Dowsl Pin {HM3C)
2B 1 015892000 | Pump Casing (Universal Flange 3" X 2° Cast) 23 1 [3900-0022 Gereter (HM1C)
2B 1 0158-52005 | Pump Casing (Universal Flange 3" X 2" 5.5.) 23 1 138000024 Ganotar (HM3G)
"3 | 1 |3d30-0825 | impefier Nul (330BC and 53085) 23 | 1 |5500.0048 | Gerotor (HMSC)
A i 0401-8200P2 | Impelter (Nylon Std. 8308C) 24 1 0720-2603 Gerotor Housing (HM1C Modeis) 1/2° wida
E] 1 |0405-9100P2 |Imoeller (Palypropylene Optional} (Std. 93068) | [ 24 | 1 |0720-2806 | Geroter Housing (HM3C Models) 17 wide
E] 1 [0407-8306F | Impelier (GTX Optional) 24 | 1 |07202804 | Gergtor Housing (HMSC Modets) 58" wida
5 1 |3430-0332  |O-ing ] L 25 | 1 |0254-2500C2 | Motar End Plate (includes needie bearing)
B 1 3430-0332 Gasket 25 1 0254250003 | Motor End Plate -8,-10 SAE, No Bypass
7 | 1 |3430-0332 | Mechanical Seal [Vion/Cenmaic) (Std_930BGC) tIncludes nesdle bearing)
7 | 1 |3430-0589 | Mechanical Seal (Silicon Carbide) (S1d, 93065)] |25 | 4 |2270-0038 | Washer
g 1 0750-9300C2 |Maunting Flange (3308C) 27 4 222 0-0021 Cap Serew (HM1C Madels)
8 ] 0756-93005 | Mounting Flange (23085} 27 4 222 0-0044 Cap Screwt (HM3IC Models)
S | 4 [2210-0020 | Hex Head Gap Screw (93060) 27| 4 122900032 | Cap Screw (HMSC Models)
B | 4 [2210-0825 |Hex Head Cap Screw (S3068) 28 | 1 |34530-0881 |O-ring
i0 | 1 |1410-0056  |ShngerRing 20 | 1 [3430-0881 [OQ-ring
11 1 18100014 Srap Ring a0 1 |53360-0021A | Pressurs Port Adaptsr (includes o-fing)
13 1 18200012 Retaining Ring 31 1 332000514 | Tank Perl Adapler (inchudes o-ring)
13 | 1 [3430-0881 | Ball Beanng il | 30 Rajigel  Ltasust
16| 1 |1410-0154 | Spaces o 6 R 2 (L e
5 1 3300831 |Lip Seal [ @ | 1 |z350-0038 |Lock Nut
16 | 1 20290014 | Thrust Beaning Assembly 35 | 1 32200028  |Hypess Adjusiing Sorew
17 |1 |3430-0852 | Shaft (HM1CHMSG) 3 v e100081 | Gerator Koy (HMTOR M)
17 1 :]433 I}BES EE\E"I H “EE?' - 36 L 1671 0-0055 Gerator Key (HM3G)
T 2210-000% Hex Head Cap Screw 37 1 18100025 Snap Ring
19 | 1 [0150-2540C | Motor Body (Includes needle bearing) 3] 1 [1e1eimz [ Woodrulf Kay (33060
19| 1 |[D150-2542C |Molor Body Case Drain SAE -4 (Includes 38 ] % |04432-SHW | Woodruff Kay (33085)
neadie baaring)

9500TF Sprayer | Page 86




fBsT

ILLUSTRATED PARTS LIST

RAVEN Flow Controls

9500TF Sprayer | Page 87



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: RAVEN Flow Controls

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

1 FC220 540002 4 |MANIFOLD CLAMP 2" FULL PORT

2 150G 530014 4 |GASKET 2" PORT

3 063-0171-894 631805 1 gg\r(llrf\ll\rilg/lé)_l:l'c());{IZED CONTROL, 2-WAY MOLDED

4 M200150BRB90 530080 1 [MANIFOLD ELBOW 2" FULL PORT X 1.5" HOSE BARB
5 64024H 540016 4 |CLAMP STAINLESS STEEL 1-1/2”

6 BS-1-1/2BH200 510014 AR [HOSE EDPM 1-1/2”

7 M200150BRB 530100 2 |MANIFOLD HOSE BARB 2” X 1.5 HOSE BARB

8 063-0171-0793 631804 1 RAVEN FLOW METER

9500TF Sprayer | Page 88



f&r ILLUSTRATED PARTS LIST
o,

3” Quick Fill

9500TF Sprayer | Page 89



/5218

ILLUSTRATED PARTS LIST

Parts List: 3” Quick Fill

ITEM PARTNO. QTY. DESCRIPTION
1 500042 1 |MV300CF
2 530023 1 |CAP, 3"
3 530024 3 |GASKET, 3" EPDM
4 530113 1 |FLANGED 3" HOSE BARB
5 530179 1 |CABLE LANYARD
6 530233 1 [3" MANIFOLD X 3" MALE ADAPTER
7 530234 1 |3" COUPLER, 45 DEGREE
8 540003 3 |CLAMP, WORM SCREW 3"

9500TF Sprayer | Page 90



/5218

ILLUSTRATED PARTS LIST

Quick Fill - Optional 3 inch

Parts List: Quick Fill — Optional 3 Inch

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION
1 M300BRB90 530114 1 |3" FLANGE X 3" HB-90 DEG
2 TC-343 540009 2 |CLAMP 3" T-BOLT HOSE 3.43 MM
3 12012810 510004 1 |HOSE 3" FERTILIZER
4 M300BRR 530113 1 |3" FLANGE X 3" HOSE BARB
5 300G 530024 3 |3"EPDM GASKET
6 FC300 540003 3 |CLAMP 3" WORM SCREW
7 M300FP 500012 1 |VALVE 3" FPT X 3" PORT POLY
8 79-12 530179 1 |CABLE LANYARD
9 M300CPG45 530234 1 |3"MANIFOLD CPIG X 45 DEG
10 M300A 530233 1 |ADAPTER, 3" MALE X 3" MALE THD
11 300CAP 530023 1 |[3"CAP

9500TF Sprayer | Page 91




/5218

ILLUSTRATED PARTS LIST

2” Banjo Full Port Flowmeter

Parts List: 2” Banjo Full Port Flowmeter

ITEM PART NO. QTY. DESCRIPTION
1 530019 2 |2" EPDM GASKET
2 530271 1 2" FULL PORT FLANGE - 2" MALE ADAPTER
3 530311 1 2" FULL PORT FLOW METER
4 530323 1 2" FULL PORT FLANGE X FEMALE COUPLER
5 540002 2 [CLAMP, 2" FULL WORM SCREW

9500TF Sprayer | Page 92



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Agitation & Rinse Control

9500TF Sprayer | Page 93



/5218

ILLUSTRATED PARTS LIST

Parts List: Agitation & Rinse Control

ITEM | VENDOR PART NO.

PART NO. QTY.

DESCRIPTION

1 M200PLG 530093 1 |MANIFOLD PLUG 2"

2 150G 530014 3 |1.5" EPDM GASKET

3 FC200 540001 3 |[mMANIFOLD cLAMP

4 M200100TEE 530075 2 |[MANIFOLD TEE2 X 1"

5 M200150BRB 530079 1 |MANIFOLD HOSE BARB 1-1/2"

6 64024H 540016 2 |CLAMP HOSE 1-1/2

7 1-1/2 EDPM 510014 4 |HOSE SPRAY 1-1/2 GOODYEAR

8 FC100 540000 4  |MANIFOLD CLAMP 1"

9 M100G 530068 4 |GASKET 1"

10 MV100CF 500005 2 |MANIFOLD VALVE 1"

11 M100075BRB90 530060 1 |MANIFOLD ELBOW 1" X 3/4" HB TO RINSE BALLS
12 M100BRB90 530061 1 |MANIFOLD ELBOW 1" HB TO AGITATION

13 PL344BR-24-CEC 500001 2 |VALVE BALL ELECTRIC AGITATION (OPTIONAL)
14 90SAEASA | 1 |CONTROL HARNESS ELECTRIC AGITATION

15 560021 1 |FUSE 15 AMP

16 560043 1 |SWITCH

9500TF Sprayer | Page 94




/5218

ILLUSTRATED PARTS LIST

Agitation Shut-Off, Electric Option

“*NO GRAPHIC**

ITEM PART NO. QTY.‘ DESCRIPTION

1 11145BLK 1 |SWITCH BRACKET

2 500064 1 |VALVE 356 SER ON/OFF ELECTRIC AGITATION
3 530066 1 [1"MANIFOLD X 1" HOSE BARB

4 530068 2 |1" EPDM GASKET FOR MANIFOLD

5 530362 1 [1" MANIFOLD COUPLING, 90°

6 540000 2 |CLAMP, 1" WORM SCREW

7 631970 1 |CABLE,ELECTRIC AGITATION ON/OFF

8 800016 1 |DECAL, ELECTRIC AGITATION

9500TF Sprayer | Page 95



f&r ILLUSTRATED PARTS LIST
o,

Boom Plumbing

Fenceline

To Delivery
Tubes

5 See Delivery Tubes
% 26 2 /@% For Part Numbers

9500TF Sprayer | Page 96



ILLUSTRATED PARTS LIST

Parts List: Boom Plumbing

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION
1 4154-GXX-160 790020 1 PRESSURE GUAGE 0-160 PSI
2 256 2 WASHER FLAT 1/4" ZP
3 103 2 BOLT HH 1/4 X 1-1/2 GR5 ZP
4 2T20-003 510023 AR |TUBING POLY 1/4" OD
5 44103211 530004 1 Q-LOCK CONNECTOR ELBOW 1/4" MPT X 1/4" HOSE
6 M200PLG025 530094 1 MANIFOLD PLUG 2" X 1/4" PORT
7 FC200 540001 AR [MANIFOLD CLAMP 2" STANDARD
8 150G 530014 AR |MANIFOLD GASKET 2"
9 500027 AR |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
9 500028 AR |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
9 50516-6 500029 AR |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
10 56609-2-F AR [VALVE SUB-ASSEMBLY
11 45529-1" 530190 AR [QUICK CONNECTOR SUB-ASSEMBLY
12 64016H 540014 AR [HOSE CLAMP 1"
13 1BH200 510016 AR [HOSE SPRAY EDPM 1"ID
14 HB100 530041 AR |HOSE BARB 1" MPT X 1" HB
15 LST100-80 530474 AR |STRAINER LINE 80 MESH SCREEN (LST180 SCREEN)
16 236 AR |NUT HH 5/16" CL ZP
17 120 AR |BOLT HH 5/16 X 3-1/2 GR5 ZP
18 HB100-90 530044 AR [HOSE BARB ELBOW 1" MPT X 1" HOSE
19 64016H 540014 AR [HOSE CLAMP 1"
20 1BH100 510016 AR [HOSE SPRAY EDPM 1"ID
21 HB100 530056 AR [HOSE BARB 1" X 1" TEE
22 64016H 540014 AR [HOSE CLAMP 1"

9500TF Sprayer | Page 97




f&r ILLUSTRATED PARTS LIST
o,

23 1BH200 510016 AR |HOSE SPRAY EDPM 1" ID

24 EL100-90 530310 AR |ELBOW 1" FPT

25 HB100-90 530044 AR |HOSE BARB ELBOW 1" MPT X 1" HOSE

26 HB100 530041 AR |HOSE BARB 1" MPT X 1" HB

27 V13N34 530245 AR (CAP 1" FPT

28 58140 520037 AR |FENCELINE NOZZLE BODY, MANUALLY CONTROLLED
28A 55280-1 520038 AR |FENCELINE NOZZLE BODY, ELECTRICALLY CONTROLLED
29 345-005 540032 2 HOSE CLAMP 3/8"

30 3/8BH200 510020 AR |HOSE SPRAY EDPM 3/8"

31 1338D 530306 2 FENCELINE NOZZLE BODY

32 3B12 530206 2 NOZZLE BODY NUT

33 CP8027-NYB 520019 2 NOZZLE TIP NUT

34 227 2 NUT HH 1/4" NYLOCK ZP

35 44103206 530001 1 Q-LOCK CONNECTOR 1/4" MPT X 1/4" HOSE

36 5504-04-04-SS 610006 1 ELBOW 1/4" NPT STAINLESS STEEL

37 11758 1 GUAGE BRACKET

38 11786 1 GUAGE STRAP

39 45529-90-1 530190 1 ELBOW 3/4” RETURN TO TANK

40 64012H 540013 1 CLAMP 3/4”

41 BS-3/4 BH200 510019 1 HOSE 3/4”

492 500027 AR XA;IE)\)/E 450BEC MANIFOLD (NARROW) (NON-FLOWBACK) (ITEMS 9
42 500028 AR YSLVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK) (ITEMS 9 &
42 54608-15-450BEC3 500029 AR [VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK) (ITEMS 9 & 10)
43 257 AR |5/16" WASHER

44 TC-130 540037 AR |T-BOLT CLAMP

45 3D34100 530275 AR |HOSE BARB

46 QJ17560A-25M 520030 AR |BODY SINGLE

47 Q54676-1/4-NYR 530248 AR [ADAPTER

48 3EL14628 530209 AR (1/4 X 3/8" BARB 90°

49 58480-2 530429 AR [CABLE, CHEM SAVER ELECTRIC OPTION

50 w806V 530227 AR |CAPGASKET

51 CP7717-3-912-VI 530198 AR |O-RING

52 CP37166-1-302SS 530193 AR |RETAINING CLIP

53 BJTEE100FP 530147 AR |TEE 1" NPT

54 - 90SASCH1 AR [ASSEMBLY, STRAINER DRAIN 1*

55 - 90SASC2 AR [ASSEMBLY, STRAINER DRAIN 2*

56 - 90SASC3 AR [ASSEMBLY, STRAINER DRAIN 3*

9500TF Sprayer | Page 98




f&r ILLUSTRATED PARTS LIST
o,

Fence Line Option

Y
Ay

O ... S OOUU RGP OE NN
{ o)

e LR AU BHIGIG U R RGBS UG U L UGS UGN

Parts List: Fence Line Option

ITEM PART NO. QTY. DESCRIPTION
1 520016 2 |NOZZLE SEAT WASHER, RUBBER
2 520037 2 [NOZZLE MANUAL CHEM SAVER
3 520038 2 |NOZZLE ELECTRIC CHEM SAVER
4 632044 2 |CABLE ADAPTER 2P DT TO 2P 6"
5 540032 4 |CLAMP, HOSE 5/16"
6 632054 2 |55 FENCE ROW CABLE

9500TF Sprayer | Page 99



fﬂr ILLUSTRATED PARTS LIST
o,

Single Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27360: Single Fence Line, Display Control

ITEM PART NO. QTY. DESCRIPTION
1 520037 1 |VALVE, MANUAL CHEMSAVER
520038 VALVE, ELECTRIC CHEMSAVER

2 1
3 632044 1 |FENCEROW ADAPTER CABLE, 6"
4 632054 1 |FENCEROW CABLE, 55'

9500TF Sprayer | Page 100



fﬂr ILLUSTRATED PARTS LIST
o,

Dual Fence Line, Display Control

NOTE:
1. FOR USE WITH RAVEN RCM AND JD RC2000

Parts List 27361: Dual Fence Line, Display Control

ITEM PART NO. |QTY. DESCRIPTION
1 520038 2 |VALVE, ELECTRIC CHEMSAVER
2 632044 2 |FENCEROW ADAPTER CABLE, 6"
3 632054 2 |FENCEROW CABLE, 55'

9500TF Sprayer | Page 101



/5218

ILLUSTRATED PARTS LIST

Single Fence Line, Toggle Switch Control

NOTE:

1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Parts List 27362: Single Fence Line, Toggle Switch Control

‘ ITEM PARTNO. QTY. DESCRIPTION
1 18437 1 PLATE, M OUNT
2 520037 1 |VALVE, M ANNUAL CHEM SAVER
3 520038 1 |VALVE, ELECTRIC CHEM SAVER
4 632042 1 |2 PINDT 40" CABLE EXTENSION
5 632044 1 FENCEROW ADAPTER CABLE, 6”
6 632054 1 FENCEROW CABLE, 55
7 632089 1 |CABLE, SINGLE ELECTRIC FENCELINE NOZZLE
8 800261 1 DECAL, FENCELINE & AGITATION

9500TF Sprayer | Page 102



/5218

ILLUSTRATED PARTS LIST

Dual Fence Line, Toggle Switch Control

NOTE:

1. FOR USE WITH RAVEN 450, JD GREENSTAR & OTHER 16 & 37 PIN CABLING CONTROLLERS

Parts List 27363: Dual Fence Line, Toggle Switch Control

‘ ITEM PARTNO. QTY. DESCRIPTION
1 18437 1 PLATE, MOUNT
2 520038 2 |VALVE, ELECTRIC CHEMSAVER
3 632042 1 |2 PIN DT 40° CABLE EXTENSION
4 632044 2 |FENCEROW ADAPTER CABLE, 6”
5 632054 2 |FENCEROW CABLE, 55
6 632088 1 |CABLE, DUAL ELECTRIC FENCELINE NOZZLES
7 800261 1 DECAL, FENCELINE & AGITATION

9500TF Sprayer | Page 103



ILLUSTRATED PARTS LIST

81

Plumbing Valves

9500TF Sprayer | Page 104



ILLUSTRATED PARTS LIST

/5218

Parts List: Plumbing Valve

‘ ITEM VENDOR PART NO. ‘ QTy. DESCRIPTION

0 PL450BEC-FB 1 SHUT-OFF VALVE

1 TJ505156 1 BEC MOTOR, 22 RPM (.07 SEC)

2 CP50517-SSPV 1 RETAINING CLIP, 304 STAINLESS

3 CP26197-PP 2 [SCREW, 1/4"-20 X 7/8", STAINLESS

4 CP50514-PP 1 MOTOR ADAPTER, POLY BLACK

5 CP20125-TEF 1 THRUST WASHER, TEFLON

6 CP56613-SS 1 STEM, 303 STAINLESS (FOR POLY BALL)

7 CP7717-M12X2.5-V1 3 [O-RING, VITON

8 CP55233-NYB 1 FLOW BACK BODY, NYLON BLACK

9 CP38435-1/4-SSNY 2 [ELASTIC LOCKNUT, 1/4-20, STAINLESS

10 CP20106-2-PP 1 FLOW BACK BALL, POLY, WHITE

10A CP19926-2-SS 1 FLOW BACK BALL, 303 STAINLESS

11 CP20564 2 |GASKET, VITON

12 CP20103-TEF 2 |SEAL, TEFLON

13 CP7717-2-2132VI 2 |O-RING, VITON
14A CP45514-NYB 1 END CAP, NYLON, BLACK, QUICK CONNECT
15 CP45252-2-3/4-SSPV 4 [SCREW, 1/4-12 X 2-3/4 PAN HEAD, SS

16 CP55224-PP 1 #75 NARROW TEE BODY, POLY, BLACK

17 CP45216-AL 1 MOUNTING RAIL, ALUMINUM

18 CP45259-SS 4 |SCREW, M6 X 1 X 16MM HEX, SS

19 CP7717-3-912-VI 2 |O-RING, VITON

20 CP37166-1-302SS 2 |QUICK CONNECT RETAINING CLIP, 302 SS

56609-3FB- - 1 VALVE BODY SUB ASSEMBLY, SPECIFY OUTLET SIZE & BALL
- MATERIAL (INCLUDES ITEMS 1-3)
AB344AE-KIT 1 SPARE PARTS KIT

9500TF Sprayer | Page 105




[T

ILLUSTRATED PARTS LIST

Nozzle Bodies

QJ17560A

g

ITEM PART NO.

DESCRIPTION

1 CP38930-8-NY8

Piug, Nylon (Block)

CP7717-2~13~EPR

0O-Ring., LPOM

CP7717-2~13=VI

0-Ring, Viton (Optional)

3 CP38931~NYB

E£-Clip, Nylon (Black)

CP7717-M2Bx3~EPRTFE

O-Ring, EPR-Teflon Filled (2 Reg'd.)

CP7717=M28x3~-VITFE

O-Ring, Viton~Teflon Filled (2 Req'd.) (Optional)

S CPS6726-VITFE

Seal, Viton-Teflon Filled

6 | CPT717=2-111-V1

0-Ring, Vilon

7A_| CP38921-2-NY8

Turret, Nylon (Block) (3 Outlet)

78| CP38922-2-NY8

Turrel, Nylon (Block) (4 Outlet)

7C | CP38923~2~NYB

Turred, Nylon (Block) (5 Outlet)

Diaphrogm, EPOM

CP21953-EPR
CP:

Diaphrogm, Viton (Optional)

5| 21950-10-Wv8

End Cap Sub-assembly, Nylon (Black)

10 | cP38925-2-NYB |

CP7717-2~110-BU

3/4" & 25mm Body, Nylon (Slock)

0-Ring, Buno-N

" [ePr717-2-110-W1 5

0-Ring, Viton (Optionol)

12| CP48255-1-1/4-30255

Screw, Stainiess Sieel

2Smm Upper Clomp, Mylon (Block)
Pivol Pin, Stainless Sheel

No. QJ36_C-25MM=NYB(~VI) = 25mm Wel Boom Nozzle Body*

r 5 In Part Ni

r For Number of Outlets Desired,

Vi in_Porl_Number Spec

s Viton O-Ring Option

ITEM PART NO. DESCRIPTION
1
CP48224-NYB Upper Clamp, 25mm, Nylon (Black)
2 | CP48256-SS
3 CP48498-NYB

4
5 1/4-30258
6 R
CP21953-VI Digphragm, Viton (Optional)
7 21950-10~NYB

End Cap Sub=-Ass’y, Nylon (Black)

No. QJ17560A=25mm=NYB(~Vi) ~ Hinged Nozzle Body Assembly

DESCRIPTION:

QJ360C WET BOOM
DIAPHRAGM CHECK VALVE
QUICK TEEJET® HINGED
NOZZLE BOOY ASSEMBLY

Spraying Systems Co.

Spray Nozzles and Accessories
P.0. Box 7900 - Wheaton, Il 60183-7900

Rev, No. 1 PARTS .UST
= PL QJ360C-WB
o SHEET __OF

QJ375

DESCRIPTION:

QJI7560A HINGED CLAMP
WET BOOM DIAPHRAGM
CHECK VALVE QUICK TEEJET®
NOZZLE BODY ASSEMBLY
/27, 3/4%, 7, 20mm, & 25mm)

Spraying Systems Co.
Sg ay Nozzles and Accessories
P.0. Box 7900 - Wheaton, Il 60188-7600
Rev. No. Parts List No.

A

SHEET OF

QJ360C

QJ373

9500TF Sprayer | Page 106



f&’ ILLUSTRATED PARTS LIST
o,

Delivery Tubes

9500TF Sprayer | Page 107



AST
f_ | ILLUSTRATED PARTS LIST

Parts List: Delivery Tubes

ITEM PART NO. QTY. DESCRIPTION

1 14301 AR |TUBE, 6 PORT 15 INCH SPACING + FENCELINE VALVE
1 14302 AR |TUBE, 2 PORT 15 INCH SPACING

1 14303 AR |TUBE, 3 PORT 15 INCH SPACING

1 14304 AR |TUBE, 4 PORT 15 INCH SPACING

1 14305 AR |TUBE, 5 PORT 15 INCH SPACING

1 14306 AR |TUBE, 6 PORT 15 INCH SPACING

1 14307 AR |TUBE, 7 PORT 15 INCH SPACING

1 14308 AR |TUBE, 8 PORT 15 INCH SPACING

1 14309 AR |[TUBE, 9 PORT 15 INCH SPACING

1 14310 AR |TUBE, 10 PORT 15 INCH SPACING

1 14311 AR |TUBE, 7 PORT 20 INCH SPACING + FENCELINE VALVE
1 14312 AR |TUBE, 2 PORT 20 INCH SPACING

1 14313 AR |TUBE, 3 PORT 20 INCH SPACING

1 14314 AR |TUBE, 4 PORT 20 INCH SPACING

1 14315 AR |TUBE, 5 PORT 20 INCH SPACING

1 14316 AR |TUBE, 6 PORT 20 INCH SPACING

1 14317 AR |TUBE, 7 PORT 20 INCH SPACING

1 14318 AR |TUBE, 8 PORT 20 INCH SPACING

1 14319 AR |TUBE, 9 PORT 20 INCH SPACING

1 14320 AR |TUBE, 5 PORT 20 INCH SPACING + FENCELINE VALVE
1 14321 AR |TUBE, 6 PORT 20 INCH SPACING + FENCELINE VALVE
1 14322 AR |TUBE, 2 PORT 22 INCH SPACING

1 14323 AR |TUBE, 3 PORT 22 INCH SPACING

1 14324 AR |TUBE, 4 PORT 22 INCH SPACING

1 14325 AR |TUBE, 5 PORT 22 INCH SPACING

1 14326 AR |TUBE, 6 PORT 22 INCH SPACING

1 14327 AR |TUBE, 7 PORT 22 INCH SPACING

1 14329 AR |TUBE, 6 PORT 22 INCH SPACING + FENCELINE VALVE
1 14330 AR |TUBE, 5 PORT 22 INCH SPACING + FENCELINE VALVE
1 14331 AR |TUBE, 5 PORT 22 INCH SPACING + FENCELINE VALVE

9500TF Sprayer | Page 108



fﬂr ILLUSTRATED PARTS LIST
o,

[+ | a2 | AR |[TUBE ASSEMBLY, 2 PORT 15 INCH SPACING, INC NOZZLES |
1 14333 AR |TUBE ASSEMBLY, 3 PORT 15 INCH SPACING, INC NOZZLES
1 14334 AR |TUBE ASSEMBLY, 4 PORT 15 INCH SPACING, INC NOZZLES
1 14335 AR |TUBE ASSEMBLY, 5 PORT 15 INCH SPACING, INC NOZZLES
1 14336 AR |TUBE ASSEMBLY. 6 PORT 15 INCH SPACING, INC NOZZLES
1 14337 AR |TUBE ASSEMBLY, 7 PORT 15 INCH SPACING, INC NOZZLES
1 14338 AR |TUBE ASSEMBLY, 8 PORT 15 INCH SPACING, INC NOZZLES
1 14339 AR |TUBE ASSEMBLY, 9 PORT 15 INCH SPACING, INC NOZZLES
1 14340 AR |TUBE ASSEMBLY, 10 PORT 15 INCH SPACING, INC NOZZLES
2 590054 AR |SPACER, WET BOOM
3 540040 AR |CLAMP, WET BOOM
4 520039 AR |NOZzLE BODY TRIPLE WET BOOM
5 590048 AR |U-BOLT STAINLESS STEEL
6 540029 AR |TUBE CLAMP BASE
7 655 AR [NUT HH
8 590078 AR |BOLT HH 1/4 X 4-1/2 GR5 STAINLESS STEEL
9 685 AR |WASHER 1/4” STAINLESS STEEL
10 655 AR |[NUT 1/4” NYLOCK STAINLESS STEEL
11 520030 AR |NOZZLE BODY SINGLE WET BOOM

9500TF Sprayer | Page 109



f&r ILLUSTRATED PARTS LIST
o,

60-80’ Side Fold Fitting

Parts List: 60-80’ Side Fold Fitting

‘ ITEM PART NO. QrTy. DESCRIPTION
1 530044 1 1" MPT X 1" HOSE SHANK-90°
2 530326 1 1" MALE X 1" FEMALE SWIVEL
3 530325 1 1" FEMALE THREAD X 1" HOSE SHANK

9500TF Sprayer | Page 110



32

/5218

ILLUSTRATED PARTS LIST

Hydraulic System

9500TF Sprayer | Page 111



fos1

ILLUSTRATED PARTS LIST

Parts List: Hydraulic System

VENDOR PART NO.

‘ PART NO.

DESCRIPTION

QTy.

60’

80,90,100'

1 648124 620019 CYLINDER, 20TD16-150 SA PUSH, MAIN LIFT 2
2 6400-4-8-047 610038 80ORB X 4JIX RESTRICTED ADAPTER, .047 2
3 FDM4R17-4FJX 600008 HOSE 4JIC STRAIGHT 1
4 2-NV12-12SAE-M 530182 HYDRAULIC TIP X 80ORB 4
5 FDM8R17-8FJX-8MBO-288 HOSE HYDRAULIC BLOCK FEED 2
6 645710 620006 CYLINDER, 30TD16-150 DOUBLE ACTING, FOLD 2
7 6801-4-8-R.045 610039 (SQOGISEN))( 4JI1X 90° RESTRICTED ADAPTER, .032 4
7 6801-4-8-R.045 610040 (89%3(?))( 4JI1X 90° RESTRICTED ADAPTER, .045 4
FDM4R17-4FJX-4FJX-104 HOSE 4JIC STRAIGHT 2

FDM4R17-4FJX90M-4FJX-302 HOSE 4JIC STRAIGHT X 4JIC 90° 1
10 FDM4R17-4FJX90M-4FJX-302 HOSE 4JIC STRAIGHT X 4JIC 90° 1
11 610039 (SQ%EEN))( 4JI1X 90° RESTRICTED ADAPTER, .032 4
11 6801-4-8-R.045 610040 (853%';(?)X 4J1X 90° RESTRICTED ADAPTER, .045 4
12 645710 620006 SV\I(II\]g\IDER, 30TD16-150 DOUBLE ACTING, D13, 5
13 FDM6R17-6FJX-156 HOSE 6JIC STRAIGHT 2
14 6801-6-8 610030 80ORB X 6JIX ADAPTER 2
15 648422 620023 CYLINDER, 25TD08-112 SA PULL, WING TILT 2
15 FOR NORAC/RAVEN BOOM HEIGHT CONTROL OPT.

SYSTEM S
15 648402 OPT. NORAC/RAVEN 620022 CYLINDER, 25TD10-112 SA PULL, WING TILT OPT.
16 6805-6-8 610035 80RB X 3/8” FPT 90° ADAPTER 4
17 BV3 610036 BREATHER 3/8” MPT 4
18 FDM4R17-4FJX90M-SAME-302 HOSE HYDRAULIC 4JIC 90° X 4JIC 90° 1
19 FDM4R17-4FJX90M-4FJX-322 HOSE HYDRAULIC 4JIC 90° X 4JIC 90° 1
20 FDM4R17-4FJX-4FJX-104 HOSE HYDRAULIC 4JIC STRAIGHT 2
21 FDM8R17-8MBO-10MBX090-204 HOSE HYDRAULIC PUMP FEED 2
22 0531-601-500/100 630002 ACCUMULATOR 1
23 FDM4R17-4FJX-4FJX90M-15 HOSE HYDRAULIC 4JIC STRAIGHT 1
24 FDM4R17-4FJX-4FJX-25.3 HOSE HYDRAULIC 4JIC STRAIGHT 1
25 N/A
26 610026 RUN TEE ADAPTER 4JIC, ZN 6
26 6602-4 610028 RUN TEE ADAPTER 4JIC 6
27 6402-04-04 610018 ADAPTER SWIVEL 4JIC X 40RB 1
28 MPV-14-SAE 500000 VALVE 1/4 TURN HYDRAULIC 1
29 700-0805-4103 630008 HYDRAULIC BLOCK - 5 STATION 1
NS 700-0806-4103 630011 HYDRAULIC BLOCK - 6-STATION 1
30 6400-04 610007 4 ORB X4 JIC 1
31 237 237 NUT HH 3/8” NYLOCK ZP CENTERLOCK
32 132 132 BOLT HH 3/8 X 3" GR5 ZP
SEAL KITS
648126 648124 20TD16-150 SA PUSH

9500TF Sprayer | Page 112



/5218

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Harness — 60-66 Ft. Boom

S/N

7~

P ¥ 4
F2

3
m— LHM/ 18~
18

”‘

=k

\

Parts List: Hydraulic Control Valve Harness — 60-66 Ft. Boom

ITEM PARTNO. | QTY. DESCRIPTION
1 212-025 1 |BOLT, 5/16-18 X 0.75
2 214-002 14 |CABLE TIE, BLACK, 7"
3 255-026 1 |LOOM CLAMP, 0.5” ID METAL/RUBBER
MANIFOLD ASSEMBLY, 0805 2DA 3SA0 CLOSED INTG DTR 12V WP6400-4
4 302-374 1
PT6801-8
5 319-668 1 |HARNESS ASSEMBLY, 12 CON 18 GA DTR KEY A 12P(12)-2DTR2P(2) 33’

9500TF Sprayer | Page 113



ILLUSTRATED PARTS LIST

/5218

Hydraulic Control Valve — 60-66 Ft. Boom

N

@@
% 7 {:
'
OXOK

1
9
|

No i

O,
O
®

©
®

3

3

9500TF Sprayer | Page 114



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: Hydraulic Control Valve — 60-66 Ft. Boom

ITEM VENDOR PART NO. QTY. ‘ DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 210-038 4  |FITTING 6408-HHP-8/HOLL HEX PLUG MO

3 210-113 7 |FITTING 6400-4-6/S-MJ-MO

4 210-127 3  |FITTING 6408-HHP-6/HOLL HEX PLUG MO

3] 232-050 2 |DECAL S/N (SILVER)

6 232-058 1 DECAL FASSE BLACK/GOLD 1" X .75" ROUND CORNER
7 253-037 1 |COIL H/F 6359774 DT

8 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

9 270-093 1 |MANIFOLD S14153-4 5CIR AL RV

10 273-008 1 |CARTRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-001)
11 273-012 1 |CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

o e | R

o] e | jmeememmorons

9500TF Sprayer | Page 115



f&r ILLUSTRATED PARTS LIST
o,

Hydraulic Control Valve Harness — 60-66 Ft. Boom

3

"

5t §§§

id
] QQ@

§ gn B(on

§§§§§§§§§§

EE%%%%%%@??

£ _l—i 24"

D ] == @ ax—m swm o m
Djz_@ﬁ-msu:;mm |
I:D-m_@ux—aosazxmn) i
B o3| g
m-m—@u—mso:;mm ;
IE-Z’;-'?—@u’f"mmmm |

| o
5@:\11—? Lrb,'/@
T

3] e

f) ?) 21" _i; ____________ _}
D]-cn:—@:x“—mmmm
[D-:nn—@u—(mmz:;zmn) 1

e i

T

9500TF Sprayer | Page 116



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: Hydraulic Control Valve Harness — 60-66 Ft. Boom

ITEM VENDOR PART NO. ‘ QTy. DESCRIPTION

1 231-008 6" |SHRINK TUBING .750

2 231-009 3" [SHRINK TUBING .5

3 231-250 6" |SHRINK TUBING .250 BLACK

4 232.050 o> |DECAL S/N (SILVER)

5 252-058 159" |WIRE 18GA BLACK

6 252_064 35" |CABLE 12CON GRAY 18GA

7 255-212 1 |CONNECTOR DEUTSCH 12 PIN RECEPTICLE DT

8 255.213 1 |CONNECTOR DEUTSCH DT PLUG 12 PIN

9 255-214 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTR
10 255.215 1 |CONNECTOR DEUTSCH LOCK WEDGE 12 PIN DTP
11 255-505 7 |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTP
12 255-801 7 |CONNECTOR DEUTSCH 2 PIN PLUG DT

13 255.969 o> |CONNECTOR DEUTSCH LOCK WEDGE 2 PIN DTR
14 255-971 > |CONNECTOR DEUTSCH 2 PIN RECEPTICLE DT

15 255.977 16 |TERMINAL PIN DEUTSCH 16/18GA

16 255-978 16 |TERMINAL SOCKET DEUTSCH 16/18GA

17 255-979 10 |CONNECTOR DEUTSCH

9500TF Sprayer | Page 117



f&r ILLUSTRATED PARTS LIST
v .

Control Console — 60-66 Ft. Boom

9500TF Sprayer | Page 118



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: Control Console — 60-66 Ft. Boom

ITEM PART NO. \ QTy. DESCRIPTION
1 210-710 1 |STR RLF HEYCO .23’-.53" ID, HOLE DIA. .886’
2 212-184 > |SCREW 6-32 X 3/8 OVAL HD BLK
3 212-202 o |INSERT 6-32 X 3/8 BRASS
4 212-215 > |KNOB 1/4-20 FEMALE
5 212-231 > |SCREW WELDED 1/4-20 X .500
6 213-335 > |WASHER NYLON .257 X .875 X .060
7 214-002 3 |CABLE TIE BLACK 7’

8 219-300 1 |BRKT HSNG MONITOR

9 230-057 1 |BAG POLY CLR 14 X 18 2MIL W/ LOGO
10 232-050 > |DECAL SN (SILVER)

11 232-059 1 |DECAL GOLD/BLK 1.5 X .5

12 250-007 > [SW TOG DPDT 3P MOM SHORT

13 250-013 3 |SW TOG DPDT 3P MOM LONG

14 250-023 5 [SW TOG BOOT OPN GRY

15 252-058 18" |WIRE 1GA BLK

16 252-059 24" |WIRE 18GA RED

17 252-060 18" |WIRE 18GA GRN

18 254-001 1 |DIODE D116A2 6AMP

19 255-002 20 [TRM T-TAP F PO BLU

20 255-006 8 |TRM PO F NON INS 20/18GA

21 255-030 > |TRM SPLICE CLOSED END 16-18GA
22 255-070 > |TRM PO M/F 14-16GA

23 255-119 > |TRM PO F INS 16-14GA

24 225-285 1 |TRM SPLICE CLOSED END LRG

25 259-005 1 |SW TOG GRIP VNYL RED .187

26 259-015 1 |SW TOG GRIP VNYL BLU .187

27 259-022 1 |SW TOG GRIP VNYL YEL .187

28 259-023 1 |SW TOG GRIP VNYL GRN .187

29 259-027 1 |SW TOG GRIP VNYL GRY .187

30 311-083 1 |ENCL FP DRL MNTR/FD DECL-5X15/32 3SA
31 314-217 1 |HARNESS R/B WIRE SERIES 3 P/8’

32 319-725 1 |ENCL DRILL MNTRBX FH-7/8” STR RLF
33 319-769 1 |FUSEHOLDER PM ASSY 10A /.5’

34 320-184 1 |HRN 12CON 18GA DTP KEY A 12P(12) 11’ END CAP

9500TF Sprayer | Page 119



f&r ILLUSTRATED PARTS LIST
A,

Control Console — 60-66 Ft. Boom

SWITCH WIRING DIAGRAM

RED/BLK
QRG/BLK_
WHT/BLK

5.5 B, Swi oRN
AT AT AT
K
a9V \'3
N
SW5 BLU
D3F’DT TOG
5
\ 4

— \}/
R ZY

@ orn o:%
;

_BLK(ZIP)

8 o 31 d 8

A = NOTCH LOCATION

9500TF Sprayer | Page 120



f&r ILLUSTRATED PARTS LIST
v ...

Wiring Harness — 60-66 Ft. Boom

PARTS LIST
N2 [PART NUMBER|QTY PART DESCRIPTION
1 | 231-009 1" | SHRINKTUBING .500" BLK
2 | 252-058 12" WIRE 18GA BLK
3 | 252-064 |11° | CABLE 12CON 18GA PVC GRY
4 | 255-212 1 |CONN DEUT DT RECPT 12PIN
5 | 255-213 1| CNTR DEUTSCH 12PIN PLUG DT
6 | 255-214 1 | CONN DEUT LOCKWEDGE 12PIN DTR
7 | 255-215 1 |CNTR LOCK WEDGE 12PIN DTP
8 | 255-977 2 | CONT DEUT PIN 16-18GA
9 | 255-978 12 | CNTR DEUTSCH SOCKET 16/18GA
10 | 255-979 10 [CONT DEUT CAVITY PLUG
| —— Pra—
—r— | =
 — | | - 1/2" T«-
 — | ]
 — | |
| — | ]
 —| |
 — | |
 — | |
T \ ==y s
—1 [ — |
 — | |
3" 10'—9™
PIN T AlL FOR P PIN T AlL FOR R PT
A 1—CAVITY PLUG
b @ @ 1-RED i 2-CAVITY PLUG
T 2-0RG . 3-CAVITY PLUG
OFs10) 3=WHT 4-CAVITY PLUG
O 4-BLU/BLK I 5—CAVITY PLUG
QOOH|  oa 1| oy e
4> = )k 7-WHT/B ¢ 7-CAVTY PLUG
) 8-BLU I 8-CAVITY PLUG
g | o_BLK b 9-CAVITY PLUG
A W® 10-CAVITY PLUG
10-GRN
@O@ 11-BLK 11-BLK WIRE
‘ f 12-GRN/BLK 12-BLK WIRE
¥
U=l

9500TF Sprayer | Page 121



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Decal — 60-66 Ft. Boom

poedisnmiy eoeped) sShuya 5pe] SAREY SoRITRR
ONIM NIYWN SONIM dId
e

 1y0dsNviL —)

ONIM 1HOIY NIVW ONIM LN
Mg T

| U || [—
SO PROTHSAG JSpum SHIR PO 1008 KENVE

198€-LTY-L0S
65195 NW ‘@014
vb pa A

s19ADI

Hmmm_

6S8YS

puno v T zl AIg/uID e = e
punoi e e 2 Ag/mig e e S
punoio s [ e Ll g siee e e
pial4 buin urepy o) 90 6%0L82% 1 | uMigR w93 biggpey | (wow)umog
7o) S == E— e (1ess) Jeyus) enig Hoys g
podsuel] Buip uleiy 90 10 0L8z% 1 w9 g B10 % pay (wow) dn
pield4 sbuim dii4 %) .0 680L28%€ | WumAIgR WO NigRIUM | (wow) umog
40 e —— —— ——— (1e1s) Jsjua) pay uoys ¥
podsuel sbuiw diig 29 20 0L88%¢ wo B nig 8 UM (wow) dn
umoqg Buim 19 ) e 6%0L%S JUMAIE B U1 R YIg/Pay (wow) umog
[TTe) — e e JE— (ye1s) Jayua) Reig Buo ¢
dnbum e | —— o) 0L%®S wo B Yig/pPey (wow) dn
umoq urepy [2) T 620L%89 UMAIE B WO B MIg/Bi0 (wow) umog
10 E— ——e e D (Jejs) J9)uad MO||BA Buol z
dn urep e () 0L%89 w9 B g/b10 (wow) dn
umog Buim 11 €0 e 6801732 MG B WO B MIGAUM (wow) umog
[T} T — e s (Jess) Jgyue) usal9 Buo |
dn bum M s €9 0L . w9 B YIGAYM (wow) dn
uonoun4 SHOd jue] | Sliod ainssald | uoieso InQ uid Ssalip 1OH uolisod Yyams (10109 joog | ‘oN yayums

Y0L¥-5080-00L ® €011-5080-00L

9500TF Sprayer | Page 122



fBsT

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. Boom

-ﬁ-_ c10 c9 c7 ()

s

1HM/ 18~
18/Nu9~"

=

=]
- LHM/N¥9
N 8
0 1HM
O =00
A a3y
O (=20
= nl

@) (@ (@)
©) ©) ©) ———-
c8 cé

S/N OS2 |0 =
:
©© 06 66 O

L

= [
= [t

.N

.N
=

\_ xne8 L N
\—oao:m

|

RED/M

N— y15/034
N5

N— »18/9%0
Ne———— 8

| —EYTY | L0

e
e

Parts List: Hydraulic Control Valve Wiring Harness — 80-90-100 Ft. Boom

ITEM PART NO. | QTY. DESCRIPTION
1 212-025 1 BOLT 5/16-18 X .75
2 214-002 13 |CABLE TIE BLACK 7"
3 255-026 1 LOOM CLAMP .5” ID METAL/RUBB
4 302-780 1 MANI ASSY 0806 4DA 1SA CLSD DTR 12V WP6400-4(7)+6(2)R0.47 P6801-8
5 319-724 1 I?:|?I:{N ASSY 15CON 18GA DTR KEY A 12P(12)-DTR3(3)-9DTP2P(2) 2DTR2P(2))

9500TF Sprayer | Page 123



f&r ILLUSTRATED PARTS LIST
v .

Hydraulic Control Valve — 80-90-100 Ft. Boom

S

i

9500TF Sprayer | Page 124



fﬂ_sr ILLUSTRATED PARTS LIST
Fv ..
Parts List: Hydraulic Control Valve — 80-90-100 Ft. Boom

ITEM VENDOR PART NO. QTY. DESCRIPTION

1 210-017 2 |FITTING 6801-8-8/E-MJ-MO

2 273-023 2 |FITTING 6400-6-6/S-MJ-MO

3 210-038 4  |FITTING 6408-HHP-8/HOLL HEX PLUG MO

4 210-113 7 |FITTING 6400-4-6/S-MJ-MO

5 210-127 3 FITTING 6408-HHP-6/HOLL HEX PLUG MO

6 210-188 2 |FITTING 6400-6-6 R.047/S-MJ-MO

7 232-050 2 |DECAL S/N (SILVER)

8 232-058 1 DECAL FASSE BLACK/GOLD 1" X .75" ROUND CORNER
9 253-037 1 COIL H/F 6359774 DT

10 253-046 7 |COIL HYDAC 0312600 DL DSTCH RECPT.

11 270-093 1 MANIFOLD S14153-4 5CIR AL RV

12 573-008 1 OC(,;F){TRIDGE SV10-40-0-N-00 (Seal Kit Part Number 274-
13 273-012 1 CARTRIDGE CP10-20 (Seal Kit Part Number 274-019)

14 573-058 1 ﬁﬁggeer[z);iEoHogF) RV10-22A-0-N-NC-35-30 (Seal Kit Part

9500TF Sprayer | Page 125



[8s1

ILLUSTRATED PARTS LIST

Hydraulic Control Valve Wiring Harness

PARTS LIST

| [

{1 || qheeEasanes,
Eﬁqﬁ §é§§g§g:g:é§§
%g‘%%ﬂgaﬁaggggtsa
P EEEEEREELLE

B ||| o B]8] -| | -] -| ~| | o] | 2] ] 2
it
2 [~ [+ o] o]~ o] o[ o] =[] 2] <] 2] [

—r

I

tl:l::n ORG = \
3 ——() BLK —(TO SOLDER JOINT #2)

i?

24"

oML
=
© _®©
o
ol |
®O-L[s/N

D

of =3 ——(o) BLK —(TO SOLDER JOINT #1)

21"

g [GXeNeXe)axe)|
T} HOSLNAA 1l
l\‘-(_)‘l._JL( DEOG

1. HARNESS LENGTH IS 33'

UP HARNESS.
3. PUT REMANING TIES INTO BAG.
mm@mmm
ll&'rw@mm'mm

2. USE 3 CABLE TIES TO COIL

NOTES:

D:l-‘:m_@ak—(rommm h

WHT/BLK —18°

(] == e

BLK —(TO SOLDER JOINT #2)

ORG/BLK—1L-

M=

Eg-

a.x—(rosot.nznmgz)

=|:l:|—|!£D/nLK
E.K—(rosowmaomfz)

_-'I

r-|T|.a-|—aw=§_
b

LJd
-1
B
=
;@ L
21" /1
I:D-.:.,n ux—(mmmm
2 /
o=l == T —
= BUK/MHT ——— /
= BLK =

9500TF Sprayer | Page 126



ILLUSTRATED PARTS LIST

fﬂS T

Control Console - 80-

100 Ft. Boom

90

b (€)dedia(z1)dzL v A3M 410 vI8L NODSL NuH [ L 09.-0Z€ | €€

&'/ WOL ASSY WNd 430710H3SN4 1 69/-61¢ 3

8/d € S3¥3S JUIM 8/9 SSINUVH ) LZ-FIE | 1f

#0Z004 OMS MINN o4 TI¥a ToM3 | L IcL—+0g | OF

9,8/1 L—Hd XEHUINN TI¥a 103 | L 00F—+0E | 6z

W81 M78 TANA 201 did | ) Il£0-65Z | 8¢

81 AMD ANA dIgD 90L Ms | b LZ0-66Z | L2

£91° NYO TANA dI9 90L s | b czo-65Z | 92

LB T3A TANA JI¥D DOL MS | ) ZZ0-66Z | ST

£E1° M1E TANA dId9 90L MS | 510-652 | ¥Z

L8 Q34 TANA dI9 S0L Ms | | S00-65Z | €2

LSHEL VIO T10H ‘01L.S02£7—,5% QOAIH 418 NwMIS | L olL-gsZ | 22

91 ON3 435010 30Id7S Wul | | G82-552 | 1z

¥OrL—9L SNI 4 Od WL | ¢ 611-65Z | oz

v¥oOl—¥L 4/W Od WuL | Z 0L0-csZ | 61

¥981-9L (N3 Q3S010 30MdS Wil | Z 0£0-S5Z | 81

VI8L/0Z SNI NON 4 Od WL | 9 900-552 | LI

¥OR1-2Z SNI TINd 4 Ood Wil | 2 ¥00-6SZ | 9l

N od 4 dvl-1 WML | 52| Zoo-ssz | s

dWva Zvalla 3000 | L 100-+5Z | +1

AHD NdO 1008 90L MS | o £20-05Z | ¢}

ONOT WNOW df 10dd 90L Ms | ¢ [ flo-osZ | z1

1¥OHS WOMW df 10da 0L MS | ¢ | £00-0SZ | 11

S X ¢l we/aioo 103a | 1 6S0-Z€Z | 0l

(43A8) N/s 1030 | 2 | oso-ZeZ | 6

0907/M TNZ 81 X #1L 410 A10d ova | | fg0-0gZ | 8

JOLINON ONSH Diug | | 005612 | L

WL MOVIE 3L 3avo | ¢ Z00-¥1Z | 9

090'XSL8'XLSZ NOAN H3HSYM | ¢ cee—¢1z | ©

005" X 0Z—+/1 030TE3M M3¥0S | z I£Z-2Z12 ¥

IWW34 0Z—F/1L BONM z SIZ-Z1Z [

SSVME 8/CXZC-9 LM3SNI z Z0Z-Z\Z z

18 GH TWAD 8/% X 2¢-9 M3uDs | ¢ ¥8L-Z1Z L
NOLL4I4JS30 1uvd ALD MIEANN Lavd]

"IVH MS NO L4

oL @)% G)E) 1o <
®() woHs 10N Z

SSANMVH dn 1102
Ol 31 F1gvd—1 35N °I

SIHILON HOLMS INIIHO-

9500TF Sprayer | Page 127



NOILVOO1 HOION =

v

vod L Ruo

____/u\__\

71T\

T
(2
= B E e 5 B B
= s EBEE E B
< 2 EE| B @) @
(a . pi V& [
m @ 1 )
_m [ & f 73 [ A A [
| N\ AR .
= @: € \edn ) A q
¢ A A
e SN oS A lada SO,
a3y ¥msS A9 SMS n1g 9Ims
= J
o
g B ) ASGT L R
(=) w_ < J/Z J C J/
§ 7 N N
£ A /_ A A
® ( ¢
2 235 o AR5
| 3 NG5 TAS RET T AN9 ‘TMS
T m g [ | NIV 1L Y
W¢|O : : :
) IE 2 :
W m
AVIOVId ONIGIM HOLIMS

Vo8l M8

9500TF Sprayer | Page 128



fos1

ILLUSTRATED PARTS LIST

Wiring Harness — 80-90-100 Ft. Boom

P
O

@\ \

T T
=W

- o x
o —x 1| 5 — =
¢ (——| e 7 I
—
—
t — | -
J / ~ let—mre——— A — e
3 =)
o ( 4\)/ '/ —

PIN_QUT DETAIL
[’—L:ﬂﬁ \
@8 A®

C
©)

A = GRN/WHT
8 — BLU/WHT
C = RED/WHT

Parts List: Wiring Harness — 80-90-100 Ft. Boom

RED - WHT/BLK
2 ORG 8 - BW
3 = WHT 9 — BLK/WH
4 — BLU/BLK 10 — GRN
5 — RED/BLK 11 - BLK
6 - ORG/BLK 12 - GRN/BLK

11'-0"

ITEM PART NO. QTY. DESCRIPTION
1 231-007 3” |SHRINK TUBING .625
2 252-020 11”  |CABLE 15CON 18 GAUGE
3 225-215 1 CENTERLOCK WEDGE 12PIN DTP
4 225-756 1 CONNECTOR DEUTSCH DT PLUG 12 PIN KEY A
5 225-813 1 CONNECTOR DEUTSCH 3 PIN PLUG DTDT PLUG 12 PIN KEY A
6 225-817 1 CONNECTOR DEUTSCH LOCK WEDGE 3 PIN DTP
7 225-978 15 |CONNETOR DEUTSCH SOCKET 16/18 GAUGE

9500TF Sprayer | Page 129



ILLUSTRATED PARTS LIST

fﬂS T

Control Console Decal — 80-90-100 Ft. Boom

yodsuen a10j3q SBUWOPO| SAMY :DNINIVM

HDUH SONIM did
aaid

@ O o
OGN

JHOINVIL

ONIMNVW

1988-L29-L0S
65195 NW SIFTIN
»r Py A0 658YS

isvd

ONM HON

—

NAMOQ

TTTT TR IN AT

| S 7 [
S3.M PE3YISA0 JSpun SBUM POjUN JSASN EDNVA

punol | - S ————— = dzl-zL qNgueo | =
RUNOID il =t e = = dgl-¥ Agmg | e
RUNOIS I [ | s de-e YM/PaY e
pUNoIH = del-LL g e
PI2!14 YoiH [§e) 92 d2gl-6 'd2L-0l 'dZl-2 ‘'dZi-L WUMAIE R WIS B BIO R pay (wouw) umog
NO N = CEETEET CEETEES ST (1e}s) Jojuad an|g Hoys 9
podsuel| youH 90 8) dgl-0l 'dzi-2 'dzi-L w9 g b10 B pay (wow) dn
pIal4 sbuip dily €0 80 d2gl-6 'del-0l 'de-2 'de-t UMAIE B WO R JYM/NIF B UM/UID (wouwr) umog
G A = e | = | (1ejs) 18yuad yoe|g uoys G
podsuel | sbuip dijg 80 €0 dzl-0lL 'de-z 'de-L ui9 B JYMWNIF B IYMWWD (wow) dn
pleld Buipm ulepy [40) 79 degL-6 'd2L-0l ‘'d2i-8 'dZl-€ WYMAIE B WIS B Nig B JUM (wow) umog
HO SEEED [ CEEEEE e | o (e18) J8)Usy pay Hoys
Hodsuel] BUIM Ulei kD) 20 dzgL-01 'delL-8 'dzZi-€ ui9 B nig B UM (wow) dn
umoq Buip "1 [fe) d21-6 'dZL-0l 'dZL-S JUMAIE B WO R HIg/PaY (wouws) umog
[TTe) m—————— | e | e e (yejs) 1oyue)d el Buo ¢
dn BuIm 19 ) dz1-01 'dZL-S uio B ig/pay (wowy) dn
umo( ulepy 60 dgL-01 'dgi-L wo B MIgAYM (wow) umoQ
0 E— | ——— = = e | (ess) J8jua MOJIBA Buo z
dn ulepy 60 dglL-6 'dgi-0L 'dZi-L WUMAIE B WO 2 HIFAYM (wow) dn
umo(q BuIM 17 0 d2gl-6 'dgL-0} 'dzi-9 UM ® WD R AIg/b10 (wou) umog
3o @ | = — | e - ———— ——— (ye18) 483UBD FEEIS) BuoT |
dn Buim 11 () dz1L-0L 'dz1-9 ws @ %g/bio (wow) dn
uonoung SHO0d jue] | sjod ainssald uonesoT INO uld SalIM 10H uonIsod Yosms | 10100 j00g | ‘ON Yo3ms

anbuo] paxi4,0zZL S0L¥-9080-00L

9500TF Sprayer | Page 130



f&r ILLUSTRATED PARTS LIST
oo Y

NORAC Auto Height Boom Control UC4+

9500TF Sprayer | Page 131



5218

ILLUSTRATED PARTS LIST

Parts List: NORAC Auto Height Boom Control UC4+

VENDOR PART

ITEM NO. QTy. DESCRIPTION
44658-19 CABLE INTERFACE UC4 BC C13 FT1 MAIN
2 44651-03 1 |CABLE EXTENSION VALVE GENERIC
3 44650-35 1 |CABLE POWER GENERIC PULL-TYPE
4 4461BC+ 1 |UC4 PLUS BOOM CONTROL PANEL
5 44658-20 1 |CABLE INTERFACE UC4 BC C12 FT1 WINGS
6 44664 1 |CABLE UC4 CAN NODE DUAL
7 44668 1 |CABLE UC3 SENSOR BRANCH 1 AMP RECEPT 3 AMP PLUG BC
8 44631 3 |UC4 ULTRASOUND SENSOR
9 44642 1 |UC4 PLUS ROLL SENSOR
10 44641 1 |UC4 PLUS ROLL SENSOR W TEMPERATURE PROBE
11 44933D 1 \éﬁl_E\_/rESglI:IOCK UC4-BC 2-STATION CC/LS VARIABLE RATE
12 44656D 1 |CABLE VALVE VARIABLE RATE DUETSCH
NS 44656 NS |[CABLE VALVE VARIABLE RATE DIN TERMINAL

9500TF Sprayer | Page 132




f ﬂ_ﬂ' ILLUSTRATED PARTS LIST
v ..
NORAC Hydraulic Valve Block

SPRAYER MODEL SPECIFIC

9500TF Sprayer | Page 133



f ﬂ_ST ILLUSTRATED PARTS LIST
Fv ..
Parts List: NORAC Hydraulic Valve Block

\ﬂ VENDOR PART NO. QTY. DESCRIPTION
1 W400-6-6 2 |HYDRAULIC COUPLING - MODEL SPECIFIC
2 44897 1 FILLER CAP W ITH 60RB PORT
3 104827 1 HYDRAULIC FILTER ELEMENT, 3000 PSI IN-LINE 10 MICRON
4 44896 1 FILTER INSERT
5 104998 1 O-RING 5/8 X 0.420 ID X 0.103
6 44923 1 VALVE BLOCK2 STATION CLOSED CENTER
7 104943 3 |HYDRAULIC CHECK VALVE C-10-2
8 44928 2 |ORIFICE INSERT 0.047
9 104944 2 |CHECK VALVE CARTRIDGE C-10-3S
10 103381 5 |PLUG 4MBP
18 105723 1 HYDRAULIC VALVE 12V
19 100739 8 |HEX SOCKET CAP SCREW 10-24 X 2"
20 105948 4 |COIL NUT & O-RING FOR NORAC #10599 & 105723
21 105926D 4 |COIL 12V FOR NORAC #10599 & 105723
21 105927 4 |COIL 12V FOR NORAC DIN
22 103312 2 |MALE ADAPTER 6MB-6MJ
23 104369 2 |PLUG 6MBP

9500TF Sprayer | Page 134



fos1

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS

Item

Part Number

~ C3 For 60-66’
© C4 For 80-100’

Name

—— — — — Existing Lines

Quantity Picture

-
F02 105588 TEE ADAPTER - 4FJXR 4MJT 2 w
J.
FO3 104632 TEE ADAPTER 8FJXR 8MJT 2 x
<Y
F04 103312 MALE ADAPTER - 6MB 6MJ 4 w
g 2N
FO5 104369 PLUG - 6MBP 2 |
=
F06 44928 ORIFICE INSERT .047 IN ONE WAY 2 .

9500TF Sprayer | Page 135



fﬂr ILLUSTRATED PARTS LIST
o,

NORAC Auto Height Boom Control Brackets

Parts List: NORAC Auto Height Boom Control Brackets

ITEM PARTNO. QTY. DESCRIPTION
1 11958 1 BRACKET
2 11952 1 BACK STRAP
3 437 2 HEX HEAD BOLT 3/8 X 7"
4 258 10 |FLAT WASHER 3/8"
5 132 3 HEX HEAD BOLT 3/8 X 3"
6 14460 1 BRACKET, SENSOR
7 14459 1 PLATE, LOCK
8 237 10 |NUT 3/8" CENTERLOCK ZP

9500TF Sprayer | Page 136



/5218

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Harness

Note: This cable end
is not used.

_

P4 P3
| — —
P16A — ] —(————— = R16
P4
GND BLK @D
CAN+ ORG @D
+12V RED @O
CAN- BLU/BLK @D
P3
—0® +12v red
O® UNUSED
0@ GND blk/wht
Pl6A R16
GND BLK/WHT + blk/wht @ O% =D GND BLK
REMOTE MANUAL BLU + blu @ O-% ® @& RREMOTE MANUAL BLU
LEFT-UP GRN + grn @ O-% ®@ LEFT-UP GRN
MOTION INHIBIT org @0 = @ CAN+ ORG
+12V red + red/blk & O-F ——®m® +i2V RED
LEFT-DOWN WHT + wht @ D-§ ® @ LEFT-DOWN WHT
GND WHT/RED + RED/BLK (@ O-% 12 & GND BLK/WHT + WHT/RED
REMOTE AUTO blu/blk @ O @ CAN- BLU/BLK
MAIN-DOWN BLU/WHT + blu/wht ® D¢ & MAIN DOWN BLU/WHT
RIGHT -UP GRN/BLK + grn/blk @ D-§ ® @ RIGHT -UP GRN/BLK
MAIN-UP GRN/WHT  + grn/wht @ O-% ® @ MAIN-UP GRN/WHT
BYPASS ORG/BLK + org/blk @ D-¢ = @ BYPASS ORG/BLK
@n R @GND RED/BLK
RIGHT-DOWN WHT/BLK + wht/blk @ O-¥ ® @ RIGHT-DOWN WHT/BLK
ROLL-CCw RED/WHT + red/wht © O-§ ® @ ROLL-CCW RED/WHT
ROLL-CW BLK/RED blk @ O-% & @ ROLL-CW BLK/RED
PIE’Buuuunuuuuluuuuuu
CEEEREOEARORRAGEE
SEPxEXRE X XXX
< o i+ o o 0 <
SWMEOL O DENATES SOOET coMTACT PO FXISTITNIS
SYMBOL O DENOTES EMPTY CAVITY s 3 S o c g e
SYMBOL B DENOTES CAVITY PLUG [+1] o= [ < = W [
IR 205 =0
-
2 2 8 z
.y =z
£ =z 325, _Z=
o 0O oSo=gpu
[ o RLUSTSO 0w
=15 Il = T =T =1
OF—=>+FOzTzdT d4<
FLFFmpLES S O500
L L) O v bl Ll T o= <L (3 o= 3 >=
0 1 4+ _ 10 0= OV 0¥ O M

9500TF Sprayer | Page 137



F837

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Extension Harness

ConnectTo P4

44664 - T S6A
E
N Connect To
[4
C 44656
& |
=4
b T6A
C
N ConnectTo
E
g 44658-19
74
EET S ) Rkt
B
V4 i Not Used
P16
~
A
P4
GND BLK® o—— SeA
AV gggg S —————2 @ RIGHT-UP  GRN/BLK + RED
CAN- BLU/BLK @ O— —= ® GND BLK + BLK
® © RIGHT-DOWN WHT/BLK + YLW
——® @ LEFT-UP GRN + GRN
—®@ © GND BLK + BLK
—x ® LEFT-DOWN WHT + WHT
P16
GND BLK DO TeA
REMOTE MANUAL BLU@ O
LEFT-UP GRNG O 0 @& MAIN-UP GRN/WHT
CAN+ ORG @O O ® MAIN-DOWN ~ BLU/WHT
+12v REDE O —0 @ LEFT-DOWN WHT
LEFT-DOWN WHT ® O —O @ LEFT-UP GRN
GND BLK/WHT + WHT/RED @ O O © RIGHT-UP RED
CAN- BLU/BLK ® O—— L——0 ® RIGHT-DOWN YLW
MAIN-DOWN BLU/WHT @ OO
RIGHT-UP GRN/BLK @ O S3
MAIN-UP GRN/WHT @ &
BYPASS ORG/BLK @ O ® @ ROLL-CW BLK/RED
GND RED/BLK + BLU/RED @ D—¢ ——& @ GND WHT ROLL
RIGHT-DOWN WHT/BLK @ OO 8 © ROLL-CCW  RED/WHT EIAS
ROLL-CCW RED/WHT ® O
ROLL-CW BLK/RED @ O
T3
ag BYPASS ORG/BLK  BYPASS/
@ ® GND GRN
0 ® REMOTE MANUAL  BLU REM MAN
GT6 S6B
GND BLK @® ® GND GRN
GND  BLK —& ® GND WHT
GND BLK @® ——® © GND BLK
GND BLK @ ——& @ GND BLK
GND BLK ® ® © GND BLK/WHT + WHT/RED
GND BLK ® ® & GND RED/BLK + BLU/RED

9500TF Sprayer | Page 138



fos1

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Sensor Cables

ITEM CO02: 44668 — SENSOR BRANCH CABLE

1
2
3 —_
4

BLACK
GREEN
RED

WHITE

TERMINATION

RESISTOR BETWEEN
PINS 2 AND 4 150 Ohm

[T
(O

ITEM CO2B: 44664 — CABLE UC4 CAN NoODE DUAL

BLACK
GREEN
RED

WHITE

I
[

— BLACK 1 - BLACK
GREEN 2 - GREEN
RED 3 - RED
WHITE 4 - WHITE

1 - BLACK
2 - GREEN
3 - RED

4 - WHITE

 —— WM~

WM

BLACK
GREEN
RED

WHITE

2
(L]l

(A

W -

- BLACK
- GREEN
- RED

= WHITE

(LA

9500TF Sprayer | Page 139



f&r ILLUSTRATED PARTS LIST
v .

NORAC Auto Height Boom Control Valve Cable

ITEm CO03: 44656 - VALVE CABLE (VARIABLE RATE)
DIN Terminal

BIN  WIRE COLOR  EUNCTION
A GREEN RIGHT-UP
B GND

C WHITE RIGHT-DOWN
D GREEN LEFT-UP
€ BLACK GND

F WHITE LEFT-DOWN

PIN WIRE COLOR FUNCTION
1 GREEN RIGHT-UP
2 BLACK GROUND

PIN WIRE COLOR  FUNCTION 3 NOT USED  NOT USED
1 GREEN LEFT-UP
2 BLACK GROUND

3 NOT USED  NOT USED

] 8
(ol | 03
& L
] ”
(ol ] O3
) fo
PIN WIRE COLOR EUNCTION PIN WIRE COLOR FUNCTION
1 WHITE  LEFT-DOWN 1 WHITE  RIGHT-DOWN
2 BLACK GROUND 2 BLACK GROUND
3 NOT USED  NOT USED 3 NOT USED  NOT USED
;s
:2‘- L 3] L
< - s -0
WR\\Z\
P
e LRI
% TR v
HON P woe ]
BOND RGNS
446560 HT nvbe
Duetsch LT - c:.-u-j
FOND i S
ue s.c LEFT N o :’é' ' Tl
Terminal a8 e
by
-s‘) e tonl
49 =

9500TF Sprayer | Page 140



F837

ILLUSTRATED PARTS LIST

NORAC Auto Height Boom Control Main Interface Cable

ITEM C13: 44658-19 — MAIN INTERFACE

WIRE LABEL DESCRIPTION:

R2A - MAIN
R2B - DOWN/DIRECTION
Sé - C13

S6
Main @& =

BLK

C ABLE

P2A

@ Main
@ Ground

RED

YLW
R2A
CD Main

Main Dowyn B B
()]

[0)::]
(3)::]
[3)::]

WHT

Lﬂ & Ground

rep P2B
{0 Down/Direction
® Ground

YLW

R2B

{O Down/Direction
& Ground

9500TF Sprayer | Page 141



f&r ILLUSTRATED PARTS LIST
o,

ITEM C12: 44658-20 — WING INTERFACE CABLE

WIRE LABEL DESCRIPTION:

ReA - LEFT
R2B - RIGHT
R2C - BYPASS

$3 - Ci2

BLK

@ Left
[ @ Ground

rep P2B

@ Right
@ Ground

Ly
R2B

© Right
@& Ground

WHT

S3 RE

D
Bypass (B & BLK PaC
®8 {D Bias-up/Bypass

Rem. Monual © & @ Ground
YLY
R2C

@ Bias-up/Bypass
® Gruond

WHT

T3

Left &0

| Rem. Manual & O——

Right © O

r 1

| @RO |
D

I I

I I

L -

9500TF Sprayer | Page 142



f&r ILLUSTRATED PARTS LIST
o,

Severe Terrain Cable UC4+

Parts List: Severe Terrain Cable UC4+

ITEM VENDOR PART NO. QTY. DESCRIPTION
1 44669 1 |CABLE SEVERE TERRAIN
2 44631 2 |SENSOR UC4

9500TF Sprayer | Page 143



f&r ILLUSTRATED PARTS LIST
o,

NORAC Kit Layout

Connect To
Display

Existing
Power Cable

To Faost
Main &
Direction
Valve

9500TF Sprayer | Page 144



5218

ILLUSTRATED PARTS LIST

Parts List: NORAC Kit Layout

{ PART NO. {

ITEM DESCRIPTION
PO1 106034 CONNECTOR DEUTSCH DT06 2 CAVITY PLUG w/PLUGGED REAR SEAL
PO2 106035 g(E),L\IFECTOR DEUTSCH DTO06 12 CAVITY PLUG (A-KEY)w/PLUGGED REAR
Co1 43220-01 CABLE,UC5 NETWORK 14 AWG 1M (3')
CO01 43220-03 CABLE,UC5 NETWORK 14 AWG 3M (10')
CO1 43220-05 CABLE,UC5 NETWORK 14 AWG 5M (16")
Co1 43220-10 CABLE,UC5 NETWORK 14 AWG 10M (33"
CO01 43220-15 CABLE,UC5 NETWORK 14 AWG 15M (50')
CO1 43220-20 CABLE,UC5 NETWORK 14 AWG 20M (65')
Cco2 43210-01 CABLE,UC5 NETWORK 18 AWG 1M (3')
Cco02 43210-01 CABLE,UC5 NETWORK 18 AWG 3M (10')
Cco2 43210-01 CABLE,UC5 NETWORK 18 AWG 5M (16')
Cco2 43210-01 CABLE,UC5 NETWORK 18 AWG 10M (33")
Cco02 43210-01 CABLE,UC5 NETWORK 18 AWG 15M (50')
Cco2 43210-01 CABLE,UC5 NETWORK 18 AWG 20M (65')
C10 43230-01 CABLE,UCS5 VALVE 2PIN DEUTSCH TO BLACK DIN
C10 43230-04 CABLE,UC5 VALVE 2PIN DEUTSCH TO 2PIN DEUTSCH
C20 43240-17 CABLE,UCS INTERFACE TILT PIGTAIL VERSION
Ca21 43240-18 CABLE,UCS INTERFACE MAIN PIGTAIL VERSION
C30 43250-04 CABLE,UC5 BATTERY PIGTAIL VERSION
EO1 43710 UC5 CONTROLLERMODULE
E02 43720 UC5 VALVEMODULE
EO03 42732 UC5 INPUT MODULE PASS THRU
E04 43740 UCS5 ROLLSENSOR
E05 43750 UCS5 ULTRASONICSENSOR
E10 43760 UC5 NETWORK COUPLERS3-WAY
E11 43762 UC5 NETWORK COUPLER6-WAY
E12 43764 UC5 NETWORK COUPLER2-WAY
E20 43780 UC5 NETWORK TERMINATOR PLUG
AL4100562 631909 AGLEADER UNLOCK CODE 4100562
54VTGS22600 631910 JOHN DEERE 2600 UNLOCK CODE 54VTGS22600
ECHO-DT1 NORAC ECHO UC5 CONSOLE

9500TF Sprayer | Page 145




f ﬂ_sr ILLUSTRATED PARTS LIST
A,
ltem CO01: 43220-10a — Cable UC5 Network 14 AWG — 10m

P6A P63
ECU GND BLK OO 0 @ BLK ECU GND
SIG GND ORG @ O 0 ® ORG SIG GND
CANL WwHT @ DO 0@ WHT CANL
CANH GRN @O 0 @ GRN CANH
SIG PWR BLU ® DO 0 ® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

ltem C02: 43220-01a — Cable UC5 Network 14 AWG — 1m

P6A P63
ECU GND BLK OO 0@ BLK ECU GND
SIG GND ORG ® DO 0 ® ORG SIG GND
CANL WHT @O 0® WHT CANL
CANH GRN @O 0@ GRN CANH
SIG PWR BLU ® O 0® BLU SIG PWR
ECU PWR RED ® O 1 ® RED ECU PWR

9500TF Sprayer | Page 146



f&r ILLUSTRATED PARTS LIST
oo Y

ltem C03: 43210-03a — Cable UC5 Network 18 AWG —3m

P6A P63
ECU GND BLK OO 0@ BLK ECU GND
SIG GND ORG @0 0@ ORG SIG GND
CANL wHT @0 0@ WHT CANL
CANH GRN & DO 0@ GRN CANH
SIG PWR BLU &0 O® BLU SIG PWR
ECU PWR RED ® O 00 ® RED ECU PWR

ltem C04: 43210-01a — Cable UC5 Network 18 AWG —3m

P6&A P63
ECU GND BLK DO 0@ BLK ECU GND
SIG GND ORG @O 0 ® ORrRG SIG GND
CANL wHT @ O 0@ wHT CANL
CANH GRN DO 0@ GRN CANH
SIG PWR BLU ® 0O 0® BLU SIG PWR
ECU PWR RED ® DO 0® RED ECU PWR

9500TF Sprayer | Page 147



f&r ILLUSTRATED PARTS LIST
o,

Item CO05: 43210-02a — Cable UC5 Network 18AWG - 20m

P6A P6B
ECU GND BLK OO O @® BLK ECU GND
SIG GND ORG @ O 0 ® ORG SIG GND
CANL WHT @ O O®@ WHT CANL
CANH GRN @O O 0 @ GRN CANH
SIG PWR BLU ® O 0 ® BLU SIG PWR
ECU PWR RED ® O 0 ® RED ECU PWR

Item C10: 43230-04a — Cable UC5 Valve DT to DT

PeA P2B
OUTPUT WHT QD 0O @ WHT OUuTPUT
GND BLK ® D 0 ® BLK GND

9500TF Sprayer | Page 148



f8s1

ILLUSTRATED PARTS LIST

ltem C20: 43240-01b — Cable UCS5 Interface Tilt DT

RIGHT UP
RIGHT UP
RIGHT DOWN
RIGHT DOWN

DOWN
DOWN
urP
urP

1B

BLK
YEL
BLu
WHT

BRN
RED
OrRG
PUR

R24
80+ Bk
& - GRN
RIGHT UP
’_EPEA
O + YFL
|—D{§J - CRN
R2EB
Fle EL% + BLU
mn @ - CRN
20 RIGHT DOWM
@ o P2E
oo 0O @« WHT
@E@E‘ Lg @ - GRN
lOF::]
®a rR2C
3o 8 ) + BRN
@I:@ @ - GRN
n—
LEFT DOWN
°° |_:p§}{: RED
I—U{EJ = KN
2D
& ) + ORG
& - GRN
P2D LEFT UP
| O + PUR
—0O @ - GRN

9500TF Sprayer | Page 149



f ﬂs T ILLUSTRATED PARTS LIST
Item C21: 43240 07b — Cable UCS5 interface Main DT (with Aux 1 & 2)

/f(/—"\—\

. “ ’ REA
‘,.-"f ‘(\%’ REE
\ = = ﬂ P2B

~

% ?é:.

i
; // pripac
-, G e
Ap ‘3“‘. ’
5 I‘\' . P20
Rea
ﬂg) + BLE
@ - GeN
ALY 1
rﬂPEﬁ
o + YEL
I—ﬂ @ - GRN
RZEB
Pz & O + BLU
aUx | BLK oop— @ - RN
ALY 1 YEL & O AUX 2
aux 2 BLU @0 F’E}B
ALY 2 WHT 0 o o + WHT
MaAIN DOWMN BRN @o I_G @& - GRN
MalN DOWN RED G O
MalN UP ORrRG H0————
MAIN UP PUR B D R2C
e @ D + BRN
(oF:] & - GRN
ﬁ}ﬂl@E MAIN DOWN
PeC
o + RED
I—G & - GRN
R2D
8 0O + ORG
@ - GRN
rﬁpen MAIN UP
a o + PUR
L-n & - GRN

9500TF Sprayer | Page 150



f ﬂ_sr ILLUSTRATED PARTS LIST
Fv .-
9500TF — 80 Hydraulic Fitting Locations

9613TF-80 FITTING I.D. & LOCATION

TRACTOR HOOK UP

FOLD BLOCK

MAIN LIFT CYLINDERS

9500TF Sprayer | Page 151



fﬂ_sr ILLUSTRATED PARTS LIST
v ..
Parts List: 9500TF - 80 Hydraulic Fitting Locations

ITEM| PARTNO. QTV.| DESCRIPTION
2 520048 4 |PIONEER COUPLER #8 FORB
4 610011 3 |JIC #6 TO ORING #8
6 610028 6 |#4 SWIVEL RUN TEE
8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG
9 610036 4 |PLUG 3/8-18 BREATHER VENT
11 610060 1 |JIC #8 TO ORING #10
13 610099 1 |VALVE, FLOW CONTROL, P.C.
14 610102 1 |JIC #10 TO O-RING #10 ELBOW 90°
16 620019 2 |CYLINDER, 20TD16-112 MAIN LIFT
21 630011 1 |HYDRAULIC BLOCK 6-STA. 9610E-9612E

9500TF Sprayer | Page 152




f ﬂ_sr ILLUSTRATED PARTS LIST
v .
9500TF — 80 Hydraulic Fitting Locations (CONT.)

9613TF-80 FITTING 1.D. & LOCATION CONTINUED

TILT CYLINDERS

ACCUMULATOR

9500TF Sprayer | Page 153



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: 9500TF-80 Hydraulic Fitting Locations (CONT.)

ITEM ‘ PART NO. QTy. DESCRIPTION
1 500000 1 |VALVE, BALL SAE#4 FEMALE PORT
3 610007 1 |JIC #4 TO ORING #4
4 610011 3 |JIC #6 TO ORING #8
5 610027 2 |JIC #6 RUN TEE
7 610030 2 |JIC #6 TO ORING #8 90 DEG
8 610035 4 |ORING #8 TO 3/8" PIPE 90 DEG
9 610036 4 |PLUG 3/8-18 BREATHER VENT
10 610039 8 |JIC RESTRICTED .032 #4 X O-R #8 90 DEG (9600N)
10 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG (9600)
11 610040 12 |JIC RESTRICTED .045 #4 X O-R #8 90 DEG (9600 & 9600N)
12 610079 1 |CONNECTOR #40RB X #6JI1C
15 620006 2 |CYLINDER, 30TD16-150 FOLD
17 620023 2 |CYLINDER, 25TD08-112 WING TILT
18 620034 2 |CYLINDER, 2X10 SWING WING

9500TF Sprayer | Page 154




f&r ILLUSTRATED PARTS LIST
A,

Fold Block Hydraulic Hose Routing

FOLD BLOCK PRESSURE = BLACK HOSE

FOLD BLOCK HYDRAULIC HOSE ROUTING

FOLD BLOCK RETURN = GRAY HOSE

A
\ \\

“(2) FOLD BLOCK
P

Parts List: Fold Block Hydraulic Hose Routing

ITEM PART NO. QTy. ‘ DESCRIPTION
1 600040-1-2ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-302

2 600040-3-ZN 1 |HYDRAULIC HOSE, 08-8MOR-8FJX-304

9500TF Sprayer | Page 155



/5218

ILLUSTRATED PARTS LIST

Main Lift Hydraulic Hose Routing

MAIN LIFT PRESSURE = BLACK HOSE

MAIN LIFT RETURN = GRAY HOSE

LEFT LIFT CYLINDER

FOLD BLOCK

MAIN LIFT HYDRAULIC HOSE ROUTING

(=)

ACCUMULATOR

Parts List: Main Lift Hydraulic Hose Routing

RIGHT LIFT CYLINDER

ITEM| PART NO. QTy. DESCRIPTION
1 FDM 0048-ZN 1 [HYDRAULIC HOSE, 04-4FJX90-4FJX-85
2 600040-12-ZN 1 |HYDRAULIC HOSE, 06-6FJX-6FJX-28
3 600040-13-ZN 1 |HYDRAULIC HOSE, 06-6FJX-6FJX-30

9500TF Sprayer | Page 156




f&r ILLUSTRATED PARTS LIST
o,

Tilt Cylinder Hydraulic Hose Routing

TILT CYLINDER PRESSURE = BLACK HOSE

TILT CYLINDER HYDRALULIC HOSE ROUTING

TILT CYLINDER RETURN = GRAY HOSE

: -ml—‘ll'i‘;ur—‘n-- i
(L
wlaifilputag

FOLD BLOCK

Parts List: Tilt Cylinder Hydraulic Hose Routing

ITEM PART NO. QTy. DESCRIPTION

1 600040-19-ZN |2 HYDRAULIC HOSE, 06-4FJX90-6FJX-100

9500TF Sprayer | Page 157



ILLUSTRATED PARTS LIST

fﬂS T

Main Hydraulic Hose Routing

¥3AITAD G704 NIVIN LHO \

%0074 @104

ONILNOY 3SOH JITNYHAAH A104 NIVIN

JSOH AYYO = NJNL3d 704 NIVIN
JSOH XIV18 = 3¥NSS3dd Q704 NIVIN

9500TF Sprayer | Page 158



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: Main Hydraulic Hose Routing

ITEM PART NO. QTy. DESCRIPTION

1 600040-14-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-54

2 600040-9-ZN 2 |HYDRAULIC HOSE, 04-4FJX-4FJX-54

9500TF Sprayer | Page 159



ILLUSTRATED PARTS LIST

fﬂS T

Flip Wing Hydraulic Hose Routing

¥3AITAD ONIM dITTd LHON 0
%2078 @104

LT AVLTLTAY

© T T U LT L

ONILNOY ISOH JINMNVIAAH ONIM dild

YIANITAD ONIM dITd 1437

3SOH AVYO = NdNL3d ONIM diNd
ISOH YOV1g = JUNSS3Hd ONIM diNd

9500TF Sprayer | Page 160



fos1

ILLUSTRATED PARTS LIST

Parts List: Flip Wing Hydraulic Hose Routing

ITEM ” PART NO. QTy. DESCRIPTION
1 600040-16-ZN 1 |HYDRAULIC HOSE, 04-4FJX-4FJX-202
2 600040-11A-ZN 1 |HYDRAULIC HOSE, 04-4FJX90-4FJX-215
3 600040-17A-ZN 1 |HYDRAULIC HOSE, 04-4FJX-4FJX-220
4 600045-6-ZN 1 |HYDRAULIC HOSE, 04-4FJX90-4FJX-200

9500TF Sprayer | Page 161



fﬂ_sr ILLUSTRATED PARTS LIST
Fv¥ ..

Breakaway Wing Hydraulic Hose Routings
BREAKAWAY WING PRESSURE = BLACK HOSE BREAKAWAY WING HYDRAULIC HOSE ROUTING

BREAKAWAY WING RETURN = GRAY HOSE

TN e W W -

BREAKAWAY WING PRESSURE = BLACK HOSE BREAKAWAY WING HYDRAULIC HOSE ROUTING CONTINUED
BREAKAWAY WING RETURN = GRAY HOSE

LEFT BREAKAWAY WING CYLINDER

e - RIGHT BREAKAWAY WING CYLINDER

L] =7

o
ST X
\‘\__/’

9500TF Sprayer | Page 162



5218

ILLUSTRATED PARTS LIST

Parts List: Breakaway Wing Hydraulic Hose Routing

ITEM PART NO. QTy. DESCRIPTION
1 600040-7-ZN 2 [HYDRAULIC HOSE, 04-4FJX-4FJX-384
2 600040-8-ZN 2 [HYDRAULIC HOSE, 04-4FJX90-4FJX-384

9500TF Sprayer | Page 163



f&r ILLUSTRATED PARTS LIST
o,

Hydraulic Pump Hose Routing

PUMP PRESSURE = BLACK HOSE PUMP HYDRAULIC HOSE ROUTING
PUMP RETURN = GRAY HOSE

3y
NN

4

‘ k
/‘ ‘/”/ i \\ -
BOTTOM OF TRAILER S g ? g

PUMP
RIGHT FRONT OF TRAILER

Parts List: Hydraulic Pump Hose

ITEM PART NO. \ QTY. H DESCRIPTION
1 600040-18A-ZN 1 HYDRAULIC HOSE, 08-10MOR90-8MOR-168
2 600040-20A-ZN 1 HYDRAULIC HOSE, 08-8FJX90-10MOR-25
3 600040-2C-ZN 1 HYDRAULIC HOSE, 10-10MOR-8MOR-180

9500TF Sprayer | Page 164



fos1

ILLUSTRATED PARTS LIST

Raven 450 Controller Kit with Skytrak, Up To 6 Sections

ITEM PART NO. QTy. DESCRIPTION
631803 1 CONSOLE, SCS450 (6-BOOM)
631815 1 CABLE, 24' EXT 6BM SCS450
631818 1 CABLE 10" CONSOLE 7BM SCS 440/450
631832 1 SENSOR, GPS SPEED, RAVEN
632028 1 47 PIN TO 16 PIN ADAPTER CABLE
632077 1 CABLE PRODUCT 47 PIN 6 SECTION

Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT

Console
\ ITEM PART NO. QTY. DESCRIPTION
15813BLK 1 PLATE, MOUNT, RATE CONTROLLER
596105M 1 HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 1 BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 HH G5 3/8 X 1 MAGNI
596235M 3 HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 HEX NUT 3/8 CENTER LOCK MAGNI
631856 1 SWITCH ASSEMBLY FOOT ISO PRODUCT CONTROL
632010 1 RAVEN RATE CONTROL MODULE, SPRAYER
632029 1 47 PIN RCM CABLE
632035 1 14'47 PIN TO 47 PIN PLUG
632078 1 CABLE PRODUCT 47 PIN 10SEC
632031 1 CABLE, ADAPTER 17' 9 PIN
632061 1 CABLE, FOOT SWITCH 12

Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No VT

Console
ITEM PART NO. QTY. DESCRIPTION
15813BLK 1 PLATE, MOUNT, RATE CONTROLLER
596105M 1 |HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 |BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 HH G5 3/8 X 1 MAGNI
596235M 3 HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 14'47 PIN TO 47 PIN PLUG
632078 1 CABLE PRODUCT 47 PIN 10SEC
632031 1 CABLE, ADAPTER 17' 9 PIN
632045 1 |JD RC2000 CONTROL MODULE
632061 1 CABLE, FOOT SWITCH 12'

9500TF Sprayer | Page 165




/5218

ILLUSTRATED PARTS LIST

47 Pin Product Control Cable — Customer Supplied JDRC2000 Rate Controller / Raven RCM

ITEM PART NO. QTY DESCRIPTION

15813BLK PLATE, MOUNT, RATE CONTROLLER
596105M 1 HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 HH G5 3/8 X 1 MAGNI
596235M 3 HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 14' 47 PIN TO 47 PIN PLUG
632078 1 CABLE PRODUCT 47 PIN 10SEC

47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller

ITEM PART NO. QTy. ‘ DESCRIPTION
15813BLK PLATE, MOUNT, RATE CONTROLLER
596105M 1 HEX HEAD G5 1/4-20 X 2-1/2 MAG
596110M 2 BOLT, HH 1/4-20 X 3 MAGNI
596128M 2 HH G5 3/8 X 1 MAGNI
596235M 3 HEX NUT CENTER LOCK 1/4 MAGNI
596237M 2 HEX NUT 3/8 CENTER LOCK MAGNI
632035 1 14' 47 PIN TO 47 PIN PLUG
632078 1 CABLE PRODUCT 47 PIN 10SEC
632070 1 37 TO 47 PIN ADAPTER

47 Pin To 16 Pin Product Control Cable — Customer Supplied Raven 450

ITEM | PARTNO. | QTY. | DESCRIPTION
631814 1 |CABLE, 12/ EXTENSION 6BM SCS440, 16 PIN
632028 1 |47 PIN TO 16 PIN ADAPTER CABLE
632035 1 |14 47 PIN TO 47 PIN PLUG
632077 1 |cABLE PRODUCT 47 PIN 6SEC

47 Pin Product Control Cable — Customer Supplied Rate Controller

ITEM PART NO. QTy. ‘ DESCRIPTION
632035 1 14" 47 PIN TO 47 PIN PLUG
632078 1 CABLE PRODUCT 47 PIN 10SEC

9500TF Sprayer | Page 166



f ﬂ_sr ILLUSTRATED PARTS LIST
A D,
Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)

ITEM PART NO. ‘ QTy. DESCRIPTION
632063 1 RAVEN PRECISION CR7 DISPLAY
632066 1 CABLE, CR7 ISO VT ONLY
632067 1 CABLE, DISPLAY PORT, Y ADAPTER

Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)

| ITEM PART NO. QTy. DESCRIPTION
632063 1 RAVEN PRECISION CR7 DISPLAY
632065 1 CABLE, CAN/POWER OEM ISO
632066 1 CABLE, CR7 ISO VT ONLY

Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)

ITEM PART NO. QrTy. DESCRIPTION
632063 1 RAVEN PRECISION CR7 DISPLAY
632064 1 CABLE, RAVEN ISO/POWER
632066 1 CABLE, CR7 ISO VT ONLY

Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch

ITEM PART NO. QTY. DESCRIPTION
11145BLK 1 |SWITCH BRACKET
500027 0.25 |VALVE 450BEC MANIFOLD (NARROW) (NON-FLOWBACK)
500028 0.25 |VALVE 450BEC MANIFOLD (WIDE) (NON-FLOWBACK)
500029 0.25 |VALVE 450BEC MANIFOLD (WIDE) (FLOWBACK)
510016 2.5 |HOSE, 1" EPDM
510019 3 |HOSE, 3/4" EPDM
530189 1 |QUICK CONNECT 1" STRAIGHT BARB
530434 1 |1"HB OUTLET XM QC
540013 2 |CLAMP, STAINLESS 3/4" #12
2
1

540014 CLAMP, STAINLESS 1" #16
560055 ELECTRICAL SWITCH SEALED SPST

9500TF Sprayer | Page 167



f&r ILLUSTRATED PARTS LIST
o,

Control Console Wiring Harness

CABLE,
CONSOLE, SCS 460, 6 BOOM, 10’
115-0171-085 (Rev.A)

T
WHITE 12 GA.

EF———— WHITE 14 GA. <
! WHITE 18 GA [5°1] WHITE 14 GA. < 15
WHITE 14 GA, il
g BROWN 18 GA. = < 2
: - YELLOW 18 GA. he/E 1L 03
4 > GREEN. 18 GA. Xy <. 4
5 > BLUE 18 GA. L <5
6 > BLACK 18 GA. .. AT D
T > BLK/WHT 1B GA, Boo 4 < 7
J1 8 > BRN/WHT 18 GA. L < B J2
CONSOLE END CABLE END
16 Pﬂ C'EH"ECTGR 9 :_-_. E_umr 1B GA .ﬂ‘ -:: ] 16 PI" EWHECTGH'
0 > ORG/WHT 14 GA < T1
A 2 L
11 ::-—I,-Ih,l—— CABLE -SHIELD l"l nopoe e 1
12 > : : CABLE-BLACK 20 GA, : : nob et Le 7
15 >+ CABLE-RED 20 GA. 2 D[
= ORANGE 14 GA. —< 14 T2
]E ORANGE 14 GA, <
14 > ORANGE 14 GA, _@ ORANGE 14 GA, - {:*ﬁm
15> WHT/BLK 18 GA, LA | D
< RED 14 GA, < 16
16 > RED 14 GA, {mi \Ii_ﬂi'-‘
RED 12 GA. ——a’ﬂf_;-—nm 12 GA
F
-IQ A
J3
% < g |RADAR

N

9500TF Sprayer | Page 168



/5218

ILLUSTRATED PARTS LIST

J2

-\
13 <
12€

i &
5 <€

2 €

CABLE,
12" PRODUCT, 6 BOOM WITH 3 PIN TOWERS
115-0171-129 (Rev. A)

CABLE-RED
CABLE -BLACK
CABLE - SHELD
CORD-YELLOW
CORD-GREEN
BLACK 18 GA,

BROWN 18 GA.

BLUE 18 GA.

BLK/\HT 18 GA,
WHIE {4 CA

ORANGE 14 GA.
BRN/WHT 18 GA,

BLU/mT 18 CA

| |
1,
LI
1)

v

N
N

VAN
)

:

N
>

[

AN
o

N
>

(

i

A\ A A
> W O

/

[

%
(A A A
> @ (]

)

/

\ A
> @ (]

f

A A A
> @ O

9500TF Sprayer |

Assy

Page 169



fﬂ_sr ILLUSTRATED PARTS LIST
v N

@

Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)

Iy PiN WE M. Color Size
18 GA| 1 1 14
:: S z BROWN |18
18
4G 52— + 1
I;J!%—-iz:lﬂz —2-haa n
I 1 —BA7 & A Al i)
4&— 7 |{o98s, 18
%08-4001 882 i
i EE '
EN = 10 1
12 |[0868)] GRAY 18 cA[J2_1 . i
| 4 = 12 [{0363)]_ RED 11
%08-4001~882 13 Y |18
408-4001-882 i
408-4001-882 “14 |(oont \CH (18

rT

1
1 : 408-4001-024

52
1 : SPLICE
1 i HEATSHRINK

53
1 : SPUCE
¥ HfETsEmm SBUT-CONDUIT(1) (12.00)

HEEH llllrlllhllllIlIrIlIlllIlll()
LR IOBEIARRERY ISR LIARE AR R ARE AR R AR

{N2) (N3 l' i

1 : SPLICE
1 : HEATSHRINK

TIE DOWN

1 : CABLE-TIE PIN WRE N0 Color [Size| 1O | P
rmlm [III! !l&{] .....;:TE‘E‘
408=-4001=101
L=] f : —_y -
st ® = 408-4001-094(T)
1 : 408-4001-087 |© ::ﬂnﬁ[l S
4 : 408-4001-101 _I
1 : CABLE=TIE w
=

31 2 = D (09504) BLACK 18 CA. (SENSOR RIN) 5 (0950D) BLACK 1B GA. (SENSOR RTN) .2 11
J1 3 = (09508) BLACK 18 GA. (SENSOR RIN)
J1 34« Je—r———— (0950C) BLACK 18 GA, (SENSOR RTN)
J1 5 = J————— (0062A) RED 14 GA. (HC PWR) ] (0062C) RED 14 GA. (HC PWR) —|—~="J2 16
J1 6 = (00628) RED 14 GA. (HC PWR)
d1 32+ D= (0972A) RED/WHITE 18 GA. (SNSR 8/10/12V PWR) j (08726) RED/WHITE 18 GA. (SNSR B/10/12v PWR) —|—==-J2 14
J1 33+ I (0972B) RED/WHITE 18 GA. (SNSR 8/10/12V PWR)
J1 36+ (0981) GRAY 18 GA. (DRVER 1) - 2.6
J1 37= 3 (0983) BROWN 18 GA. (DRVER 2) -2 2
J1 38+ ) (0984) BLUE 18 GA. (DRVER 3/INPUT 22) 425
J1 38 ) (0985) BLACK/WHITE 18 CA. (DRIVER 4/INPUT 12) rdz7
J1 40= (0386) BROWN/WHITE 18 GA. (DRVER 5) *J28
d1 41« e (0887) BLUE/WHITE 18 CA (DRIVER 6) emJz2 9
Jd112- (0966) CRAY 18 GA. (INPUT 1) -- g2 13
J1 42+ > (0988) WHITE/BLACK 18 GA. (DRNER 7) *J2 10
J1 28+ > (0977) BROWN/WHITE 18 GA. (DRVER 15) - J7 3
d1 22+ (0963) RED 16 GA. (SNSR 5V PWR) *d2 12
Ji23-3 (0978) BLUE/WHITE 16 GA. (DRIVER 16) sz 4
J1 1 = = (0010A) BLACK 14 GA, (HC GND) 21
g4 (00108) BLACK 14 GA. (HC GND) el
J1 25+ > {0998) GREEN 16 GA. (RT FENCE ROW) *J38
J1 26+ (0897) YELLOW 16 GA. (LT FENCE ROW) 3 C

9500TF Sprayer | Page 170



ILLUSTRATED PARTS LIST

in ECU, 47 Pin Rate Control Interface

fﬂS T

,81P

Cable

§ 008 T

[T r——

ST CONNLY) (3600

Y

1 w00

a%;

o
%2

pu— ==

9500TF Sprayer | Page 171



f8ST

@

ILLUSTRATED PARTS LIST

Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)

S6

EEE (00B28) RED 10 GA. (HC PWR) (002G) RED 10 GA. (HC PWR) FCrd6 2
48 1 am (00104) BLACK 10 GA. (HC GND) o ,Sf' {DOT0E) BLACK 10 GA. (MC GND) Cd6 1
35 B e (0306A) BLUE 18 GA (MASTR SW) (0906C) BLUE 18 Gh (MASTR SW) L= 6
LN-EL S (D182) RED 14 GA. (12v BATT) = £ — (47 8
U5 8 vmet——f—}— (00524) CHL-RED 18 GA. (THC PWR) CBL1 —F—} = f—— (ons28) ceL-RED 18 6o (BC P Bz — (- W7 &
U5 3 cmd———— (00404) CBL-BLK 18 GA. (TBC RTM) CBLI +—t 5] +—+— (00408) CBL-BLK 18 GA (TBC RIN) cBl2 —+—+——C- 07 3
45 10-met———- (0008A) CBL—GRN 18 GA (ISO CAN L) 8Ly —+—1 = +—4— (0305C) CBL-GRN 18 CA (50 CAN LD) CBL2 —H————1=C+J7 10
U5 & mt——t—} (0504A) CAL=YEL 18 G (150 CAN HI) cBLY —4—} t—1— (os04c) caL=veL 18 6o (50 can i) eBlz — - 0T 4
J5 2 smi——————— (09224) RED 16 GA (ECU PWR) sasg (0922C) RED 16 GA. (ECU PWR) FC-ur 2
45 1 sme—————— (00708) BIACK 16 GA. (ECU RTN) ] (0070C) BLACK 16 GA. (ECU RTN) [t
31 16— (0070B) BLACK 16 GA. (ECU RTN)

18- 04 (09228) RED 16 GA (ECU PWR) ———————————————— ¢ My

a 12-; (0068) BAVE 18 GA. (MASTR SW) —(m]m:qmmm{m}AW,ucmmmua(ncm)—{-ms
3 18- 00048) YELLOW 18 GA (IS0 CAN

NS S Emimmmtfsomt:: —(oaazx}nea1cm(mm—CC1f;‘6ﬁ}[mmmlcmmm}-—{'wb
NP (00108) BLAK 16 GA. (HC GND) {0O10F) BLACK 14 GA (HC GND) L1
DRSS {0010C) BLACK 16 GA. (HC GND) (CO10G) BLATK 14 A (HC GND) — —pe(* 18 4
J1 6+ (0D700) BLACK 16 GA. (HC GND)

J11 - D (0062B) RED 16 A (HC PWR) Ul F

-"24}—(me:c}neo1saxcucmu%—mmmmutncMVEd‘kp)—tmnmmu{m PHR) —

413+ > (00620) RED 16 GA. (HC PWR) 250 A

REL (0948) GRAY 18 GA (IMPLUNT/HGHT SW) (48 3
17 {0950} BLACK 18 GA. (SENSOR RPN} a8 2
N 14> (0870) BLACK 18 GA. (SENSOR RTM) {-®3
N o22e) (0951) BROWN/WHITE 18 GA. (MPUT 18) B9
210y (0954) WHITE/BROWN 18 GA. (MPUT 11) {vd8 10
g o20-> {0955) BROWN/WHITE 18 G (INPUT §) ~{-J8 1
LREED (0927) WHITE/BROWN 18 GA. (WPUT 17) (-8 21
a1 8= (0962) RED/WHITE 18 GA. (SNSR B,/10/12V FWR) C+J8 33
3 23-% (0372) RED/WHITE 18 GA (SNSR 8/10/12V FAR) -8 32
B (0881) GRAY 18 GA (DRNER 1) C+d8 38
B2y (0983) BROWN 18 GA. (DRWER 2) ~C 8 37
33 (0964) BLUE 16 GA. (DRVER 3/INPUT 22) (-8 38
J3 A (09485) BLACK/WHITE 18 GA. (DRVER 4/INPUT 12) “(+J8 39
B35 (0986) BROWN/WHITE 18 CA. (DRMVER 5) +J8 40
AR (0987) BLUE/WHITE 18 GA. (DRNER 6) {+d8 41
457 - (0985) WHITE/BLACK 18 GA. (DRVER 7/INPUT 21) (-8 42
BE=) (0991) WHITE/BROWN 18 CA. (DRIVER 8/INPUT 10) =+ J8 43
438 (0983) WHITE/BLUE 18 GA. (DRVER 8) ~( I8 44
43 10+ (0s9s) VIOLET 18 GA (DRVER 10) { -8 45
35114 (0355) BROWN/WHITE 18 GA. (DRNVER 11) ~( 48 29
13127 et - (0996) BLUE/WHITE 18 CA (DRNER 12) — t=C + 8 30
313 (0997) YELLOW 18 GA. (DRWVER 13) C 8 26
IAREED (0966) BLUE 18 GA (INPUT 1) (-8 12
CRLED (0967) BLUE/WHTE 18 €A (INPUT 2) “JE 13
43 16- (0956) GRAY 18 GA. (INPUT 14) -8 7
ELED {0857) BROWN 18 GA. (MFUT 16) {-8B8
43 18- (0947) VIOLET 18 GA. (INPUT 24) -(-J8 18
431943 (0564) YELLOW 18 GA (MPUT 23) -8 3
320 (0948) WHIE/BLUE 18 GA. {INPUT 13) - (448 18
a3 21+ (0926) WHIE/BLUE 18 GA. (INPUT 15) (-8 20
43 22+ {0950) BULACK 18 GA. (SENSOR RTN) ~C 08 34
3 234 (0977) YELLOW 18 GA. (DRIVER 15) (48 24
podbad (0998) GREEN 18 GA (DRNER 14) C 48 25
45 25D (0944) GRAY 18 GA (DRVER 17,/INPUT 19) (- 48 48
43 26+ (0545) BROWN 18 GA (DRIVER 1B,/8PUT 20) -8 47
33 27+ > (0976) BLUE 18 GA (DRNER 19/MPUT 8) -( +J8 27
43 28> (0958) BLACK/WHITE 18 GA. (DRNVER 20/80PUT 6) {-J8 28
5 29+ ¥ (0563) ORANGE 18 GA (SNSR 5V PAR) C-d8 22
331D (0961) BLUE 18 GA (DRNER 21/8@UT 3) ~( +J8 14
43 32+ ) (0968) BLUE 18 GA. (DRNVER 22/mPuT 5) ~(*JB 16
3 33+ (0963) BLUE 18 GA. {DRNER 23/mUT 7) (-8 17
83 M- (0949) BLUE/WHITE 18 GA (DRIVER 24/INEUT 4) L -J8 15
43 35% (0978) CREEN 18 CA (DRNER 18) (5 23

9500TF Sprayer | Page 172




f831

ILLUSTRATED PARTS LIST

Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)

a PN e o T
e T Ry S0 (i
e g 2l PoAGx (o
48 3 et w2l
2l 3 [ e [ua
o H "
H 3 ol S 3
i AU W 310 W oD sy 8 | (.
a 0 fiowa a
& 4 s X1 08 10 SN & i el
0248, )
PR Cokc Sie O P MO o 1 dohsiostam 1 o a
1 YOO J1-24 ek 1. 484001285 ! L wer|d O
| CREEN. -2 - IE 7 408-4001-845 W SR
1 etz 4 al
1 AENE s : o
¥ LG PG G Sae 10PN WAy ik
) -mo-l:u 24 ey 3
21wy G0N 19 Gl J8-2) je e 3
2
f:
El
E
i
E
3
A 3
3
al 0 uen.
4 e
8
i
a
a
3
a
a
a
a
o
b
8-
0~

SUT-CEMUNT) (400)
I

434-1001-020 {184.¢)
1]

a1 38 (0964) YELLOW 18 GA. (TANK FULL SIG)
Jr 3 (0948) GRAY 18 GA. (IUP HEXCHT) (-6
hs (0957) BROWN 18 GA. (INPUT 16) -+ 04 4
FRH (0967) BLUE/WHITE 18 GA. (TANK FILL SIG) ot 2
(0970C) BLACK 18 GA. (TANK FILL GND) B T
[~ (0962C) RED/WHITE 18 GA. (TANK FiLL PWR) ——t=C+ J4 1 wa
JI 3 st (0970A) BUACK 18 GA (SENSOR RTN) - (09708) BLACK 18 GA. (SENSOR RTN) —=C = J5 3
J1 33 cme— (09624) RED/WMITE 18 GA. (SNSR B/10/12V PAR) 2 (09628) RED/WHITE 18 GA. (SNSR 8/10/12v PWR) —1+C + 35 33 =
e (00628) RED 14 GA. (HC PWR) -5 6 -
hs (00624) RED 14 GA. (HC PWR) (455
1 (00108) BLACK 14 GA. (HC GNO) C+ 351
4 (0010B) BUACK 14 GA. (HC GND) (54
a2 (0950) BLACK 18 GA. (SENSOR RTN) (352
e (0951) BROWN/WHITE 18 GA. (INPUT 18) «359
a 10 (0954) WeaTE/BROWN 18 GA. (INPUT 11) -C+ 05 10
Jan (0959) BROWN/WHITE 18 GA. (INPUT 9) ~C+05 11
aa (0927) WHITE/BROWN 18 GA. (INPUT 17) 35 21
N 2 (0972) RED/WHTE 18 GA. (SNSR 8/10/12V PWR) -5 32
N3 (0981) GRAY 18 GA. (ORIVER 1) (35 36
a5 (0983) BROWN 18 GA. (DRVER 2) *5 37
938 (0984) BLUE 18 GA. (ORIVER 3/INPUT 22) (05 38
a3 (098S) BUACK/WHITE 18 CA (DRVER 4/WNPUT 12) 53
J1 40 (0985) BROWN/WHITE 18 GA. (ORVER 5) {205 40
a4 (0987) BLUE/WHITE 18 GA. (DRVER 6) 05 4
g1 42 (0988) WHITE/BLACK 18 GA (DRVER 7/INPUT 21) ~( 35 42
a1 43 (0991) WHITE/BROWN 18 GA. (ORIVER 8/INPUT 10) {05 43
g 44 (0993) WHITE/BLUE 18 GA. (ORVER 9) (05 44
J1 45 (0994) VIOLET 18 GA. (DRIVER 10) - 05 45
29 (0995) BROWN/WHITE 18 GA. (DRWER 11) L35 29
91 3 {0996) BLUE/WHITE 18 GA. (DRVER 12) s %0
9% (0997) GREEN 18 GA. (DRVER 13) -+ 35 26
I 2 (0966) BLUE 18 GA. (INPUT 1) 3512
g7 (0956) GRAY 18 GA. (INPUT 14) (357
J1 18 (0947) VIOLET 18 GA. (PUMP RMP SIG) “35 18
EUR ] (0946) WHITE/BLUE 18 GA. (INPUT 13) "5 19
920 (0926) WHITE/BLUE 18 GA. (INPUT 15) ~( 95 20
9 34 (0960) BLACK 18 GA (SENSOR RTN) ~C 05 34
9n s (0998) YELLOW 18 GA. (ORVER 14) *35 25
J1 46 (0944) GRAY 18 GA. (DRVER 17/INPUT 19) ~(+J5 46
3:47 (0945) BROWN 18 GA. (DRNER 18/INPUT 20) L8 47
97 (0976) BLUE 18 GA. (DRVER 19/INPUT 8) -( 35 27
J 28 (0958) BLACK/WHITE 18 GA. (ORWER 20/INPUT 6) (05 28
g2 (0963) ORANGE 18 GA. (SNSR 5V PWR) ~( 52
EARL (0961) BLUE 18 GA. (ORIVER 21/INPUT 3) (05 14
EUR LY (0968) BLUE 18 GA. (ORVER 22/INPUT §) 3516
a7 (0969) BLUE 18 GA (ORVER 23/INPUT 7) 05 17
9115 (0949) BLUE/WHIE 18 GA. (ORIVER 24/INPUT 4) 05 15
Jt 23 st (0978A) GREEN 18 GA. (DEC) ————
J1 24 et (0377A) YELLOW 18 CA. (wc)—I
921 -}]
22>
3 (09778) YELLOW 18 GA. (INC) (035 24
B2 (0978C) GREEN 18 GA (0£C) ~( 35 23

9500TF Sprayer | Page 173



I

ILLUSTRATED PARTS LIST

Adapter Cable, 17’ 9 Pin IBIC / 3 Pin Master to Gen 1 ISOBUS (632031)

3

£ EREE”
L]

-i‘

Vet e 3

SUT-CNOU2) {8

L ATIACH PROR TD SHPWENT
OO AL DUSICHPS.

11 .—u‘
e (00104) BUK 10 GA. (HC GND) Ce
1.3 AT g 32
[ (00624) RED 10 GA (HC PWR) \ﬁd\opj (00828) RED 10 CA. (HC PAR) =C
oA o)
J1_ 8 __“’
L & e} (0052) CRL-RED 18 GA. (CAN PWR) CBLY IS} g e
.7 I I T
> +—+ (0040) CBL-BLK 18 GA. (CAN GND) CBL) — ~C+
J1_8| [ (] 4
= 4 (0504) CEL-YEL 18 GA. (CAN M) CBLY =+ ~Ce
1.9 11 I 34 _10)
L A (0505) CBL-GRN 18 GA. (CAN LO) CBLY F—1C
1 4 “2
- (09224) RED 14 CA (ECU PWR) C+
N2 st e
* )= (00700) BACK 14 GA (ECU GNO) (0070C) BACK 14 GA (ECU GND) n
A
* D (00T08) BLACK 18 GA. (MASTER SW GNOD)
2. ¢ “e
* (0008) BLUE 18 CA. (MASTER SW SG) <
8 “e
?} (0182) RED 14 GA. {12V CONSTANT) <.

9500TF Sprayer | Page 174

[



f&r ILLUSTRATED PARTS LIST
v N

@

Cable, Foot Switch, 12’ (632061)

|

J2 PIN [®E B[Calor[Size] 1O [PIN
(PR [ W] Coler|Siza] TO [Pl MO, [ien] . ! b :iﬁ@ﬂ“:m:[:".qm!:g
| I i 1A 18 A1 —A| 9084011 r . .
{2 (%008 BLUE] 18 GALJT—C| 3064001038 !+ 405-2001-015

1 1 408-4001-974

"

RING=CONDUIT
12VDC CONSTANT POW:

"IMPFLEMENT STEER

D LABEL:

AR N

[

'R

3¢

= J

g (0070) BLACK 18 GA. (MASTER SW GND)

— J

& {D906) BLUE 18 GA. (MASTER SW SIG)

8 iE
(0182) RED 14 GA. (12VDC CONSTANT)

r

SEE NOTE 2

FIN_MNO. IMulticaral

ﬂ.r»-l:ln"—'s"li u
408-4001-517] | -

[ = | ] / E

1 ; 408-4002-330

DC1

1 : 408-4002-321
1 : 435-1000-101
1 : CABLE-TIE

9500TF Sprayer | Page 175



ILLUSTRATED PARTS LIST

fﬂS T

Cable, Raven ISO/Power With IBBC Connector (632064)

0-00t0-5ee ¢

1w J o 14=ase ol ovwiieey «
R e )
v

T0-0000-90 ¢ |

S 1 L

(O P S < - O
=

008} {mad-ies
>

oso-cotesow < 1
(N S LS LT
S IO MO0 b ) B
)
05000t ¢ 1

~ = N CER N
s A

;
i
e
il
: i ; i
o «sTib 8
¥as 3%
& P
\\\\\\\\ 3
: Fewvoniox
e /- t
j 0w 1% ’l"lm(
T —

#
£
29R32R XD
wqumm»mmmmmwmww
EEttEt s 5
T
£IIRIIIIRIFIIIIIVISS 2
B _

: 5F &

T o T e o
SR e

u

b

9500TF Sprayer | Page 176



f&f ILLUSTRATED PARTS LIST
P ¥ o
CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)

SUT-COOUT (406

j;)‘;__T'\T_ (18) COL-RED 18.CA. (CAN PoR) €82 —F) 5 TN (10) CBL-RED 18 CA (O PAR) CEL —1—T—';—f-1' (10) CBL-RED 18 GA (CAN PwS) CBL4 +_'%;

J'.)‘——‘—% (38) CBL-BLK 18 GA (CAN GND) CBL2 : y pn : ' (3C) CBL-BLK 18 GA (CAN GND) CBLS —L;*—*—Li ) (30) CBL-BUK 18 GA (CAN GhD) CBLY ‘%T-‘

J})‘}__h— (48) CBL-GRN 18 GA. (CAN L0) CBL2 —T—T = T—T— (4C) CBL-GRN 18 GA (CAN LO) CBL3 I i o B (40) CEL-GRN 18 GA. (CAN 10) CB4 —TT T 3"5

o Y (28) Co-vEL 18 GA (CAN M) CBL2 —4S dd— (2c) co-veL 18 oA (o w) caLy —4F dJ— (20) CeL-YEL 18 CA (CAN HI) CBLS —{—}_:

—f;i— (24) CBL-YEL 18 GA. (CAN W) CELY

—:—:—(u) CBL-GRN 18 GA (CAN LO) CaL! —:—:—

———T—T— () CBL=BLX 18 GA (CAN GND) COLY — T ==

p——t—t— (14) CBL-RED 18 CA (cAN PWR) CBLI —+—F = (4€) CBL-GRN 18 GA (CAN 10) CBLS —ﬁ——:(:

bt (2£) CBL-YEL 18 GA. (CAN Wi) CBLS —(-7'—76(6

(94) CRANGE 16 GA. (KEY SW PWR) <,

(118) BACK 16 CA (CGwD) .‘“'i

">+ (100) RED 16 GA (CONSTANT PWR) o Sl

9500TF Sprayer | Page 177



fﬂs T ILLUSTRATED PARTS LIST
Cable, CR7, ISO VT Only (632066)

J
J3
PIN WM. Color Size TO PIN_NO, o RN Gl S . 'o S—
1 EMPTY I i
3’ E:rp’ri 2 {6~ ru'*«:-r.t J2 2 -8 L)
@ EMPTY 3 |{7a)lcaL m‘nmu .|7 3 fo-on-8{CBLI
4
2 Eﬂ‘ﬂ S |(8a)lceL-suz Ir-'.l Jz 4 Josom- 8| CBLY
[ up
7 EMPTY 6 '
] EMPTY ; E:::";
1“9 Enm g EMPTY
11 EMPTY g
12 |CrANVELLOWE20 Al S8 =P == | ~ J? 4-\)8“4-:101 892
13 EMP —— TWIST :
14 |(2A)GREEN[ GAlJ5-N] == | - ?
1% MPT -
16 |(3a)] RED [0 GAlua=1] == | 5
17 EMPTY PIN WM Color Sze TO  PIN NO, e
18 EMPTY EMPTY
19 EMPTY g EMPTY
20 |(an)|BLack]ao cal Ja=2| = | [33 EMPTY
(1] EMPTY
1 : 408-4001-818 v BN
1 @ PERIPHERAL SEAL GREASE ¢ EMPTY
G EMPTY
H EMPTY
J EMPTY
3 EMPTY
L EMPI‘\'
M PTY
TWIST —= N |(2a)|GREEN]20 um 1 4o -0
P |CIAHYELLOWE0 G it — I)II-llHil'
R [(2A)| RED QOM .IQ 7 foe-omt-0i
5
i / Y (104 E}L'I}OU« - -
LV R[N e .u 8 |
1D LABEL g v |tsa)lBLaCk [0 ca| o2 =1 |um e
PORT 1/0GFS " H ™ | ¢ 40B-4002-050
8 1 408-4001-019

(N3)

RING—CONDUIT SPUT-CONDUT (18.00)
i

i

¢ 434=0105=

272

INK ALL
Hd 0105-254 TUBING COMPLETELY

SPLIT-CONDUT(2) (8.00) ===
= B ‘

L1 Color “:; e TO PN NO, hiticere 1 R\N"-C[WIJIIIT
J u G

J4

PIN
1
2
3
I
Size  TO
6 [ ANL] |smmo:
641 = 20{48-40m-0a

DR
TR,

! J RED 20!'-\ Jg R
a lr-ﬂll"’?flm J5-u

1 : 408-4001-282
| A0E-4001-630 1 & 408-4001-286
1 : ENCAPSULATE-OVERMOLD

J2 4 J3 5
*D - (8A) CBL-SLD 20 GA. (GND) CBL1 . -
J2 2 [ ] [ ) J3 2
*233 —T— (6A) CBL-BLK 20 GA. (PORT 1/DGPS IN RX) CBL1 —T—7J : 3
J J

D LJ (7A) CBL-RED 20 GA. (PORT 1/DGPS IN TX) CBL1 - .
J2. 7 J5 R
. (9A) RED 20 GA. (CONSOLE PWR) .
J2 8 J5 U
% £ (10A) VIOLET 20 GA. (IGN SW) -
421 J5 vV
D, (54) BLACK 20 GA. (LOGIC GND) .
J1 12 J5 P
D, (1A) YELLOW 20 GA. (ISO CAN HI) .
J1 14 J5 N
*D (2A) GREEN 20 GA. (ISO CAN LO) .
J1 16 J4 1
=2 (3A) RED 20 GA. (SW PWR) e
J1.20 J4 2
*D (4A) BLACK 20 GA. (GND) Ce

9500TF Sprayer | Page 178



f8ST

@

ILLUSTRATED PARTS LIST

Cable, Display Port, Y Adapter (632067)

J1 F

5®
N WRE N0. Color _ Size TO PIN NO. Wi
TY

P

MO

0
“PRIMARY DN

<|C 4‘“ :u}v{zl: "Ix « XiC

1 408-4002- 060
t : 408-400"-019 S4
1 : SPUCE
1 : HEATSHRINK
3]

(N1)  SPUT-CONDUIT(1) (6.00)

R e O N O I A L e N R R
O R O e R

O

1 : HEATSHRINK
S2

1 : SPUCE
: HEATSHRINK
S3

1 : SPUCE
1 HEATSHRINK

1

1

2(&
PIN WRE N0. Color Size  TO PIN NO. Wom
AL EMETY

EMPTY

M

EM
(6A) [ORANGE]18 GA.
EMPTY

<c|—4mmlv_z!r‘XL[Inwm ‘Om

: 408-4002-058
: 408~4001-019

LABEL:
HSPLAY"

J1 H

(6A) ORANGE 18 GA. (DISP 12V SW OUT)

J1 J

(7A) GRAY 18 GA. (AUDIO MUTE OUTPUT)

J1 K
Ji L

(8A) GREEN 18 GA. (CCD+)
(9A) YELLOW 18 GA. (CCD-)

Ji M

(10A) BROWN 18 GA. (RADAR INPUT TO DISP)

J1 S

(11A) WHITE 18 GA. (IMP SWITCH)

JaT

(12A) GREEN 18 GA. (VEHICLE CAN LO)

J1 N
cmme
JI'P
I =
JI'R
o -
Ji U

oo

Ji v

* -

(13A) YELLOW 18 GA. (VEHICLE CAN HI)
st

— (1A) GREEN 18 GA. (ISO CAN LO) (1B) GREEN 18 GA. (ISO CAN LO) —

S2

— (2A) YELLOW 18 GA. (ISO CAN HI) (2B) YELLOW 18 GA. (ISO CAN HI) —]

— (3A) RED 18 GA. (CONSOLE PWR) (38) RED 18 GA. (CONSOLE PWR) —

—— (4A) VIOLET 18 GA. (IGN SW) (4B) VIOLET 18 GA. (IGN SW) —

(5B) BLACK 18 GA. (LOGIC GND) —

S5

— (5A) BLACK 18 GA. (LOGIC GND)

J2 F J
" PIN WRE M), Color Size  TO  PIN NO. s
jed 8 o
y ] c w;};
J2 J _2 :ifv
.. F | M;TLY
J2 K : Ty
sHEE =
J2 L L EMPTY
C - M EMPTY
N | (1C) ] =3
P il =3 [-0n-9
JZ M RS l'%ég"i.g IS5 S lwam s
| H ELer
J2 S v =
Cs v B3 eoats als e
J2 T 1 : 408-4002-058
] 1 : 408-4001-019
~
J2 N
O
J2 P
—( «
J2 R
_.C .
J2 U
e
J2 v
—( o

(1C) GREEN 18 GA. (ISO CAN LO)

(2C) YELLOW 18 GA. (ISO CAN HI) —

(3C) RED 18 GA. (CONSOLE PWR) —

(4C) VIOLET 18 GA. (IGN SW) —

P e C vy ey v Z

(5C) BLACK 18 GA. (LOGIC GND) —

ABABAEAE AL

9500TF Sprayer | Page 179



f8ST

ILLUSTRATED PARTS LIST

Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)

LPIN_NO. IMulticore

P e

Jz2

TO PIN_NO. Multicore
JT—1  [408-400

J1-4

1=
J1-B

1 : 408-4001-563
1 : AQB-4001-037
1 : PERIPHERAL SEAL GREASE
1 : 40B—4001-036
1 : ENCAPSULATE-POTTING

1 : SPLICE

*

.

1 : HEATSHRINK

(00624) RED 14 GA. (HC PWR) —— - J2 36

(00628) RED 14 GA. (HC PWR) ~J2 37

(0010A) BLACK 14 GA. (HC GND) s J2 1

(00108) BLACK 14 GA. (HC GND) L2 2

(0950A) BLACK 18 GA. (SENSOR RTN) TS (0950C) BLACK 1B GA. (SENSOR RTN) ——t=m=+J2 29

(0950B) BLACK 18 GA. (SENSCR RTN)

(0972) RED/WHITE 18 GA. (SNSR B/10,/12V PWR) +J2 30

(0981) GRAY 18 GA. (DRWER 1) v J2 4

(0983) BROWN 18 GA. (DRWVER 2) 25

(0984) BLUE 18 GA. (DRVER 3/INPUT 22) *J2 8

(0985) BLACK/WHITE 18 GA. (DRWER 4,/INPUT 12) -2 7

(D986) BROWN/WHITE 18 GA. (DRIVER 5) 428

(09B7) BLUE/WHITE 18 GA. (DRNVER 6) ~Jz 9

(0988) WHITE/BLACK 18 GA. {DRVER 7/NPUT 21) *J2 10

(0991) WHITE/BROWN 18 GA, (DRVER B/INPUT 10) ~J2 1

(0993) WHITE/BLUE 18 GA. (DRIVER 9) o )2 12

(0984) VIOLET 18 GA, (DRVER 10) w2 13

(0995) GRAY 18 GA. (DRVER 11) ~J2 26

(0996) BROWN 1B GA (DRIVER 12) ~J2 27

(0966) GRAY 18 GA. (INPUT 1) ~J2 28

(0967) BROWN 18 GA. (INPUT 2) e J2 23

(0956) BLACK/WHITE 18 GA. (INPUT 14) ~J2 31

(0957) BLUE/WHITE 18 GA, (INPUT 16) ~J2 35

(0947) BLACK/WHITE 18 GA. (INPUT 24) *J2 14

(0946) BLUE 18 GA. (INPUT 13) ~J2 24

(0960) BLACK 18 GA. (SENSOR RTN) e J2 21

(0977) BROWN/WHITE 18 GA. (DRWVER 15) «J2 16
(0944) WHITE/BLACK 18 GA. (DRIVER 17/INPUT 18) ~J2
(0945) WHITE/BROWN 18 GA. (DRWVER 18/INPUT 20) -2
(0963) RED 16 CA. (SNSR 5V PWR) ~J2
(0978) BLUE/WHITE 18 GA. (ORWVER 18) "2
(0962) RED 18 CA. (SENSOR 12 PWR) -2
{0976) WHITE/BLUE 18 GA. (DRIVER 19/INPUT B8) «J2
(0958) VOLET 18 GA. (DRVER 20/INPUT 6) o-- 2

9500TF Sprayer | Page 180




/i 24

ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (32077)

#
il 9%
5 39

e ﬁ"a"ﬂ
arftt

06
1 ws-wor-om L

“®
Tilhkﬂ! "0 PN N, Wiicore

=3

9500TF Sprayer | Page 181



fi 14

ILLUSTRATED PARTS LIST

Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)

,,.__.‘
o CUT [P

(0960) CBL-SLD 18 GA. (FLOW GND) CBL1
(0963) CBL-BLK 18 GA. (FLOW +5V) CBL1
(0966) CBL—RED 18 GA. (FLOW SIG) CBL1

(3

[

,__q
- ST LR

[N

[

(0950) BLACK 18 GA. (PRESS GND)

(0972) RED/WHITE 18 GA. (PRESS +12V)

[

GIANGANGLANNANNAN N

€

(0956) GRAY 18 GA. (PRESS SIG)

(0977) YELLOW 18 GA. (INC)

(0978) GREEN 18 GA. (DEC)

[ . [
/L-“rL“ 'a)

N s> O

J1 38

(0981) GRAY 18 GA. (SECTION 1) —

(0062B) RED 18 GA. (VLV 1 PWR) ——
(0010B) BLACK 18 GA. (VLV 1 GND) —

J1 40

[ =
o

SATA

@ >0

:

(0984) BLUE 18 GA. (SECTION 3)

J1 5
- _———
J1 1

- _-—

J1 26

s3

(0062C) RED 18 GA. (VLV 3 PWR) —
(0010C) BLACK 18 GA. (VLV 3 GND) —

(0986) BROWN/WHITE 18 CA. (SECTION 5) -

— (0062A) RED 14 GA. (VLV PWR)
— (0010A) BLACK 14 GA. (VLV GND)

S1

(0062D) RED 18 CA. (VLV 5 PWR) —

(0010D) BLACK 18 GA. (VLV 5 GND) —

SASAS
P\ NN

ol
w

AmABA

e >* 0O

cme > O

J1 37

(0997) GREEN 18 GA. (LEFT FENCE ROW) —
(0010E) BLACK 18 GA. (FENCE ROW GND) -

(=
ry
b

* N -

J1 39

—— (0010G) BLACK 18 GA. (VLV 2 GND) —

(0983) BROWN 18 GA. (SECTION 2) —
(0062F) RED 18 GA. (VLV 2 PWR) —

J1 41

(0985) BLACK/WHITE 18 GA. (SECTION 4) -

—— (0010H) BLACK 18 GA. (VLV 4 GND) —

(0062G) RED 18 GA. (VLV 4 PWR) —

iy

:

[
o

L AsA

J1 6
J1 4

By

— (0062E) RED 14 GA. (VLV PWR)

S4

(0987) BLUE/WHITE 18 GA. (SECTION 6) —

— (0010F) BLACK 14 GA. (VLV GND)

J1 25

S2

(0062H) RED 18 GA. (VLV 6 PWR) —

“— (0010K) BLACK 18 GA. (FENCE ROW GND) -

(0010J) BLACK 18 GA. (VLV 6 GND) —

<
—
o

LY

(0998) YELLOW 18 GA. (RIGHT FENCE ROW)

L
Juery
N

I

ot Attt ot @me > O

9500TF Sprayer | Page 182



ILLUSTRATED PARTS LIST

fﬂS T

Product Cable, 47 Pin, 10 Section

FAST 6’(632078)

Liqui

Lai- 10020y | £ €
-

T80~ 1000807

»

S o

e | m— i |

Ve c—

=
HEATER

0100

-
m

i

i

P
»

=

A
3

0¥
¥

1 : 4084001288
1 408-4001-252

®
3

§
g

=

9500TF Sprayer | Page 183



fﬂ_sr ILLUSTRATED PARTS LIST
v N

@

Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)

J1 8 J15 4
- (0957) BROWN 18 GA. (PRESS 2 SIG) —Le
J1 3 J15 6
(0948) GRAY 18 GA. (IMP HEIGHT) Lo

J1 33 Ji5 1
et (0962) RED/WHITE 18 GA. (TANK FILL PWR) C
J1 13 Jis 2
-—— (0967) BLUE/WHITE 18 GA. (TANK FILL SIC) —C -
J1 3 J15 3
(0970) BLACK 18 GA. (TANK FILL GND) e

J1 35 J15 5
(0964) YELLOW 18 GA. (TANK FULL SIG) g

J1 34 J2r1
o r-=] (0960) CBL-SLD 18 GA. (FLOW GND) CBL1 r=] g 3
,-

e ! ! (0963) CBL-BLK 18 GA. (FLOW +5V) CBL1 ] ! -
. 7 (0966) CBL-RED 18 GA. (FLOW SIG) CBL1 t—1 -
42 3B
- - .
e (0950) BLACK 18 GA. (PRESS GND) —J-§ H
ey (0972) RED/WHITE 18 GA. (PRESS +12V) d’&
(0956) GRAY 18 GA. (PRESS SIG) (-

J1 24 _{4{ 1
e (0977) YELLOW 18 GA. (INC) P 3
(0978) GREEN 18 GA. (DEC) —{L

J1 36 B5C
- (0981) GRAY 18 GA. (SECTION 1) __Jéi
(0062C) RED 18 GA. (VLV 1 PWR) __,I§E3

(0010C) BLACK 18 GA. (VLV 1 GND) (-

J1 38 J7¢C
- (0984) BLUE 18 GA. (SECTION 3) ——Jgi
(0062D) RED 18 GA. (VLV 3 PWR) __Jfé

— (0010D) BLACK 18 GA. (v 3 GND) —t—C -

J1 40 8c
- (0986) BROWN/WHITE 18 GA. (SECTION &) 1= ¢
J1 5 s3 Jg A
131 (00624) RED 14 GA. (VLV PWR) ~ (0062E) RED 18 GA. (VLV 5 PWR) ——J-QC-B
-m-—— (0010A) BLACK 14 GA. (VLV GND) S’-‘\V\ (0D10E) BLACK 18 GA. (VLV 5 GND) ——=C*
J1 42 i c
.- (0988) WHITE/BLACK 18 GA. (SECTION 7) ——Jﬁ %
(0062F) RED 18 GA. (VLV 7 PWR) ——Jﬁ s

(0010F) BLACK 18 GA. (VLV 7 GND) ——L-

J1 44 Ji3 C
- (0993) WHITE/BLUE 18 GA. (SECTION 9) —J?g'a
(0010G) BLACK 18 GA. (VLV @ GND) __.ES .

(0062G) RED 18 GA. (VLV 9 PWR) —t—=C+

J1 37 J6 C
(0983) BROWN 18 GA. (SECTION 2) ——553

(0062K) RED 18 GA. (VLV 2 PWR) __.Iu{é

— (0010K) BLACK 18 GA. (VLV 2 GND) ——=( *

J1 39 JB C
- (0985) BLACK/WHITE 18 GA. (SECTION 4) ——J‘g;\
(0062L) RED 18 GA. (VLV 4 PWR) __.Ta(é

— (0010L) BLACK 18 GA. (VLV 4 GND) —1—{C-

J1 41 Ji0 C
- (0987) BLUE/WHITE 18 CA. (SECTION 6 .

6 = (0987) / ( ) —*5.” s
= (0062J) RED 14 GA. (VLV PWR) = (0062M) RED 18 GA. (VLV B PWR) ——J;S %
«m—— (0010J) BLACK 14 GA. (VLV GND) (0010M) BLACK 18 GA. (VLV 6 GND) —1—{*
J1 43 JizC
0991) WHITE/BROWN 18 GA. (SECTION 8) __.ﬁg %

(0062N) RED 18 GA. (VLV 8 PWR) —_ﬁg i

(0010N) BLACK 18 GA. (VLV 8 GND)  —=C-

J1 45 Ji4 C
- (0994) VIOLET 18 GA. (SECTION 10) f—ﬁg 'a
'— (0010R) BLACK 18 GA. (VLV 10 GND) ——J;g l

._.{ .

(0062R) RED 18 GA. (VLV 10 PWR) —

9500TF Sprayer | Page 184



fﬂ_sr ILLUSTRATED PARTS LIST
Fv¥ ..

9500TF Harness ldentification & Location

89613TF-80 HARNESS I.D. & LOCATION

9500TF Sprayer | Page 185



fﬂ_ST ILLUSTRATED PARTS LIST
o,

Parts List: 9500TF Harness ldentification & Location

ITEM PART NO. QTY. DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 [PRODUCT CONTROL HARNESS, 6 SECTION

3 632078 1 [PRODUCT CONTROL HARNESS, 10 SECTION

9500TF Sprayer | Page 186



LIGHTING HARNESS

/i14

ILLUSTRATED PARTS LIST

Lighting Harness Routing

-
€L
o
-
o
w
(5]
=
<
o
w
w
-

RIGHT RED LIGHT RIGHT AMBER LIGHT

LEFT RED LIGHT

9500TF Sprayer | Page 187



5218

ILLUSTRATED PARTS LIST

Parts List: Lighting Harness Routing

ITEM | PART NO. QTY.

DESCRIPTION

1 319-668 1 |FOLD HARNESS, 60' - 66' BOOMS

1 319-724 1 |FOLD HARNESS, 80', 90' & 100' BOOMS

2 740035 1 |LIGHTING HARNESS

3 632077 1 [PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 |PRODUCT CONTROL HARNESS, 10 SECTION

9500TF Sprayer | Page 188



f&r ILLUSTRATED PARTS LIST
o,

Blue Light Kit

Parts List 28750: Blue Light Kit

'ITEM | PART NO. QTY. DESCRIPTION
1 28747 2 PLATE, LIGHT MOUNT TOP
2 28748 2 PLATE, TF LIGHT MOUNT
3 28970 1 PLATE, PROX SWITCH MOUNT
4 596101M 2 BOLT, HH 1/4-20X3/4 GR5 MAGNI
5 596134M 4 BOLT, HH 3/8-16 X 4 GR5 MAGNI
6 596235M 2 NUT, CENTERLOCK, 1/4-20 MAGNI
7 596237M 4 NUT, CENTERLOCK 3/8-16 MAGNI
8 596256M 2 WASHER, FLAT 1/4 USS MAGNI
9 632121 1 PROX SWITCH, PARKER
10 740057 1 HARNESS, BLUE SPRAY LIGHTS
11 740058 2 LARSEN BLUE LED SPRAY LIGHT

9500TF Sprayer | Page 189



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Product Control Harness Routing

PRODUCT CONTROL HARNESS

9500TF Sprayer | Page 190



fﬂ_ST ILLUSTRATED PARTS LIST
o,

Parts List: Product Control Harness Routing

ITEM PART NO. QTy. DESCRIPTION
1 319-668 1 FOLD HARNESS, 60' - 66' BOOMS
1 319-724 1 FOLD HARNESS, 80', 90' & 100' BOOMS
2 740035 1 LIGHTING HARNESS
3 632077 1 PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 PRODUCT CONTROL HARNESS, 10 SECTION

9500TF Sprayer | Page 191




f&r ILLUSTRATED PARTS LIST
o,

Fold
Harness
Routing

Parts List: Fold Harness Routing

ITEM PART NO. QTY. DESCRIPTION
1 319-668 FOLD HARNESS, 60' - 66' BOOMS

1
1 319-724 1 FOLD HARNESS, 80", 90' & 100' BOOMS

2 740035 1 LIGHTING HARNESS

3 632077 1 PRODUCT CONTROL HARNESS, 6 SECTION
3 632078 1 PRODUCT CONTROL HARNESS, 10 SECTION

FOLD BLOCK

9500TF Sprayer | Page 192



/5218

ILLUSTRATED PARTS LIST

Pressure Transducer Kit

Parts List: Pressure Transducer Kit

ITEM PART NO. QTY. DESCRIPTION
530400 1 |TEE: 1/4" FPT, POLY
530401 1 |INIPPLE: 1/4 X 1/4" MPT, POLY
632036 1 |PRESSURE TRANSDUCER 1-5V 0-250

9500TF Sprayer | Page 193



f&r ILLUSTRATED PARTS LIST
o,

Powerglide Wiring Schematic

CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE

115-0230-002

RIGHT TILT UP COR. TEC

RGHT TILT 0OWN COIL TEE

115-0230-003

9500TF Sprayer | Page 194



f ﬂ_sr ILLUSTRATED PARTS LIST
P ..
Powerglide Hydraulic Block

334-0002-070

334-0002-072

Powerglide Solid Axle

————————————————————————————————————————————————————————————————————————————————————————————————————————————

i LEFT SIDE RIGHT SIDE !
| WHEEL ASSEMBLY g WHEEL ASSEMBLY |
] : ]

9500TF Sprayer | Page 195



f8s1

ILLUSTRATED PARTS LIST

Powerglide & Powerglide Plus Mounting Brackets

4 5
; \
@

@
SN

L

C\ b §

K

Z

ek

8

Parts List: Powerglide & Powerglide Plus Mounting Brackets
ITEM PARTNO. | QTY. DESCRIPTION

1 159 2 BOLT HEX, 1/2 X 4-1/2" GR5 ZP

2 260 2 |WASHER FLAT 1/2” ZP

3 | 14670BLK 1 |RAVEN TOUCH WHEEL MOUNT

4 | 14668BLK 1 |RAVEN BACK TOUCH PLATE

5 215 2 |NUT HEX HEAVY 1/2"

6 239 2 |NUT 1/2" CENTERLOCK

7 154 1 |BOLT HEX, 1/2 X 2" GR5 ZP

8 223 1 |NUT HEX JAM 1/2"

9 163 2 |BOLT HEX, 1/2 X 6-1/2" GR5 ZP

9500TF Sprayer | Page 196




f&r ILLUSTRATED PARTS LIST
A,

Powerglide Plus Wiring Schematic

+2v

SW GND
CONNECT LEADS TO BATTERY OR LIVE POWER SOURCE
CAN ADAPTER TEE
W/POWER
115-0171-368
PASSIVE TERMINATOR '. =
063-0172-369 = 1= 115-0230-007
63-0130-011 Eb =< e

115—0230-005/
CONNECT TO SWITCHED POWER + — -

g T ‘ﬂ]—mpommcou
R - -‘-E—ﬁjl PORT G1 TRANSDUCER
I PASSIVE -E—Eh PORT 5A COIL

TERMINATOR

! 063-0172-369 'ﬂ]—m PORT 48 COIL
l BECHER=000 IO DIt -‘--E-ﬁll PORT G4 TRANSDUCER
| / 106G PORT 13A PROP. DRIVER
L -E—EB

LEFT TILT UP COIL TEE
LEFT TILT DOWN COIL TEE
RIGHT TILT UP COIL TEE

POWERGLIDE PLUS: 063—-0130-010 RIGHT TILT DOWN COIL TEE

OR
ULTRAGLIDE: 063-0130-013 CENTER SENSOR UP — SENSE
CENTER SENSOR UP — CONTROL
CENTER SENSOR DOWN — SENSE
CENTER SENSOR DOWN — CONTROL

115-0230—045/ &ﬁj] ACCUMULATOR POWER

=# LEFT OUTER SENSOR

B LEFT INNER SENSOR

c# RIGHT OUTER SENSOR

B0 RIGHT INNER SENSOR

&-{:]j CENTER SENSOR

9500TF Sprayer | Page 197



f ﬂ_sr ILLUSTRATED PARTS LIST
v ..
Powerglide Plus Hydraulic Block

333-0002-222

334-0002-074

334-0002-069

Powerglide Plus Cushioned Axle

311-0054-110

| L512_4000_061

116-0159-629
322-0131-004 (TREADED)

322-0131-003 (SMOOTH)
321-0000-355

116-0159-586 f\ ;311-0054-1 10

312-4000-061

L7 ”
Al
I/ k,a-’f' I J
L 'I’ 5
5 ‘i,.v Alfn 312-4000-059
Y -
oy e £ ! L.J 116-0159-631
311-0052-114 \ﬁ

9500TF Sprayer | Page 198




fﬂ_sr ILLUSTRATED PARTS LIST
v .

Raven Sensor Mounts

FLIP WING -
MAIN WING &

?/
134—_ #//
258
16471
237 - f

= |

L - SENSOR UNIT
258 - /Q@ﬁ -

P | <

I \@ ‘@w 258
16470 Cf\ b 0)
P

e

258

237- 631881~ MAIN WING SENSOR MOUNT

9500TF Sprayer | Page 199



fﬂr ILLUSTRATED PARTS LIST
o,

Parts List: Raven Sensor Mounts

ITEM VENDOR PART NO. ‘ PART NO. QTY. DESCRIPTION

198 4 |BOLT, HH 3/8-16 X 1 GR5 ZP

134 5 |BOLT, HH 3/8-16 X 4 GR5 ZP

537 6 |NUT, 3/8-16 CENTERLOCK

058 1o |3/8" FLAT WASHER
16470 | |PLATE, BACKING, MOUNT
16471 1 |MOUNT, AUTO BOOM, RAVEN
631881 | 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026 1 |AUTO HEIGHT SENSOR

9500TF Sprayer | Page 200



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Raven Sensor Mounts (CONT.)

~

Wy, \
\@’ ® SENSOR UNIT

~ N
~

" 6g7

237~/

631881
88—

WET BOOM ASSEMBLY NOT SHOWN FOR CLARITY

FLIP WING SENSOR MOUNT

9500TF Sprayer | Page 201



/5218

ILLUSTRATED PARTS LIST

Parts List: Raven Sensor Mounts (CONT.)

ITEM VENDOR PART NO.

PART NO. QTY.

DESCRIPTION

138 4 |BOLT, HH 3/8-16 X6 GR5 ZP
237 4 INUT, 3/8-16 CENTERLOCK
258 8 |3/8" FLAT WASHER
18317 1 |PLATE, BACKING
631881 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026

AUTO HEIGHT SENSOR

9500TF Sprayer | Page 202




fﬂ_sr ILLUSTRATED PARTS LIST
v .

Raven Sensor Mounts (CONT.)

132 258 ,

==\ (=

T | b \% oll |
— el i

SENSOR UNIT

PARTIAL REAR VIEW AT CENTER SECTION

CENTER SECTION
SENSOR MOUNT

9500TF Sprayer | Page 203



5218

ILLUSTRATED PARTS LIST

Parts List: Raven Sensor Mounts (CONT.)

ITEM VENDOR PART NO. PART NO. QTY. DESCRIPTION

129 4 |BOLT, HH 3/8-16 X 1-1/2 GRS ZP
132 2 |BOLT, HH 3/8-16 X 3 GR5 ZP
237 6 |NUT, 3/8-16 CENTERLOCK
258 12 [3/8" FLAT WASHER
16470 1 |PLATE, BACKING, MOUNT
16471 1 |IMOUNT, AUTO BOOM, RAVEN
631898 1 |ARM ULTRASONIC SENSOR

RA0630130026

AUTO HEIGHT SENSOR

9500TF Sprayer | Page 204



fﬂ_sr ILLUSTRATED PARTS LIST
v .

Raven Sensor Mounts (CONT.)

SENSOR UNIT—

631881

SWING WING
SENSOR MOUNT

9500TF Sprayer | Page 205



fﬂ_ST ILLUSTRATED PARTS LIST
o,

Parts List: Raven Sensor Mounts (CONT.)

ITEM | VENDOR PART NO. | PART NO. | QTy. | DESCRIPTION
134 4 [BOLT, HH 3/8-16 X 4 GR5 ZP
237 4 |NUT, 3/8-16 CENTERLOCK
258 8 |3/8" FLAT WASHER

18317 1 |PLATE, BACKING

631881 1 |RAVEN BRACKET SENSOR MOUNT

RA0630130026 1 |AUTO HEIGHT SENSOR

9500TF Sprayer | Page 206



f&r ILLUSTRATED PARTS LIST
v .

Raven UltraGlide Gen | Wiring

620~L£10-L)
U¥ 310SNOD NO0BOLNY

$20-LE10-£L1 *L¥ 30NOVELIN
£20-LE10-LIL LM SMd 3ANOY3MOd

9500TF Sprayer | Page 207



ILLUSTRATED PARTS LIST

fﬂS T

Raven UltraGlide Gen Il Wiring

78Y0 H e
SISSYHD i = &I

rm NN LEN
O l!i
i ad
o w00 =13
T80 & ol xa_ns:m “__ womes
[}
i
| el e T 680-0£¢0-5. |
|||||||||||||| 1 “_ NOLLOINNOD 3L ¥Md/NVO/m
I 318¥0 9n/+9d WOOBOLNY
|| encosance
.ﬂ. I w_—
I
I}
[ ——
| "
e —CH) -

S U=

£10-0£10-£90 “3GON 3QNOVAITIN
010-0£10-£90 300N SNMld 30MOYIMO

| £00-0£1G-£11 (+ 14 00.) LY AOOBOLNY mo_dé::
200-0€16-£11 (14 06) L WOOSOLNY 3aI1ovyLIn
100-0S1S—£1 1 LY WOOBOLNY SNTd 3Ar9O¥3Mod

YZZ-SL10~E90 |
HOIVNIRAEL VO |

«'SSINHVH SISSYHD ¥O 300N 10HINOD LONGO¥d MOX4
G3A0A ONI38 LON XOLVNINNIL NYD I ¥O ‘LM 3I0SNOD
NOOHOLTY ONRI3GNO LION 41 ATIIVAYG3S ¥30H0«

1] PR 1O
1l
] oy 90
1 .
o : e
& XX=1£40-61. ) f MY
VAN TI8Y0 SSSYHO),
I (0 N0
F8YD 310SN0D g i e
|||||||||||||| 1l
||||||||||||||||||||||||||||||||||||||||||||||||| - ()
NO0BOLNY NVO W3LSAS 318¥0 SISSYHO _. O
s e e N S S S S S e e S S S e S RN R S A R o L i SO R N S R | o S e DR N — A ey
| - SChics o S i S L g A O XS A Aty o S PR
1 s,;se,a | r
| 160-0520-511 | | ¥E6-1L10-G11 = 9 300N 0L
] emn TTIBYD INOTYONYLS AOOBOLNY | | LIB-1L10-GiL - ¥
| n | | 916-1L10-G11 = 21
| ), | | 1S6-1£10-G4) - 9
| 6 ~ | “ BZ6-1L10-GL) = 2L
| | 3L NOISNILG
| e ““ 3182 J10SN0D zo_EiS 1 | IN3NTIdNI ‘TI8vD
| | |
| em - | |
I \ I D owl
| |
1 preent | o _E.
| | | |
| | |
| | |
| | s e e e s R s
1 | HUVEIS NO TI8YD 300N LX3N OL 0 ‘SuIAV4aS
| | 3dAL-TINd NO HOLH 40 INOM4 NI £ OL 300N MOOBOLNY
| Ho-tiaeal: |} NIAVY WONS HOVZH OINOHS J18YD ‘AT3IVAVAIS ¥3CHO0s
| |

Eugg;

ANOOBOLNY NVO INOTV ANVIS

9500TF Sprayer | Page 208



fBsT

ILLUSTRATED PARTS LIST

Wing Tilt Options

Parts List: Wing Tilt Options

ITEM PART NO. DESCRIPTION QTY. 60' BOOM 80'-90'BOOM 100' BOOM
CUSHIONED TILT

1 14088 LINK, NORAC 1

2 620022 CYLINDER 25TD10-112 60" - 90' WINGS | 1 1 1

2 620020 CYLINDER 30TD10-125 100" WINGS 1

3 610027 TEE JIC #6 1

4 600018 HOSE, HYDRAULIC 3/8 X #6 JIC 1

5 630002 ACCUMULATOR 21 CU" 1

6 540033 CLAMP 3.5 ACCUMULATOR 1

NON-CUSHIONED

TILT
1 14088 LINK, NORAC 1
620022 CYLINDER 25TD10-112 60' - 90' WINGS 1 1
620020 CYLINDER 30TD10-125 100" WINGS 1

9500TF Sprayer | Page 209




ILLUSTRATED PARTS LIST

fﬂS Tﬁ

Raven Hawkeye

9|qo) woog 487 o)
8jqp) woog jubly o

(¥OLYNINY3L S3ONTONI) —\ P o F

J18Y0 MvAOLNY

(A4VSSI0IN 41)
::::: ¥¥0-00£L-51 1
r 1 TI8YD HOLYNINY3L
A T
I
1
NOOBOLAY OSI i

911-£0€L-Gl |

318Y0 ¥IMOd AINMYH/OSI

10£-£08L-G11 ¥04 NOUYDOT 3L
J18YD O3 IADIMYH

|
|
1
|
|
| w s e i o 3
1
|
|
1
|

CEDTE

m ¥0L-£L10-£90
N33 3ADIMYH

Sd3IAVEdS LSV4 NO JAINMVH

£

080-€L10-£90
HOLIMS1004

HE

__Jojosuuo) 0S|

NOILO3NNOD

318v2 Nd3 OL

(LHOI ONV Li31 304 LV3d3y)

£10-€08L-GL1
(3010v4L NO) 378D ¥3IMOd I1ZZON

i0jo04] 0]

i S

9500TF Sprayer | Page 210



ILLUSTRATED PARTS LIST

/5218

Parts List: Raven Hawkeye

ITEM  VENDORPARTNO.| PARTNO. | QTY. DESCRIPTION
1 RA115-7303-105 | RA1157303105 | 2 |CABLE, PRIMARY BOOM, 90' BOOM, 20" SPACING & 120' BOOM, 20" SPACING
1 RA115-7303-336 632002 2 |CABLE, PRIMARY BOOM, 120' BOOM, 15" SPACING
1 RA115-7303-333 | RA1157303333 | 2 [CABLE, PRIMARY BOOM, 132' BOOM, 22" SPACING
2 RA115-7303-340 | RA1157303340 | 2 |CABLE, MID BOOM, 90' BOOM, 20" SPACING
2 RA115-7303-337 632003 2 |CABLE, MID BOOM, 120' BOOM, 15" SPACING
2 RA115-7303-106 | RA1157303106 | 2 |CABLE, MID BOOM, 120' BOOM, 20" SPACING
2 RA115-7303-334 | RA1157303334 | 2 |CABLE, MID BOOM, 132' BOOM, 22" SPACING
3 RA115-7303-338 632004 2 |CABLE, OUTER BOOM, 120' BOOM, 15" SPACING
3 RA115-7303-341 | RA1157303341 | 2 |CABLE, OUTER BOOM, 90' BOOM, 20" SPACING
3 RA115-7303-122 | RA1157303122 | 2 |CABLE, OUTER BOOM, 120' BOOM, 20" SPACING
3 RA115-7303-335 | RA1157303335 | 2 |CABLE, OUTER BOOM, 132' BOOM, 22" SPACING
4 RA06-30173-673 | RA0630173673 | * |VALVE, HAWKEYE NOZZLE, ARAG/HYPRO
4 RA06-30173-672 631984 *  |VALVE, HAWKEYE NOZZLE, TEE JET
4 RA063-0173-674 | RA0630173674 | * |VALVE, HAWKEYE NOZZLE, WILGER
4 * 190" 20" (QTY 54), 120' 15" (QTY 96), 120' 20" (QTY 72), 132' 22" (QTY 72)
5 RA063-0173-704 631983 1 |ISO PRODUCT CONTROLLER Il ECU
6 RA063-0173-080 631856 1 |SWITCH ASSEMBY FOOT ISO PRODUCT CONTROL
7 RA115-0171-865 631857 1 |CABLE, FOOT SWITCH ISO PRODUCT CONTROL
8 RA115-7303-301 632001 1 |CABLE, HAWKEYE ECU
9 RA115-7303-013 632000 1 |CABLE, NOZZLE POWER
10 RA115-7303-116 631992 1 |CABLE, 17' ISO/HAWKEYE POWER
11 RA115-7300-044 631996 1 |CABLE, GEN 3 TO ACTIVE TERMINAL, TERMINATOR INCLUDED
11 RA063-0172-964 | RA0630172964 | 1 |TERMINATOR, FOR 631996 (RA1157300044)
N/S RA115-7303-168 | RA1157303168 | 1 |CABLE,2' ECU POWER
N/S RA115-7303-148 | RA1157303148 | 4 |CABLE, 6'EXTENSION
N/S RA115-0171-810 632047 1 |CABLE, 10' 2P EXTENSION
N/S RA115-7303-260 | RA1157303260 | 1 [CABLE, 15' ECU NOZZLE
N/S RA115-7303-159 | RA1157303159 | 1 |CABLE, 4 NOZZLE HAWKEYE
N/S RA115-7305-160 | RA1157305160 | 1 |CABLE, 5 NOZZLE HAWKEYE
N/S RA115-7305-161 | RA1157305161 | 4 |CABLE, 10 NOZZLE HAWKEYE
N/S RA115-7303-156 | RA1157303156 | 2 |CABLE, FENCE ROW
N/S RA117-6020-005 631962 1 |KIT, FOLD SWITCH BOX, ISO, 132' TRUSS BOOM, 22" SPACING
N/S RA117-1005-114 632014 1 |KIT, HAWKEYE FAST 9500T, 120' TRUSS BOOM, 20" SPACING
N/S RA117-1005-056 631985 1 |KIT, HAWKEYE SYSTEM SERVICE TEE JET
N/S RA117-1005-112 632081 1 |KIT, HAWKEYE, 90' BOOM, 20" SPACING
N/S RA117-1005-113 | RA1171005113 | 1 |KIT, HAWKEYE, 120' TRUSS BOOM, 15" SPACING
N/S RA117-1005-115 632108 1 |KIT, HAWKEYE, 132' TRUSS BOOM, 22" SPACING
N/S RA117-0138-066 631955 1 |KIT, INSTALLATION, ISO ULTRAGLIDE
N/S 530401 1 |NIPPLE, 1/4 X 1/4" MPT, POLY
N/S RA115-7305-139 | RA1157305139 | 1 |NOZZLE JUMPER
N/S | RA422-0000-119P 632036 1 |PRESSURE TRANSDUCER, 1-5V 0-250
N/S 530400 1 |TEE, 1/4" FPT, POLY

9500TF Sprayer | Page 211




f&f ILLUSTRATED PARTS LIST
A,
Electronic Sight Gauge

Parts List: Electronic Sight Gauge

ITEM PART NO. QTy. DESCRIPTION
1 1 SENSOR
2 1 DISPLAY
3 1 POWER LEAD
4 1 SENSOR PLUG
NS 632147 COMPLETE KIT - 1350 GALLON
NS 931933 COMPLETE KIT - 1800 GALLON
NS 632149 COMPLETE KIT - 2400 GALLON
NS 931936 SIGHT GAUGE FLANGE KIT

9500TF Sprayer | Page 212



fos1

ILLUSTRATED PARTS LIST

Electronic Sight Gauge — Sensor Tube

PrepPARE THE SENSOR TuBE

Item | Vendor Part # Fast Part # Description Qty.
1 Flange 1
2 \Viton Gasket 1
3 Locking Ring 1
4 Sensor Tube 1
5 Float 1
6 \Washer 24.2 x 12.2 1

INsTALL THE SENSOR TuBE

Il
=

¥

Item | Vendor Part # Fast Part # Description Qty.
1 [Tube Socket 1
2 \Viton Gasket 25 x 6 1
3 Base of Tank 1
4 \Viton Gasket 25 x 6 1
5 Wahser A6.4 1
6 Nut M6 1

9500TF Sprayer | Page 213



ILLUSTRATED PARTS LIST

fﬂS Tﬁ

Electronic Sight Gauge — Power Cable (632150)

ov29062] 0| L1k o; NG

‘ovzo0ez| wo| Nue| 0|zl |

wiay | odk1 | 00| v9| 1¥0s0d

0.090i€

TIIHSHOVE dIN

8€090L€
¢0

al
6060L2Z -138V1

~

0G°0 T13HSHOVE
H3ANN SAN3LX3 WOOT

fimeme| [ ] -

19LVEEZ -| ™o LHm| 91

OLVEET | | XO| Nug| 9

wia | Grygnen| edh1| 00| vo

o

"00€ WOOT 1ND

8Y09VIE 1y
LYOorLE
10

9500TF Sprayer | Page 214



f&r ILLUSTRATED PARTS LIST
o,

HYPRO Cleanload Eductor & Mounting, 5.8 Gallon

Installs In Line With Rinse
And Agitation Valves

~U

To Fitting On
Bottom Of Tank

31

9500TF Sprayer | Page 215



f&r ILLUSTRATED PARTS LIST
o,

Parts List: HYPRO Cleanload Eductor & Mouting, 5.8 Gallon

ITEM| VENDOR PART NO. |PART NO. QTY. | DESCRIPTION
1 64020H 540015 | 2 |CLAMP, HOSE 1.25"
2 1-1/4BH200 510013 | 6.5 |HOSE, SPRAY 1.25 EDPM
3 M100125BRB90 | 530065 [ 2 |MANIFOLD ELBOW 1 X 1.25 HB
4 FC200 540001 | 3 |MANIFOLD CLAMP 1" STANDARD PORT
5 150G 530014 | 3 |GASKET 1” STANDARD PORT
6 MV100CF 500005 | 1 |MANIFOLD VALVE STANDARD PORT
7 M200100TEE 530075 | 1 |MANIFOLD TEE
8 3375P-05T5-05 570039 | 1 |HYPRO CLEADLOAD EDUCTOR, 5.8 GALLON
9 9250 1 |PLATE ADAPTER
10 687 1 |PIN, SPRING 1.25 X 2" ZP
11 7981 1 |HANDLE TEE
12 67 790001 | 1 |SPRING, CENTURY 2" FREE LENGTH
13 262 1 |WASHER, FLAT 3/4'ZP
14 7928 1 |LINK, UPPER
15 153 8 |BOLT, HH 1/2 X 1.5 GR5 ZP
16 11632 | 1 |BACK PLATE
17 231 8 |NUT, HH 1/2" NYLOCK ZP
18 154 1 |BOLT, HH 1/2 X 2.5 GR5 ZP
19 223 1 [NUT, HH 1/2" JAM ZP
20 152 1 |BOLT, HH 1/2 X 1" GR5 ZP
21 7925 1 |LINK, LOWER
22 128 4 |BOLT, HH 3/8 X 1" GR5 ZP
23 769 4 |NUT, HH 3/8 “ WHIZLOCK ZP
24 | M200150BRB90 | 530080 | 2 [MANIFOLD ELBOW 2 X 1.5” HB
25 64024H 540016 | 2 |CLAMP, HOSE 15
26 1-1/2 BH200 510014 | 5 |HOSE, SPRAY 1.5 EDPM
27 CP46066-PP 530196 | 1 |MANIFOLD ADAPTER 2 X 1.5 FPT
28 | CPC45512-PP 530194 | 1 |MANIFOLD ADAPTER 2 X 1.25 FPT
29 100G 530008 | 3 |GASKET 1’
30 FC100 540000 | 3 |MANIFOLD CLAMP 1"
31 | M100125BRB90 | 530065 | 1 |MANIFOLD ELBOW 1 X 1.25" HB
32 771 8 |1/2" WIZLOCK NUT

9500TF Sprayer | Page 216



ILLUSTRATED PARTS LIST

/5218

HYPRO Cleanload Eductor, 5.8 Gallon

9500TF Sprayer | Page 217



/5218

ILLUSTRATED PARTS LIST

Parts List: HYPRO Cleanload Eductor, 5.8 Gallon

ITEM VENDOR PART NO. QTY.
CLEANLOAD EDUCTOR

DESCRIPTION

1 3371-0034S 1

2 3F12 11 |PLUG, 1/2”

3 4541135N 1 BALL VALVE, 1-1/4 SINGLE UNION
4 2800-0027 1 HANDLE, CLEANLOAD

5 9950-0043 1 BALL VALVE

6 1700-0045 1 GASKET: 2” BSP

7 205070 1 LOCKING RING, 2”

8 1530-0016 1 |TANK, 5.8 GALLON

9 2270-0119 1 GASKET: 2”, TAPERED

10 220070 1 DRAIN HEAD, 2"

11 510120 1 |TANK RINSE

12 1410-0112 1 SLINGER RING

13 2210-0133 8 |SCREW, #6 X 1”

14 TL12-0006 1 |TANKLID

15 2210-0003 2 |BOLT, 5/16-18 X 5/8

16 2250-0077 2 |NUT, FLANGED 1/4-20

17 2210-0134 2 |BOLT, 1/4-20 X 3/4 SS

18 1510-0103 1 FRAME, BACK MOUNT (SHOWN)
19 2210-0132 2 |SCREW, 10-24 X .375

20 3EL12 2 |HBELBOW 1/2”

21 78-12 1 |VALVE, SSTANK RINSE

22 3A12 2 |HB, 1/2 MNPT

23 3T12T 1 HB TEE, 1/2 MNPTTO 1/2 HB

24 3TT12 1 |TEE, 1/2 FNPT

25 3M12 1 NIPPLE, 1/2”

26 G40004 1 GASKET, 1”

27 C-510100 1 [VALVE, BOTTLE RINSE BASE ASSY.
28 510110 1 BOTTLE RINSE HEAD

34 2900-0072 1 HOSE, BOTTLE RINSE, 1/2” EPDM
35 2900-0073 1 HOSE, TANK RINSE, 1/2” EPDM
36 2900-0074 1 HOSE, VALVE FEEDER, 1/2” EPDM
37 10500013 6 |HOSE CLAMP, 1/2”
N/S 6031-0378 1 LABEL/INSTRUCTIONS

9500TF Sprayer | Page 218




f&r ILLUSTRATED PARTS LIST
o,

HYPRO Cleanload Eductor & Mounting, 7.5 Gallon

Installs In Line With Rinse
And Agitation Valves

To Fitting On
Bottom Of Tank

31
30 29

9500TF Sprayer | Page 219



/5218

ILLUSTRATED PARTS LIST

Parts List: HYPRO Cleanload Eductor & Mouting, 7.5 Gallon

ITEM PART NO. QTy. | DESCRIPTION

NS 800015 1 DECAL, INDUCTOR

NS 540051 2 P CLAMP, 2" HOSE 2"

1 540015 2 CLAMP, STAINLESS 1-1/4" #20

2 510015 6 HOSE, 1-1/4" EPDM
4 540001 3 CLAMP, 2" STANDARD WORM SCREW
5 530014 3 1-1/2" EPDM GASKET

6 500005 1 VALVE, 1" FULL PORT WITH C-F

7 530075 1 2" STANDARD PORT X 1" FLANGED

8 570119 1 TANK CLEANLOAD EDUCTOR 7.5 GALLON
9 16560BLK 1 MOUNT, HYPRO ENDUCTOR

10 687 1 PIN, SPRING 1.25 X 2" ZP

11 7981BLK 1 HANDLE, T SHAPED

12 790001 1 SPRING, INDUCTOR LATCH

13 262 1 WASHER, FLAT 3/4" ZIP

14 7928BLK 1 LINK, ENDUCTOR, UPPER

15 153 8 BOLT, HH 1/2 X 1.5 GR5 ZP

16 11632BLK 1 MOUNT PLATE, BACK 9500 TRAILER

17 231 8 NUT, HH 1/2” NYLOCK ZP

18 154 1 BOLT, HH 1/2 X 2.5 GR5 ZP

19 223 1 NUT, HH 1/2” JAM ZP

20 152 1 BOLT, HH 1/2 X 1" GR5 ZP

21 7925BLK 1 LINK, ENDUCTOR, LOWER

22 128 4 BOLT, HH 3/8 X 1" GR5 ZP

23 769 4 NUT, HH 3/8 “ WHIZLOCK ZP

24 530080 1 2" SP FLANGE X 1-1/2" HOSE BARB - 90°
25 540016 2 CLAMP, STAINLESS 1-1/2" #24

26 510014 5 HOSE, 1-1/2" EPDM

27 530079 1 2" MANIFOLD X 1-1/2" HOSE BARB

28 530076 1 2" MANIFOLD X 1-1/4" HOSE BARB

29 530068 2 1" EPDM GASKET FOR MANIFOLD

30 540000 2 CLAMP, 1" WORM SCREW

31 530065 1 1" FLANGE X 1-1/4" HOSE BARB - 90°

32 771 8 1/2" WIZLOCK NUT

33 530388 2 2" FP FLANGE X 2" STANDARD FLANGE SWP
34 540002 2 CLAMP, 2" FULL WORM SCREW

35 530019 2 2" EPDM GASKET

9500TF Sprayer | Page 220



ILLUSTRATED PARTS LIST

fﬂS Tm

HYPRO Cleanload Eductor, 7.5 Gallon

A7

9500TF Sprayer | Page 221



/5218

ILLUSTRATED PARTS LIST

Parts List: HYPRO Cleanload Eductor, 7.5 Gallon

DESCRIPTION

0 570119 1 |EDUCTOR COMPLETE

1 3371-0038R 1 |EDUCTOR

2 PV1/2F1/2M-MA 1 |PROCLEAN CONTAINER RINSE

3 PC1/2F-36075 1 |NOZZLE, PROCLEAN CONTAINER RINSE

4 7250-5000 1 |TANK VALVE

6 TL16-0006 1 |ubkiT

7 3350-0180 1 |STRAINER

8 1700-0253 1 |GROMMET

9 2404-0413 1 |HOSE BARB FITTING

10 2404-0414 1 [ELBOW FITTING (1/2?)

11 3305-0113 1 |TWO-WAY VALVE (1/2")

12 2404-0386 1 [FITTING

13 2404-0415 1 |TEE FITTING (1/2”)

14 1510-0128 1 |MOUNTING RING

15 2210-0201 2 |HEX BOLT, M6X1X25

16 2210-0200 2 |HEX BOLT, M6X1X80

17 1510-0127 1 |BRACKET

18 3430-0833 1 |TUBE KIT (INCLUDES ITEMS 18 - 20, SCREW AND CLAMP)
19 3430-0833 1 |TUBE KIT (INCLUDES ITEMS 18 - 20, SCREW AND CLAMP)
20 3430-0833 1 |TUBE KIT (INCLUDES ITEMS 18 - 20, SCREW AND CLAMP)

9500TF Sprayer | Page 222




f&r ILLUSTRATED PARTS LIST
o,

Richway Direct Injection Foamer & Mounting

9500TF Sprayer | Page 223



/5218

ILLUSTRATED PARTS LIST

Parts List: Richway Direct Injection Foamer & Mouting

ITEM VENDOR PART NO.

PART NO. QTY.

DESCRIPTION

1 647 8 |NUT, HH 1/4” NYLOCK SS

2 663 8 [|WASHER, FLAT 1/4” SS

3 2M1473140 590048 4 |U-BOLT 1/4X1.5SS

4 44103289 530007 1 |VALVE, SHUT OFF 3/8 Q-LOCK

5 44103231 530006 1 |Q-LOCK ADAPTER FITTING 3/8” 90°

5 530002 1 |3/8"X3/8" MALE CONNECTOR

6 3FC38 530217 1 |COUPLER, 3/8” FPT

7 RVM66NE40C 530000 1 |STRAINER 40 MESH 3/8” MPT

8 M200PLG038 530095 1 |[MANIFOLD PLUG X 3/8” FPT

9 FC200 540001 1 |MANIFOLD CLAMP 2" STANDARD PORT
10 150G 530014 1 |GASKET 2" STANDARD PORT

11 M220200CPG 530102 1 |MANIFOLD COUPLING 2” FULL PORT X 2" STANDARD PORT
12 FC220 540002 1 |MANIFOLD CLAMP 2" FULL PORT

13 200G 530019 1 |GASKET 2" FULL PORT

14 530107 1 |MANIFOLD CROSS, 2" FULL PORT

15 152 1 |BOLT, HH 1/2 X1 GR5 ZP

16 223 1 |NUT, HH 1/2” JAM ZP

17 156 1 |NUT, HH 1/2 X 3" GRS ZP

18 130 2 |BOLT, HH 3/8 X 2" GR5 ZP

19 128 2 |BOLT, HH 3/8 X 1" GR5 ZP

20 250 4 |WASHER, LOCK 3/8 ZP

21 258 4 |WASHER, FLAT 3/8 ZP

22 771 1 |NUT, HH 1/2” WHIZLOCK ZP

23 64016A 540014 2 |CLAMP, HOSE 17

24 14619 2 |FOAMER INSERT

25 14279 2 |FOAMER FLIPPER

26 142 2 [BOLT HH 7/16 X 2" GR5 ZP

27 3254PP 540029 2 |TUBE CLAMP

28 789 AR |WASHER, NR 1-1/4 X 14 CP

28 590159 AR [1-1/8" FLAT WASHER, 2" MAX OD

29 597 2 [NUT, HH 7/16” TOPLOCK

30 576 2 |COTTER PIN, 3/16 X 2 ZP

31 590111 1 |VERSA TRAC FOAM INJECTOR BLACK
32 10792 1 |FOAMER MOUNT

NS 596744M AR |[WASHER, NP 1-1/4 X 14 GA

NS 2T20-003 510023 AR [1/4” LINEAR LOW DENSITY POLY TUBING
NS 2T20-604 510024 AR |3/8” LINEAR LOW DENSITY POLY TUBING
NS 12015003 510005 20’ |PVC WATER SUCTION HOSE 1”

NS 630050 1 |EXTENSION CABLE 20'

9500TF Sprayer | Page 224




f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker 1 Gallon Tank & Switchbox

Tank Cap 1 Gallon Versa Trac
Gasket Tank Only
E-2337 E-2302

Tank Cap

[t
\\\\_\Ej;:t:r_‘

Fresh water

into unit
3/8” Bulkhead
Union QC —
E-0362 @ Foam Marker Coniral @‘\
Left Right
VersaTrac
off Switchbox
E-2330

9500TF Sprayer | Page 225



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Liquid Flow

Liquid Flow
1/4" TQC x 3/8" T QC
Water Duckbill Check Valve
Control Module  Manifold Block Only
sinim In From Assembly w/ 4 E-2332
° Tank Duckbill Actuators
: Element E-2333 -
AP-6192 1/4” T Union
©
e E-0564 SR Bl e @ 1/4” Collet
L ] =
s | E-1775 2 B EIT%
w—— (A 1 e NN |l
N
\\ & -
o-—— -, %
: 1/4” Union i ] 7
® E-0654 \ f_J'Tl P
° 1/4” Stem : F : 2-way Actuator
. Concentrate X 3/16" HB 1/4" Stem 2067
ee o |In From E-88530 X 1/4” HB
Tank T s = E-1348
Tubing Y S Tubin
g
Clamp |
E-2264 EC ol
Fump Tubing Pump Tubing
1/8" 1D 1/4” 1D
S E-1765

Concentrate Pump Water Pump
(14 RPM) w/ tubing (172 RPM) w/ tubing
E-2396 E-2189

9500TF Sprayer | Page 226



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Compressor

= Air Flow

Compressor Filter

50050 \

Diaphragm Compressor
E-0024
|
| \
|
I

3/8” Duckbill
Check Valve
AP-1996 178" M X
1/4” HB Elbow
Duckbill E-0707
Element
AP-6192

9500TF Sprayer | Page 227



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Foamhead

10-24 x 7/8
SS Screw
E-1200
Foamhead Top
B 1/4 F Tee (Brass)
\ E-0400
11/4”
Homogenizer 1{4 Mx3/8T -
E-1070 Straight w/ Venturi
r E-1224
NI
1 14" F Elbow NP \\-::,/ . @{/4 Tx1/4 M
E-0903 S B Elbow
\ A=) E-0395
1/4 M x 3/8 M
Foamhead Reducer
Primary Screen : E-1694
E-1067
Foamhead Gasket
@ 2 E-1066

-

— 10-24 SS Nut
Sn— E-1201
=
N A
= Foamhead Base
E-1068
Foamhead Bracket
E-1071
11/4” M x
1 1/2” HB Straight
E-0902

9500TF Sprayer | Page 228



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Foam Head Assembly

Left Foamhead E-0310 Right Foamhead

Assembly Assembly

1/4” Liquid
E-0286

9500TF Sprayer | Page 229



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Collector Deflector

Foamhead Assembly
E-1072

#28 Clamp

E-0042 1 1/2” Drop Hose (2 ft)

E-0013

Collector Deflector
CD-150-NO

9500TF Sprayer | Page 230



f&r ILLUSTRATED PARTS LIST
o,

Richway Foam Marker Wiring Harness

Concentrate To
""" Power unit

Liquid Bulkhead 1/4" OD Poly 114" TX 14" F 1/4" Screen
1/4” T Bulkhead O-Ring Tubing (per foot) (QC) 1/4 M Nipple Strainer
M-0401 M-1766 E-0286 M-1014 M-0723 M-0398

FIGURE 10 - Versa Trac Tank Components

APPENDIX 4

Weather Pack | | Weather Pack | | Weather Pack | | Weather Pack

Orange /Blue Red Black Green White
ABCDEFJJaABCDEF|JjaABCDEFJJABCDEF

Concentrate =g TF1

Pump

White
Water

Black | E |
P [BRek[ET. Red (1)

White (2
Orange (3
Blue (6
Green (7)
Black (8)

Black

Bleck {A]

Black
Black | B |

Control
|Module Black

[ Black [ C]

Black

Black | D | Switch

Box

Diaphragm Red
Compressor Black [G]

9500TF Sprayer | Page 231



f ﬂ_sr ILLUSTRATED PARTS LIST
Remote Boom Shutoff Kit (6 Section Shown)

ADAPTER CABLE PN's
631839 UP TO 6 BOOM VALVES
631851 7to0 10 BOOM VALVES

To Console

0 Console Cable

~

REMOTE CONTROLLER PN's
560032 up to 6 BOOMS

560056 7 to 10 BOOMS
0 12 Volt Power a

KIT PN's
99RBSORL FOR UPTO 6 BOOM VALVES
99RBSORLI0 FOR 7 TO 10 BOOM VALVES

9500TF Sprayer | Page 232



fﬂ_ST ILLUSTRATED PARTS LIST
o,

fBsT

Fast Ag Solutions
4130 Commerce Boulevard
Windom, MN 56101

1-800-772-9279 Toll Free
1-507-427-3861 Voice
1-507-427-3030 Fax

www.fastsagsolutions.com

9500TF Sprayer | Page 233


http://www.fastsprayers.com/

	Table of Contents
	Trailer – 9500
	Parts List:  Trailer – 9500

	Trailer & Tank – 9500
	Parts List:  Trailer & Tank – 9500

	Steerable Trailer – 9500
	Parts List:  Steerable Trailer – 9500

	Trailer Decals & Misc. – 9500
	Steerable Hitch Components
	Parts List 35762: Steerable Hitch Components

	Axles
	Parts List:  Axles

	Tires
	Parts List:  Tires

	Camso Tracks
	Parts List:  Camso Tracks

	Parallel Link & Interior Pivot (H-Brace)
	Parts List:  Parallel Link & Interior Pivot (H-Brace)

	Parallel Link Assembly (Macho Link)
	Parts List:  Parallel Link Assembly (Macho Link)

	12’ Center Section (Dry Boom)
	Parts List:  12’ Center Section (Dry Boom)

	12’ Center Section, 60-100’ Boom
	Parts List:  12’ Center Section, 60-100’ Boom

	Wings – 60 & 66 Foot Boom
	Parts List:  Wings – 60 & 66 Foot Boom

	Wings – Tri-Fold 40/80 Foot Boom
	Parts List:  Wings – Tri-Fold 40/80 Foot Boom

	Wings – Tri-Fold 60/88 Foot Boom
	Parts List:  Wings – Tri-Fold 60/88 Foot Boom

	Wings – Tri-Fold 60/90 Foot Boom
	Parts List:  Wings – Tri-Fold 60/90 Foot Boom

	Wings – Tri-Fold 100 Foot Boom
	Parts List:  Wings – Tri-Fold 100 Boom

	Breakaway Pivot
	Parts List:  Breakaway Pivot

	Tank Assembly
	Parts List:  Tank Assembly

	Rinse Tank, Plumbing & Sight Gauge
	Parts List:  Rinse Tank, Plumbing & Sight Gauge

	Bottom Assembly Fittings
	Parts List:  Bottom Assembly Fittings

	Quick Fill & Pump Feed – 60-66 Ft. Boom with Ace 150-206 Pump
	Parts List: Quick Fill & Pump Feed – 60-66 Ft. Boom with Ace 150-206 Pump

	Quick Fill & Pump Feed – 80-90-100 Ft. Boom with HYPRO Pump
	Parts List:  Quick Fill & Pump Feed – 80-90-100 Ft. Boom with HYPRO Pump

	Y-Strainer
	Parts List:  Y-Strainer

	ACE 150-206 Pump, 60 & 66 Ft. Boom
	Parts List:  ACE 150-206 Pump, 60 & 66 Ft. Boom

	ACE 150-206 Pump Hydraulic Motor, 60 & 66 Ft. Boom
	Parts List 550000:  ACE 150-206 Pump Hydraulic Motor, 60 & 66 Ft. Boom

	ACE 205-304 Pump Option
	Parts List:  ACE 205-304 Pump Option Boom

	ACE 205-304 Pump Option
	Parts List 550025:  ACE 205-304 Pump Option

	ACE 205-304 PWM Pump Option
	Parts List :  ACE 205-304 PWM Pump Option

	ACE 205-304 PWM Pump, 80-90-100 Ft. Boom
	Parts List 550035:  ACE 205-304 PWM Pump, 80-90-100 Ft. Boom

	ACE 255F-304 (PWM) Pump
	Parts List 550055 (550056): ACE 255F-304 (PWM) Pump

	ACE 750 Pump
	Parts List 550050: ACE 750 Pump

	ACE 750 PWM Pump
	Parts List 550044: ACE 750 PWM Pump

	HYPRO 9306 Pump Option
	Parts List:  HYPRO 9306 Pump Option

	HYPRO 9306 Pump 550045, 80-90-100 Ft. Boom
	RAVEN Flow Controls
	Parts List:  RAVEN Flow Controls

	3” Quick Fill
	Parts List:  3” Quick Fill

	Quick Fill – Optional 3 inch
	Parts List:  Quick Fill – Optional 3 Inch

	2” Banjo Full Port Flowmeter
	Parts List:  2” Banjo Full Port Flowmeter

	Agitation & Rinse Control
	Parts List:  Agitation & Rinse Control

	Agitation Shut-Off, Electric Option
	Boom Plumbing
	Parts List:  Boom Plumbing

	Fence Line Option
	Parts List:  Fence Line Option

	Single Fence Line, Display Control
	Parts List 27360:  Single Fence Line, Display Control

	Dual Fence Line, Display Control
	Parts List 27361:  Dual Fence Line, Display Control

	Single Fence Line, Toggle Switch Control
	Parts List 27362:  Single Fence Line, Toggle Switch Control

	Dual Fence Line, Toggle Switch Control
	Parts List 27363:  Dual Fence Line, Toggle Switch Control
	Parts List:  Plumbing Valve

	Nozzle Bodies
	Delivery Tubes
	Parts List:  Delivery Tubes

	60-80’ Side Fold Fitting
	Parts List:  60-80’ Side Fold Fitting

	Hydraulic System
	Parts List:  Hydraulic System

	Hydraulic Control Valve Harness – 60-66 Ft. Boom
	Parts List:  Hydraulic Control Valve Harness – 60-66 Ft. Boom

	Hydraulic Control Valve – 60-66 Ft. Boom
	Parts List:  Hydraulic Control Valve – 60-66 Ft. Boom

	Hydraulic Control Valve Harness – 60-66 Ft. Boom
	Parts List:  Hydraulic Control Valve Harness – 60-66 Ft. Boom

	Control Console – 60-66 Ft. Boom
	Parts List:  Control Console – 60-66 Ft. Boom

	Control Console – 60-66 Ft. Boom
	Wiring Harness – 60-66 Ft. Boom
	Control Console Decal – 60-66 Ft. Boom
	Hydraulic Control Valve Wiring Harness – 80-90-100 Ft. Boom
	Parts List:  Hydraulic Control Valve Wiring Harness – 80-90-100 Ft. Boom

	Hydraulic Control Valve – 80-90-100 Ft. Boom
	Parts List:  Hydraulic Control Valve – 80-90-100 Ft. Boom

	Hydraulic Control Valve Wiring Harness
	Control Console – 80-90-100 Ft. Boom
	Control Console Switch Diagram
	Wiring Harness – 80-90-100 Ft. Boom
	Parts List:  Wiring Harness – 80-90-100 Ft. Boom

	Control Console Decal – 80-90-100 Ft. Boom
	NORAC Auto Height Boom Control UC4+
	Parts List:  NORAC Auto Height Boom Control UC4+

	NORAC Hydraulic Valve Block
	Parts List:  NORAC Hydraulic Valve Block

	NORAC Auto Height Boom Control Hydraulic Schematic UC4+ & UCS
	NORAC Auto Height Boom Control Brackets
	Parts List:  NORAC Auto Height Boom Control Brackets

	NORAC Auto Height Boom Control Harness
	NORAC Auto Height Boom Control Extension Harness
	NORAC Auto Height Boom Control Sensor Cables
	NORAC Auto Height Boom Control Valve Cable
	NORAC Auto Height Boom Control Main Interface Cable
	Severe Terrain Cable UC4+
	Parts List:  Severe Terrain Cable UC4+

	NORAC Kit Layout
	Parts List:  NORAC Kit Layout
	Item C01: 43220-10a – Cable UC5 Network 14 AWG – 10m
	Item C02: 43220-01a – Cable UC5 Network 14 AWG – 1m
	Item C03: 43210-03a – Cable UC5 Network 18 AWG – 3m
	Item C04: 43210-01a – Cable UC5 Network 18 AWG – 3m
	Item C05: 43210-02a – Cable UC5 Network 18AWG – 20m
	Item C10: 43230-04a – Cable UC5 Valve DT to DT
	Item C20: 43240-01b – Cable UC5 Interface Tilt DT
	Item C21: 43240-07b – Cable UC5 interface Main DT (with Aux 1 & 2)

	9500TF – 80 Hydraulic Fitting Locations
	Parts List:  9500TF - 80 Hydraulic Fitting Locations

	9500TF – 80 Hydraulic Fitting Locations (CONT.)
	Parts List:  9500TF-80 Hydraulic Fitting Locations (CONT.)

	Fold Block Hydraulic Hose Routing
	Parts List:  Fold Block Hydraulic Hose Routing

	Main Lift Hydraulic Hose Routing
	Parts List:  Main Lift Hydraulic Hose Routing

	Tilt Cylinder Hydraulic Hose Routing
	Parts List: Tilt Cylinder Hydraulic Hose Routing

	Main Hydraulic Hose Routing
	Parts List:  Main Hydraulic Hose Routing

	Flip Wing Hydraulic Hose Routing
	Parts List:  Flip Wing Hydraulic Hose Routing

	Breakaway Wing Hydraulic Hose Routings
	Parts List:  Breakaway Wing Hydraulic Hose Routing

	Hydraulic Pump Hose Routing
	Parts List:  Hydraulic Pump Hose

	Raven 450 Controller Kit with Skytrak, Up To 6 Sections
	Raven ISO Rate Control Module, Cables to Tractor, ISO Hookup, No VT Console
	Deere JDRC 2000 ISO Rate Controller, Cables to Tractor, ISO Hookup, No VT Console
	47 Pin Product Control Cable – Customer Supplied JDRC2000 Rate Controller / Raven RCM
	47 Pin To 37 Pin Product Control Cable - Customer Supplied GreenStar Rate Controller
	47 Pin To 16 Pin Product Control Cable – Customer Supplied Raven 450
	47 Pin Product Control Cable – Customer Supplied Rate Controller
	Raven CR7 ISO Display With Deere Harness (Deere ISO Controller)
	Raven CR7 ISO Display With Harness (Non-Deere ISO Controller)
	Raven CR7 ISO Display With Complete ISO Harness (Non-ISO Tractor)
	Flow-Back Ball Valve Line Rinse - Electric Valve With Toggle Switch
	Control Console Wiring Harness
	Adapter Cable, 16 Pin Console To 47 Pin Product Port (632028)
	Cable, 81 Pin ECU, 47 Pin Rate Control Interface
	Cable, 81 Pin ECU, 47 Pin Rate Control Interface (632029)
	Cable, Pull Type Sprayer Frame, 14’ 47 Pin To 47 Pin (632035)
	Adapter Cable, 17’ 9 Pin IBIC / 3 Pin Master to Gen 1 ISOBUS (632031)
	Cable, Foot Switch, 12’ (632061)
	Cable, Raven ISO/Power With IBBC Connector (632064)
	CAN/Power Cable, OEM ISO To Raven ISO Bulkhead (632065)
	Cable, CR7, ISO VT Only (632066)
	Cable, Display Port, Y Adapter (632067)
	Adapter Cable, 37 Pin Console To 47 Pin Product Port (632070)
	Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (32077)
	Product Cable, 47 Pin, 6 Section, Liquid, FAST, Center Mount (632077)
	Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
	Product Cable, 47 Pin, 10 Section, Liquid, FAST 6’(632078)
	9500TF Harness Identification & Location
	Parts List:  9500TF Harness Identification & Location

	Lighting Harness Routing
	Parts List:  Lighting Harness Routing

	Blue Light Kit
	Parts List 28750: Blue Light Kit

	Product Control Harness Routing
	Parts List:  Product Control Harness Routing

	Fold Harness Routing
	Parts List:  Fold Harness Routing
	Pressure Transducer Kit
	Parts List:  Pressure Transducer Kit

	Powerglide Wiring Schematic
	Powerglide Hydraulic Block
	Powerglide Solid Axle
	Powerglide & Powerglide Plus Mounting Brackets
	Parts List:  Powerglide & Powerglide Plus Mounting Brackets

	Powerglide Plus Wiring Schematic
	Powerglide Plus Hydraulic Block
	Powerglide Plus Cushioned Axle
	Raven Sensor Mounts
	Parts List:  Raven Sensor Mounts

	Raven Sensor Mounts (CONT.)
	Parts List:  Raven Sensor Mounts (CONT.)

	Raven Sensor Mounts (CONT.)
	Parts List:  Raven Sensor Mounts (CONT.)

	Raven Sensor Mounts (CONT.)
	Parts List:  Raven Sensor Mounts (CONT.)

	Raven UltraGlide Gen I Wiring
	Raven UltraGlide Gen II Wiring
	Wing Tilt Options
	Parts List:  Wing Tilt Options

	Raven Hawkeye
	Parts List:  Raven Hawkeye

	Electronic Sight Gauge
	Parts List:  Electronic Sight Gauge

	Electronic Sight Gauge – Sensor Tube
	Electronic Sight Gauge – Power Cable (632150)
	HYPRO Cleanload Eductor & Mounting, 5.8 Gallon
	Parts List:  HYPRO Cleanload Eductor & Mouting, 5.8 Gallon

	HYPRO Cleanload Eductor, 5.8 Gallon
	Parts List:  HYPRO Cleanload Eductor, 5.8 Gallon

	HYPRO Cleanload Eductor & Mounting, 7.5 Gallon
	Parts List:  HYPRO Cleanload Eductor & Mouting, 7.5 Gallon

	HYPRO Cleanload Eductor, 7.5 Gallon
	Parts List:  HYPRO Cleanload Eductor, 7.5 Gallon

	Richway Direct Injection Foamer & Mounting
	Parts List:  Richway Direct Injection Foamer & Mouting

	Richway Foam Marker 1 Gallon Tank & Switchbox
	Richway Foam Marker Liquid Flow
	Richway Foam Marker Compressor
	Richway Foam Marker Foamhead
	Richway Foam Marker Foam Head Assembly
	Richway Foam Marker Collector Deflector
	Richway Foam Marker Wiring Harness
	Remote Boom Shutoff Kit (6 Section Shown)

